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[ Keysight Spectrum Analyzes - Oecupied BW
gl

Center Freq: 5.580000000 GHz
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#Atten: 20 dB
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Radio Device: BTS
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[ Keysight Spectrum Analyzes - Oecupied BW
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Sy Trig: Free Run
#Atten: 20 dB
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Radio Device: BTS
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Plot 7-119. 26dB BW & 99% OBW Antenna 1b (20MHz BW 11ax Index 40 — RU52 — Ch.116)

Plot 7-122. 26dB BW & 99% OBW Antenna 1b (40MHz BW 11lax Index 40 — RU52 — Ch.110)
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Sweep 1.667 ms

17.3 dBm
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-26.00 dB

Plot 7-120. 26dB BW & 99% OBW Antenna 1b (20MHz BW 11lax— RU242 — Ch.116)

Plot 7-123. 26dB BW & 99% OBW Antenna 1b (40MHz BW 11ax Index 44 — RU52 — Ch.110)
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Center Freq: 5.550000000 GHz
e Trig: Free Run
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Radio Std: None

AvglHold:>100100
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Sweep 1ms|
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Plot 7-121. 26dB BW & 99% OBW Antenna 1b (40MHz BW 11ax Index 37 — RU52 — Ch.110)

Plot 7-124. 26dB BW & 99% OBW Antenna 1b (40MHz BW 1lax — RU484 — Ch.110)
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[ Keysight Spectrum Analyzes - Oecupied BW
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Plot 7-125. 26dB BW & 99% OBW Antenna 1b (80MHz BW 11ax Index 37 — RU52 — Ch.106)

Plot 7-128. 26dB BW & 99% OBW Antenna 1b (80MHz BW 1lax — RU996 — Ch.106)
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Sweep 3.4 ms|

11.7 dBm

99.00 %
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Plot 7-126. 26dB BW & 99% OBW Antenna 1b (80MHz BW 1lax Index 44 — RU52 — Ch.106)

Plot 7-129. 26dB BW & 99% OBW Antenna 1b (160MHz BW 1lax Index 37 — RU52 — Ch.114 (L))
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Sweep 2.467 ms
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99.00 %
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Plot 7-127. 26dB BW & 99% OBW Antenna 1b (80MHz BW 11ax Index 52 — RU52 — Ch.106)

Plot 7-130. 26dB BW & 99% OBW Antenna 1b (160MHz BW 1lax Index 52 — RU52 — Ch.114 (L))
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15.7 dBm
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TracelDetector

Plot 7-131. 26dB BW & 99% OBW Antenna 1b (160MHz BW 1lax Index 52 — RU52 — Ch.114 (U)) Plot 7-132. 26dB BW & 99% OBW Antenna 1b (160MHz BW 1lax — RU996x2 — Ch.114)

FCC ID: BCGA2899
IC: 579C-A2899

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

@ clement

Test Report S/N:
1C2311270066-25-R1.BCG

Test Dates:
11/29/2023 - 03/07/2024

EUT Type:

) Page 49 of 459
Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

7.3 6dB & 99% Bandwidth Measurement — 802.11ax OFDMA
§2.1049; §15.407 (e); RSS-Gen [6.7]

Test Overview and Limit

The bandwidth at 6dB down from the highest in-band spectral density is measured with a spectrum analyzer
connected to the antenna terminal while the EUT is operating at its maximum duty cycle, at its maximum power
control level, as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at the appropriate frequencies.
The spectrum analyzer’s bandwidth measurement function is configured to measure the 6dB bandwidth.

In the 5.725 — 5.850GHz band, the 6dB bandwidth must be 2 500 kHz.

Test Procedure Used

ANSI| C63.10-2013 — Subclause 6.9.2
KDB 789033 D02 v02r01 — Section C

Test Settings

1. The signal analyzers’ automatic bandwidth measurement capability was used to perform the 6dB bandwidth
measurement. The “X” dB bandwidth parameter was set to X = 6. The automatic bandwidth measurement
function also has the capability of simultaneously measuring the 99% occupied bandwidth. The bandwidth
measurement was not influenced by any intermediate power nulls in the fundamental emission.

2. RBW =100 kHz

3. VBW >3 x RBW
4. Detector = Peak
5. Trace mode = max hold

6. Sweep = auto couple

Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.
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Figure 7-2. Test Instrument & Measurement Setup

Test Notes

1. All antenna configurations were investigated and only the worst case is reported

2. AllRU’s were investigated and only worst case partially-loaded and fully-loaded RU’s were reported.

3. Low, mid, and high channels were tested and tabular data has been reported. Only mid channel
bandwidth plots have been reported.
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Antenna 5T 6dB & 99% Bandwidth Measurements

Measured 99%
Frequency 802.11 ) ) Measured 6dB Minimum 6dB :
[MHz] Channel . RUSize |RUIndex| Data Rate [Mbps] Ban::,::::e[:mz] Bandwidth [MHz] | Bandwidth [MHz] Pass / Fail
26 0 12.5/14.7 (MCS11) 18.10 2.10 0.50 Pass
5745 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.02 2.69 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.18 2.10 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.08 2.11 0.50 Pass
5785 157 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.02 2.69 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.20 2.11 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.09 2.10 0.50 Pass
5825 165 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.02 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.20 2.13 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.82 2.15 0.50 Pass
5755 151 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.81 2.12 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.98 2.13 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.83 2.16 0.50 Pass
5795 159 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.93 2.16 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.97 2.14 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.84 2.29 0.50 Pass
5775 155 ax (80MHz) 26 18 12.5/14.7 (MCS11) 36.71 2.87 0.50 Pass
26 36 12.5/14.7 (MCS11) 17.93 2.22 0.50 Pass
Table 7-11. Conducted Bandwidth Measurements Antenna 5T (RU26)
Measured 99
Frequency Channel Gkl RU Size [RUIndex| Data Rate [Mbps] Occupied * Measured 6d8 Minimum 6d8 Pass / Fail
[MHz] MODE N Bandwidth [MHz] | Bandwidth [MHz]
Bandwidth [MHz]
5745 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.98 19.14 0.50 Pass
5785 157 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 19.18 0.50 Pass
5825 165 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.95 19.12 0.50 Pass
5755 151 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.81 38.22 0.50 Pass
5795 159 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.85 38.26 0.50 Pass
5775 155 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.13 78.12 0.50 Pass

Table 7-12. Conducted Bandwidth Measurements Antenna 5T (Fully- loaded RU)
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Span 50.00 MHz,

#VBW 300 kHz Sweep 4.8 ms|

Total Power 27.6 dBm
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Plot 7-133. 6dB BW & 99% OBW Antenna 5T (20MHz BW 11ax Index 0 — RU26 — Ch.157)
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Plot 7-136. 6dB BW & 99% OBW Antenna 5T (20MHz BW 1lax — RU242 — Ch.157)
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18.5 dBm

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

Plot 7-134. 6dB BW & 99% OBW Antenna 5T (20MHz BW 1lax Index 4 — RU26 — Ch.157)
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x dB Bandwidth

99.00 %
-6.00 dB

STATUS

Plot 7-135. 6dB BW & 99% OBW Antenna 5T (20MHz BW 1lax Index 8 — RU26 — Ch.157)

Plot 7-137. 6dB BW & 99% OBW Antenna 5T (40MHz BW 1lax Index 0 — RU26 — Ch.151)
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Plot 7-138. 6dB BW & 99% OBW Antenna 5T (40MHz BW 1lax Index 8 — RU26 — Ch.151)
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Plot 7-139. 6dB BW & 99% OBW Antenna 5T (40MHz BW 11ax Index 17 — RU26 — Ch.151)
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Plot 7-142. 6dB BW & 99% OBW Antenna 5T (80MHz BW 1lax Index 18 — RU26 — Ch.155)

m 07:53:36 PM Dec 23, 2023
Radio Std: Non

Avg|Hold:>100/100

Radio Device: BTS

Y TR g

Span 200.0 MHz
Sweep 19.13 ms

15.4 dBm

99.00 %
-6.00 dB

Plot 7-140. 6dB BW & 99% OBW Antenna 5T (40MHz BW 1lax — RU484 — Ch.151)

- Keysight Spectum Analyzer - Oceupied BW
B Rt F

" Trig: Fres Run
#atten: 20 dB

Co
AFGain:Low

Ref 25.00 dBm

Center 5.7750 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.837 MHz
-30.254 MHz
2.285 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.775000000 GHz

Avg|Hold:>100/100

b,

et AR R o

Span 200.0 MHz,
Sweep 19.13 ms|

#VBW 300 kHz

Total Power 15.5 dBm

% of OBW Power
xdB

99.00 %
-6.00 dB

<.

7 07:51:56 PH Dec 23,2023
Radio Std: None

Radio Device: BTS

- Keysight Spectum Analyzer - Oceupied BW
B Rt

" Trig: Fres Run
#atten: 20 dB

s
AFGain:Low

Ref 25.00 dBm

i s

#Res BW 100 kHz

Occupied Bandwidth

77.125 MHz
-2.823 kHz
78.12 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.775000000 GHz
Avg|Hold:>100/100

.l.m..:rumr»mu,rnwy-—'-l‘wﬂyu.wx‘.u.u‘

#VBW 300 kHz

Total Power

% of OBW Power
xdB

- 07:58:33 P Dec 23,2023
Radio Std: None

Radio Device: BTS

e

Span 200.0 MHz,
Sweep 19.13 ms

24.7 dBm

99.00 %
-6.00 dB

Plot 7-141. 6dB BW & 99% OBW Antenna 5T (80MHz BW 1lax Index 0 — RU26 — Ch.155)

Plot 7-144. 6dB BW & 99% OBW Antenna 5T (80MHz BW 1lax — RU996 — Ch.155
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Antenna 3b 6dB & 99% Bandwidth Measurements

Measured 99% -~
Fre[::::]cy Channel ﬁ;’;;: RU Size [RUIndex| Data Rate [Mbps] OcT:upied Bx:avjit:::nd[:::z] BaMn:‘\:vr;:;:hm[i::z] Pass / Fail
Bandwidth [MHz]
26 0 12.5/14.7 (MCS11) 18.10 2.10 0.50 Pass
5745 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.00 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.22 2.12 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.08 2.10 0.50 Pass
5785 157 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.04 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.19 2.11 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.09 2.11 0.50 Pass
5825 165 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.00 2.69 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.17 2.12 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.83 2.15 0.50 Pass
5755 151 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.90 2.15 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.99 2.17 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.80 2.15 0.50 Pass
5795 159 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.84 2.15 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.97 2.15 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.79 2.22 0.50 Pass
5775 155 ax (80MHz) 26 18 12.5/14.7 (MCS11) 36.68 2.89 0.50 Pass
26 36 12.5/14.7 (MCS11) 17.92 2.22 0.50 Pass
Table 7-13. Conducted Bandwidth Measurements Antenna 3b (RU26)
Measured 99%

Frequency 802.11 . ) Measured 6dB Minimum 6dB .
[MHz] Channel VEmE RUSize |RU Index| Data Rate [Mbps] Ban:ﬁ:t:“;:n“l] Bandwidth [MHz] | Bandwidth [MHz] Pass / Fail
5745 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.02 19.13 0.50 Pass
5785 157 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.98 19.10 0.50 Pass
5825 165 ax (20MHz) 242 61 121.9/143.4 (MCS11) 18.99 19.15 0.50 Pass
5755 151 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.87 38.22 0.50 Pass
5795 159 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.88 38.23 0.50 Pass
5775 155 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.17 78.20 0.50 Pass

Table 7-14. Conducted Bandwidth Measurements Antenna 3b (Fully-loaded RU)

FCC ID: BCGA2899
IC: 579C-A2899

Approved by:
Technical Manager

MEASUREMENT REPORT
(CERTIFICATION)

@ clement

Test Report S/N:
1C2311270066-25-R1.BCG

Test Dates:
11/29/2023 - 03/07/2024

EUT Type:

i Page 54 of 459
Tablet Device

V 10.5 12/15/2021
Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.



@ clement

' Keysight Spectium Analyzes - Occupied BW
WALt 08:45:40 PM Dec 23,2023

Radio Std: None TraceiD

Center Freq: 5.785000000 GHz
Avg|Hold:>100/100

% Trig: Free Run

#AFGainLow #Anen: 20 dB Radio Device: BTS

Ref 25.00 dBm

S

Center 5.78500 GHz
#Res BW 100 kHz

Span 50.00 MHz,

#VBW 300 kHz Sweep 4.8 ms|

Occupied Bandwidth Total Power
18.082 MHz

-559.31 kHz
2.098 MHz

20.4 dBm

% of OBW Power
xdB

Transmit Freq Error
x dB Bandwidth

99.00 %
-6.00 dB

=
i
I G 5o
N Trig: Free Run
#AFGainLow

08:56:59 PM Dec 23, 2023
Radio Std: Nene
Avg|Hold:>100/100

#Anen: 20 dB Radio Device: BTS

Ref 25.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

Span 50.00 MHz,

#VBW 300 kHz Sweep 4.8 ms|

Occupied Bandwidth Total Power
18.980 MHz

-6.793 kHz
19.10 MHz

27.1 dBm

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

99.00 %
-6.00 dB

3 ==
TraceiDetector

Plot 7-145. 6dB BW & 99% OBW Antenna 3b (20MHz BW 11ax Index 0 — RU26 — Ch.157)

=
i .
I G 5o

Trig: Free Run AvglHold:>1001100
#Anen: 20 dB

08:46:38 PM Dec 23, 2023
Radio Std: Nene

#AFGainLow Radio Device: BTS

Plot 7-148. 6dB BW & 99% OBW Antenna 3b (20MHz BW 1lax — RU242 — Ch.157)

=
i .
I G 5 o

Trig: Free Run AvglHold:>1001100
#Anen: 20 dB

08:50:45 PM Dec 23, 2023
Radio Std: Nene

#AFGainLow Radio Device: BTS

Ref 25.00 dBm

e

Center 5.78500 GHz
#Res BW 100 kHz

Occupied Bandwidth

Span 50.00 MHz,
#VBW 300 kHz Sweep 4.8 ms|

Total Power 20.5 dBm

17.035 MHz

Transmit Freq Error
x dB Bandwidth

-41.214 kHz
2.702 MHz

% of OBW Power
xdB

99.00 %
-6.00 dB

Ref 25.00 dBm

| Sr—————

Center 5.75500 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.825 MHz

-10.303 MHz
2.154 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

vl b

R FI T S——r—

Span 100.0 MHz,
Sweep 9.6 ms|

18.1 dBm

99.00 %
-6.00 dB

Plot 7-146. 6dB BW & 99% OBW Antenna 3b (20MHz BW 1lax Index 4 — RU26 — Ch.157)

- Keysight Spectum Analyzer - Oceupied BW
B oRLT 3 o

AFGain:Low

Ref 25.00 dBm

Center 5.78500 GHz
i 100 kHz

Occupied Bandwidth

Center Freq: 5.785000000 GHz
Trig: Fres Run
#atten: 20 dB

08:47:27 P Dec 23,2023
Radio Std: None
Avg|Hold:>100/100

Radio Device: BTS

oo i

Span 50,00 MHz,
#VBW 300 kHz Sweep 4.8 ms|

Total Power 20.4 dBm

18.192 MHz

Transmit Freq Error
x dB Bandwidth

499.35 kHz
2.107 MHz

% of OBW Power
xdB

99.00 %
-6.00 dB

STATUS

e
I v 5700
Trig: Free Run

#MFGain:Low #Atten: 20 dB

Ref 25.00 dBm

| P ————————s E e

Center 5.75500 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
18.896 MHz
-0.2573 MHz

2.152 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

Plot 7-147. 6dB BW & 99% OBW Antenna 3b (20MHz BW 1lax Index 8 — RU26 — Ch.157)

L STwrwreywrs

Plot 7-149. 6dB BW & 99% OBW Antenna 3b (40MHz BW 1lax Index 0 — RU26 — Ch.151)

7 08:51:34 PH Dec 23,2023
Radio Std: None

Avg|Hold:>100/100

Radio Device: BTS

Span 100.0 MHz,
Sweep 9.6 ms|

18.4 dBm

99.00 %
-6.00 dB

Plot 7-150. 6dB BW & 99% OBW Antenna 3b (40MHz BW 1lax Index 8 — RU26 — Ch.151)
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= Keysight Spectrum Analyzer - Occupied BW
W oRLT W
Center Freq: 5.755000000 GHz
Trig: Free Run Avg|Hold:>100100
#AFGain:Low #Anen: 20 dB Radio Device: BTS

= =
i :
I G " 57 or

Trig: Free Run Avg|Hold:>100/100
#AFGain:Low #Anen: 20 dB Radio Device: BTS

08:52:24 PM Dec 23, 2023

06:96:31 PM Dec 23,2023
Radio Std: None TraceiDstector

Radio Std: None TraceiDstector

Ref 25.00 dBm Ref 25.00 dBm

el i ™ | EN T ——————— TR Y P A——

Center 5.75500 GHz Span 100.0 MHz

Center 5.7750 GHz Span 200.0 MHz
H#Res BW 100 kHz #VBW 300 kHz Sweep 9.6 ms|

H#Res BW 100 kHz #VBW 300 kHz Sweep 19.13ms
Occupied Bandwidth Total Power 17.8 dBm
17.994 MHz

Transmit Freq Error 10.187 MHz % of OBW Power 99.00 %
x dB Bandwidth 2.165 MHz x dB -6.00 dB

Occupied Bandwidth

36.675 MHz
Transmit Freq Error -111.10 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.894 MHz x dB -6.00 dB

STATUS STaTUS

Plot 7-151. 6dB BW & 99% OBW Antenna 3b (40MHz BW 11ax Index 17 — RU26 — Ch.151) Plot 7-154. 6dB BW & 99% OBW Antenna 3b (80MHz BW 1lax Index 18 — RU26 — Ch.155)

= Keysight Spectrum Analyzer - Occupied BW
W oRLT m 09:00:37 PM Dec 23, 2023

I G 5 or Rode s ore

Trig: Fres Run Avg|Hold:>1001100
FGainiLow ©__#Amen: 20 dB Radio Devics: BTS

= Keysight Spectrum Analyzer - Occupied BW
W oRLT m 06:57:20 PM Dec 23, 2023

I G 5o Rade s o

S Trig: Fres Run Avg|Hold:>1001100
#FGainiLow ©__#Aten: 20 dB Radio Devics: BTS

Ref 25.00 dBm Ref 25.00 dBm

P

R

A
oy ot b et et

Center 5.75500 GHz i Span 100.0 MHz,

Center 5.7750 GHz Span 200.0 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.6 ms|

#Res BW 100 kHz #VBW 300 kHz Sweep 19.13 ms

Occupied Bandwidth Total Power 27.2 dBm
37.874 MHz

Transmit Freq Error -25.814 kHz % of OBW Power

x dB Bandwidth 38.22 MHz x dB

Occupied Bandwidth Total Power 15.3 dBm
17.924 MHz

Transmit Freq Error 30.179 MHz % of OBW Power 99.00 %

x dB Bandwidth 2.221 MHz x dB -6.00 dB

Plot 7-152. 6dB BW & 99% OBW Antenna 3b (40MHz BW 1lax — RU484 — Ch.151)

' Weysight Spectnum Analyzes - Occupied BW =T ' Weysight Spectnum Analyzes - Occupied BW
[ G NSE £ 7 o M Dec 23,2023 [ N5 : g 09:02:16 PM Dec 23,2023
_ Center Freq: 5.775000000 GHz Radio Std: None _ Center Freq: 5.775000000 GHz Radio Std: None
Ca) Trig: Frea Run AvglHold:>1001100 a0 Trig: Frea Run AvglHold:>1001100
AFGainiow _ #Atten: 20 dB Radio Device: BTS AFGainiow __ #Atien: 20 dB Radio Device: BTS

Ref 25.00 dBm Ref 25.00 dBm

R e gy

IR T FIE WP S —

Center 5.7750 GHz Span 200.0 MHz, X i Span 200.0 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 19.13 ms| # 100 kHz #VBW 300 kHz Sweep 19.13 ms

Occupied Bandwidth Total Power 15.4 dBm — Occupied Bandwidth Total Power 24.5 dBm
17.791 MHz 77173 MHz

Transmit Freq Error ~ -30.249 MHz % of OBW Power  99.00 % Transmit Freq Error 26060 kHz % of OBW Power  99.00 %

x dB Bandwidth 2215MHz ~ xdB -6.00 dB x dB Bandwidth 7820MHz  xdB -6.00 dB

<.

Plot 7-153. 6dB BW & 99% OBW Antenna 3b (80MHz BW 1lax Index 0 — RU26 — Ch.155) Plot 7-156. 6dB BW & 99% OBW Antenna 3b (80MHz BW 1lax — RU996 — Ch.155)
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Antenna 1b 6dB & 99% Bandwidth Measurements

Measured 99% -~
Fre[::::]cy Channel ﬁ;’;;: RU Size [RUIndex| Data Rate [Mbps] OcT:upied Bx:avjit:::nd[:::z] BaMn:‘\:vr;:;:hm[i::z] Pass / Fail
Bandwidth [MHz]
26 0 12.5/14.7 (MCS11) 18.08 2.12 0.50 Pass
5745 149 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.03 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.20 2.11 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.10 2.09 0.50 Pass
5785 157 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.01 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.20 2.09 0.50 Pass
26 0 12.5/14.7 (MCS11) 18.10 2.10 0.50 Pass
5825 165 ax (20MHz) 26 4 12.5/14.7 (MCS11) 17.01 2.70 0.50 Pass
26 8 12.5/14.7 (MCS11) 18.18 2.13 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.79 2.16 0.50 Pass
5755 151 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.82 2.13 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.96 2.11 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.82 2.17 0.50 Pass
5795 159 ax (40MHz) 26 8 12.5/14.7 (MCS11) 18.91 2.13 0.50 Pass
26 17 12.5/14.7 (MCS11) 17.94 2.15 0.50 Pass
26 0 12.5/14.7 (MCS11) 17.88 2.24 0.50 Pass
5775 155 ax (80MHz) 26 18 12.5/14.7 (MCS11) 36.68 2.87 0.50 Pass
26 36 12.5/14.7 (MCS11) 17.94 2.26 0.50 Pass
Table 7-15. Conducted Bandwidth Measurements Antenna 1b (RU26)
Measured 99%

Frequency 802.11 . ) Measured 6dB Minimum 6dB .
[MHz] Channel VEmE RUSize |RU Index| Data Rate [Mbps] Ban:ﬁ:t:“;:n“l] Bandwidth [MHz] | Bandwidth [MHz] Pass / Fail
5745 149 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.01 19.13 0.50 Pass
5785 157 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 19.16 0.50 Pass
5825 165 ax (20MHz) 242 61 121.9/143.4 (MCS11) 19.00 19.13 0.50 Pass
5755 151 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.84 38.25 0.50 Pass
5795 159 ax (40MHz) 484 65 243.8/286.8 (MCS11) 37.89 38.23 0.50 Pass
5775 155 ax (80MHz) 996 67 510.4/600.5 (MCS11) 77.09 78.12 0.50 Pass

Table 7-16. Conducted Bandwidth Measurements Antenna 1b (Fully-loaded RU)
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5 eyvight Spectrum Analyaes - Occupied BW
T i 09:43:11 M Dec 23, 2023
Center Freq; 5.785000000 GHz Radio Std: None TraceiDe
B Trig: Fres Run AvglHold:>1001100
#AFGainLow #Anen: 20 dB Radio Device: BTS

Ref 25.00 dBm

Center 5.78500 GHz ] Span 50.00 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms|

Occupied Bandwidth Total Power 18.6 dBm
18.098 MHz

Transmit Freq Error -567.11 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.087 MHz xdB -6.00 dB

= Keysight Spectrum Analyzer - Dccupied BW = =]
W rLT - 09:56:32 PM Dac 23, 2023
I - S oo s one
Ty Trig: Free Run AvglHold:>1001100
AFGainiLow ©_ #Atten: 20 dB Radio Devics: BTS

Ref 25.00 dBm

ST S S SN

At g e

Center 5.78500 GHz i Span 50.00 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms|

Occupied Bandwidth Total Power 25.2 dBm
19.000 MHz

Transmit Freq Error 4.549 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.16 MHz x dB -6.00 dB

Plot 7-157. 6dB BW & 99% OBW Antenna 1b (20MHz BW 11ax Index 0 — RU26 — Ch.157)

= Keysight Spectrum Analyzer - Occupied BW
W oRLT m 09:44:00 PM Dec 23, 2023

I G 5o Rode s Nore

Trig: Fres Run Avg|Hold:>1001100
FGainiLow ©__#Amen: 20 dB Radio Devics: BTS

Ref 25.00 dBm

i

Center 5.78500 GHz Span 50.00 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms|
Occupied Bandwidth Total Power 18.8 dBm
17.010 MHz

Transmit Freq Error -39.994 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.695 MHz xdB -6.00 dB

Plot 7-160. 6dB BW & 99% OBW Antenna 1b (20MHz BW 1lax — RU242 — Ch.157)

= Keysight Spectrum Analyzer - Occupied BW
W oRLT m 09:48:07 PM Dec 23, 2023

I G 5 o Rede s Nore

Trig: Fres Run Avg|Hold:>1001100
#FGainiLow ©__#Aten: 20 dB Radio Devics: BTS

Ref 25.00 dBm

Ser————e

Center 5.75500 GHz ] Span 100.0 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 9.6 ms|

Occupied Bandwidth Total Power 16.3 dBm
17.792 MHz

Transmit Freq Error -10.298 MHz % of OBW Power 99.00 %

x dB Bandwidth 2.157 MHz x dB -6.00 dB

Plot 7-158. 6dB BW & 99% OBW Antenna 1b (20MHz BW 1lax Index 4 — RU26 — Ch.157)

- Keysight Spectum Analyzer - Oceupied BW
B oRLT 3 109:44:50 P Dec 23,2023

Trig: Fres Run AvglHold:>100/1100
AFGain:Low ©_ #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

EE——

Center 5.78500 GHz Span 50,00 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 4.8 ms|

Occupied Bandwidth Total Power 18.5 dBm
18.200 MHz

Transmit Freq Error 495.41 kHz % of OBW Power 99.00 %

x dB Bandwidth 2.089 MHz x dB -6.00 dB

STATUS

Plot 7-159. 6dB BW & 99% OBW Antenna 1b (20MHz BW 1lax Index 8 — RU26 — Ch.157)

Plot 7-161. 6dB BW & 99% OBW Antenna 1b (40MHz BW 1lax Index 0 — RU26 — Ch.151)

L Keysight Spectmum Analyzes - Occupied BW
T 3 g 109:48:57 PM Dec 23, 2023

Trig: Fres Run AvglHold:>1001100
AFGain:Low *_ #Atten: 20 dB Radio Device: BTS

Ref 25.00 dBm

T T T

Center 5.75500 GHz Span 100.0 MHz,
#Res BW 100 kHz #VBW 300 kHz Sweep 9.6 ms|

Occupied Bandwidth Total Power 16.8 dBm
18.819 MHz

Transmit Freq Error -0.2757 MHz % of OBW Power 99.00 %

x dB Bandwidth 2127 MHz x dB -6.00 dB

Plot 7-162. 6dB BW & 99% OBW Antenna 1b (40MHz BW 1lax Index 8 — RU26 — Ch.151)
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= Keysight Spectrum Analyzer - Occupied BW

W oRLT W
Center Freq: 5.755000000 GHz

Avg|Hold:>100100

Trig: Fres Run

AFGain:Low #Auen: 20 dB

Ref 25.00 dBm

\
e

Center 5.75500 GHz

H#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power
17.963 MHz
10.181 MHz

2.114 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

09:49:57 PM Dec 23, 2023

Radio Std: None TraceiDstector

Radio Device: BTS

Span 100.0 MHz
Sweep 9.6 ms|

99.00 %

-6.00 dB

STATUS

= Keyught Spectrum Analyzes - Occupied BW
W oRT

Erlena i

iz
Avg|Hold:>100/100

Trig: Fres Run

AFGain:Low #Auen: 20 dB

Ref 25.00 dBm

T

| ——————_

Center 5.7750 GHz

H#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth
36.680 MHz

-105.38 kHz
2.866 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
xdB

09:54:04 PM Dc 23, 2023
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7.4  Conducted Output Power and Max EIRP Measurement — 802.11ax OFDMA
§15.407(a.1.iv) §15.407(a.2) §15.407(a.3); RSS-247 [6.2]

Test Overview and Limits

A transmitter antenna terminal of the EUT is connected to the input of an RF pulse power sensor. Measurement is made using
a broadband average power meter while the EUT is operating at its maximum duty cycle, at its maximum power control level,
as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at the appropriate frequencies. B is the 99% OBW per ISED
RSS-247 and 26dB BW is per FCC 15.407.

In the 5.15 — 5.25GHz band, the maximum permissible conducted output power is 250mW (23.98dBm). The maximum
e.i.r.p. shall not exceed the lesser of 200 mW or 10 + 10 log10B, dBm.

In the 5.25 — 5.35GHz band, the maximum permissible conducted output power is the lesser of 250mW (23.98dBm) or
11 dBm + 10l0og10(26dB BW) = 11 dBm + 10l0g10(18.31) = 23.63dBm. The maximum e.i.r.p. shall not exceed the lesser of
1.0 W or 17 + 10 log10B, dBm.

In the 5.47 — 5.725GHz band, the maximum permissible conducted output power is the lesser of 250mW (23.98dBm) or
11 dBm + 10l0og10(26dB BW) = 11 dBm + 10l0g10(18.23) = 23.61dBm. The maximum e.i.r.p. shall not exceed the lesser of
1.0 W or 17 + 10 log10B, dBm.

In the 5.725 — 5.850GHz band, the maximum permissible conducted output power is 1W (30dBm). The maximum e.i.r.p.
is 36 dBm.

Test Procedure Used

ANSI C63.10-2013 — Subclause 12.3.3.2 Method PM-G

KDB 789033 D02 v02r01 — Section E)3)b) Method PM-G

ANSI C63.10-2013 — Subclause 14.2 Measure-and-Sum Technique
KDB 662911 v02r01 — Section E)1) Measure-and-Sum Technique

Test Settings

Average power measurements were performed only when the EUT was transmitting at its maximum power control level
using a broadband power meter with a pulse sensor. The power meter implemented triggering and gating capabilities
which were set up such that power measurements were recorded only during the ON time of the transmitter. The trace
was averaged over 100 traces to obtain the final measured average power.

Test Setup

The EUT and measurement equipment were set up as shown in the diagram below.

EUT

Figure 7-3. Test Instrument & Measurement Setup
Test Notes

1. Per RSS-247 Section 6.2.3, transmission on channels which overlap the 5600-5650 MHz is prohibited. This device
operates under these frequencies only under the control of a certified master device and does not support active scanning
on these channels. This device does not transmit any beacons or initiate any transmissions in UNIl Bands 2A or 2C.

2. AllRU’s were investigated and RU 26, RU 52 and fully-loaded RU were reported.

3. Additionally, the highest power among partially-loaded RU’s was reported.

4. The "-" shown in the following power tables are used to denote N/A.

5. For 802.11ax, the worst case data rate was found to be MCS11.
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FCC Antenna 5T Conducted Output Power Measurements (RU26)

. Conducted ConducFeq Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.48 23.98 -13.50
5180 36 AVG 26 4 12.5/14.7 (MCS11) 10.30 23.98 -13.68
AVG 26 8 12.5/14.7 (MCS11) 10.49 23.98 -13.49
AVG 26 0 12.5/14.7 (MCS11) 10.35 23.98 -13.63
5200 40 AVG 26 4 12.5/14.7 (MCS11) 10.47 23.98 -13.51
AVG 26 8 12.5/14.7 (MCS11) 10.46 23.98 -13.52
AVG 26 0 12.5/14.7 (MCS11) 10.40 23.98 -13.58
5240 48 AVG 26 4 12.5/14.7 (MCS11) 10.42 23.98 -13.56
AVG 26 8 12.5/14.7 (MCS11) 10.48 23.98 -13.50
AVG 26 0 12.5/14.7 (MCS11) 10.50 30.00 -19.50
5745 149 AVG 26 4 12.5/14.7 (MCS11) 10.25 30.00 -19.75
AVG 26 8 12.5/14.7 (MCS11) 10.26 30.00 -19.74
AVG 26 0 12.5/14.7 (MCS11) 10.42 30.00 -19.58
5785 157 AVG 26 4 12.5/14.7 (MCS11) 10.33 30.00 -19.67
AVG 26 8 12.5/14.7 (MCS11) 10.34 30.00 -19.66
AVG 26 0 12.5/14.7 (MCS11) 10.46 30.00 -19.54
5825 165 AVG 26 4 12.5/14.7 (MCS11) 10.48 30.00 -19.52
AVG 26 8 12.5/14.7 (MCS11) 10.28 30.00 -19.72
Table 7-17. FCC Antenna 5T 20MHz BW (UNII) Maximum Conducted Output Power (RU26)
. Conducted ConducFe(.i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.29 23.98 -13.69
5190 38 AVG 26 8 12.5/14.7 (MCS11) 10.39 23.98 -13.59
AVG 26 17 12.5/14.7 (MCS11) 10.49 23.98 -13.49
AVG 26 0 12.5/14.7 (MCS11) 10.47 23.98 -13.51
5230 46 AVG 26 8 12.5/14.7 (MCS11) 10.44 23.98 -13.54
AVG 26 17 12.5/14.7 (MCS11) 10.49 23.98 -13.49
AVG 26 0 12.5/14.7 (MCS11) 10.48 30.00 -19.52
5755 151 AVG 26 8 12.5/14.7 (MCS11) 10.46 30.00 -19.54
AVG 26 17 12.5/14.7 (MCS11) 10.35 30.00 -19.65
AVG 26 0 12.5/14.7 (MCS11) 10.26 30.00 -19.74
5795 159 AVG 26 8 12.5/14.7 (MCS11) 10.20 30.00 -19.80
AVG 26 17 12.5/14.7 (MCS11) 10.25 30.00 -19.75
Table 7-18. FCC Antenna 5T 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
_ Conducted ConducFec_i Conducted
Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.47 23.98 -13.51
5210 42 AVG 26 18 12.5/14.7 (MCS11) 10.49 23.98 -13.49
AVG 26 36 12.5/14.7 (MCS11) 10.45 23.98 -13.53
AVG 26 0 12.5/14.7 (MCS11) 10.30 30.00 -19.70
5775 155 AVG 26 18 12.5/14.7 (MCS11) 10.33 30.00 -19.68
AVG 26 36 12.5/14.7 (MCS11) 10.49 30.00 -19.51
Table 7-19. FCC Antenna 5T 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
: Approved by:
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ISED Antenna 5T Conducted Output Power Measurements (RU26)

Freg : Conducted Conduc.te(li Conducted A, @t || ez i, Max le.i_.r.p. e.i.r.;_)
[MHz] Channel |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit quer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.48 - - -1.80 8.68 22.58 -13.90
5180 36 AVG 26 4 12.5/14.7 (MCS11) 10.30 - - -1.80 8.50 22.58 -14.08
AVG 26 8 12.5/14.7 (MCS11) 10.49 - - -1.80 8.69 22.58 -13.89
AVG 26 0 12.5/14.7 (MCS11) 10.35 - - -1.80 8.55 22.58 -14.03
5200 40 AVG 26 4 12.5/14.7 (MCS11) 10.47 - - -1.80 8.67 22.58 -13.91
AVG 26 8 12.5/14.7 (MCS11) 10.46 - - -1.80 8.66 22.58 -13.92
AVG 26 0 12.5/14.7 (MCS11) 10.40 - - -1.80 8.60 22.58 -13.98
5240 48 AVG 26 4 12.5/14.7 (MCS11) 10.42 - - -1.80 8.62 22.58 -13.96
AVG 26 8 12.5/14.7 (MCS11) 10.48 -1.80 8.68 22.58 -13.90
AVG 26 0 12.5/14.7 (MCS11) 10.50 30.00 -19.50 2.40 12.90 - -
5745 149 AVG 26 4 12.5/14.7 (MCS11) 10.25 30.00 -19.75 2.40 12.65 . =
AVG 26 8 12.5/14.7 (MCS11) 10.26 30.00 -19.74 2.40 12.66 - -
AVG 26 0 12.5/14.7 (MCS11) 10.42 30.00 -19.58 2.40 12.82 - -
5785 157 AVG 26 4 12.5/14.7 (MCS11) 10.33 30.00 -19.67 2.40 12.73 ° =
AVG 26 8 12.5/14.7 (MCS11) 10.34 30.00 -19.66 2.40 12.74 - -
AVG 26 0 12.5/14.7 (MCS11) 10.46 30.00 -19.54 2.40 12.86 - -
5825 165 AVG 26 4 12.5/14.7 (MCS11) 10.48 30.00 -19.52 2.40 12.88 - -
AVG 26 8 12.5/14.7 (MCS11) 10.28 30.00 -19.72 2.40 12.68 -
Table 7-20. ISED Antenna 5T 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
e : Conducted Conduc.tecli Conducted foic. @i || pexainm Max le.i'.r.p. e.i.r.p.
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.29 - -1.80 8.49 22.58 -14.09
5190 38 AVG 26 8 12.5/14.7 (MCS11) 10.39 - - -1.80 8.59 22.58 -13.99
AVG 26 17 12.5/14.7 (MCS11) 10.49 - - -1.80 8.69 22.58 -13.89
AVG 26 0 12.5/14.7 (MCS11) 10.47 - - -1.80 8.67 22.58 -13.91
5230 46 AVG 26 8 12.5/14.7 (MCS11) 10.44 - - -1.80 8.64 22.58 -13.94
AVG 26 17 12.5/14.7 (MCS11) 10.49 - - -1.80 8.69 22.58 -13.89
AVG 26 0 12.5/14.7 (MCS11) 10.48 30.00 -19.52 2.40 12.88 - -
5755 151 AVG 26 8 12.5/14.7 (MCS11) 10.46 30.00 -19.54 2.40 12.86 - -
AVG 26 17 12.5/14.7 (MCS11) 10.35 30.00 -19.65 2.40 12.75 - -
AVG 26 0 12.5/14.7 (MCS11) 10.26 30.00 -19.74 2.40 12.66 - -
5795 159 AVG 26 8 12.5/14.7 (MCS11) 10.20 30.00 -19.80 2.40 12.60 - -
AVG 26 17 12.5/14.7 (MCS11) 10.25 30.00 -19.75 2.40 12.65 -
Table 7-21. ISED Antenna 5T 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
Frcs : Conducted Conduc_teq Conducted Ao, @att || e @i, Max .e.i_.r.p. e.i.r.;_).
[MHz] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.47 - - -1.80 8.67 22.58 -13.91
5210 42 AVG 26 18 12.5/14.7 (MCS11) 10.49 - - -1.80 8.69 22.58 -13.89
AVG 26 36 12.5/14.7 (MCS11) 10.45 - - -1.80 8.65 22.58 -13.93
AVG 26 0 12.5/14.7 (MCS11) 10.30 30.00 -19.70 2.40 12.70 - -
5775 155 AVG 26 18 12.5/14.7 (MCS11) 10.33 30.00 -19.68 2.40 12.73 - -
AVG 26 36 12.5/14.7 (MCS11) 10.49 30.00 -19.51 2.40 12.89

Table 7-22. ISED Antenna 5T 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
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FCC Antenna 5T Conducted Output Power Measurements (RU52)

_ Conducted ConducFec_i Conducted
Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 13.45 23.63 -10.18
5260 52 AVG 52 39 25/29.4 (MCS11) 13.47 23.63 -10.16
AVG 52 40 25/29.4 (MCS11) 13.47 23.63 -10.16
AVG 52 37 25/29.4 (MCS11) 13.42 23.63 -10.21
5300 60 AVG 52 39 25/29.4 (MCS11) 13.49 23.63 -10.14
AVG 52 40 25/29.4 (MCS11) 13.44 23.63 -10.19
AVG 52 37 25/29.4 (MCS11) 13.43 23.63 -10.19
5320 64 AVG 52 39 25/29.4 (MCS11) 13.47 23.63 -10.16
AVG 52 40 25/29.4 (MCS11) 13.50 23.63 -10.13
AVG 52 37 25/29.4 (MCS11) 13.42 23.61 -10.19
5500 100 AVG 52 39 25/29.4 (MCS11) 13.49 23.61 -10.12
AVG 52 40 25/29.4 (MCS11) 13.47 23.61 -10.14
AVG 52 37 25/29.4 (MCS11) 13.48 23.61 -10.13
5580 116 AVG 52 39 25/29.4 (MCS11) 13.30 23.61 -10.31
AVG 52 40 25/29.4 (MCS11) 13.46 23.61 -10.15
AVG 52 37 25/29.4 (MCS11) 13.49 23.61 -10.12
5680 136 AVG 52 39 25/29.4 (MCS11) 13.43 23.61 -10.18
AVG 52 40 25/29.4 (MCS11) 13.47 23.61 -10.14
AVG 52 37 25/29.4 (MCS11) 12.98 23.61 -10.63
5700 140 AVG 52 39 25/29.4 (MCS11) 12.83 23.61 -10.78
AVG 52 40 25/29.4 (MCS11) 12.99 23.61 -10.62
AVG 52 37 25/29.4 (MCS11) 13.31 23.61 -10.30
5720 144 AVG 52 39 25/29.4 (MCS11) 13.49 23.61 -10.12
AVG 52 40 25/29.4 (MCS11) 13.36 23.61 -10.25
Table 7-23. FCC Antenna 5T 20MHz BW (UNII) Maximum Conducted Output Power (RU52)
_ Conducted ConducFec_j Conducted
Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 13.26 23.63 -10.36
5270 54 AVG 52 40 25/29.4 (MCS11) 13.49 23.63 -10.14
AVG 52 44 25/29.4 (MCS11) 13.27 23.63 -10.35
AVG 52 37 25/29.4 (MCS11) 13.43 23.63 -10.20
5310 62 AVG 52 40 25/29.4 (MCS11) 13.16 23.63 -10.47
AVG 52 44 25/29.4 (MCS11) 13.47 23.63 -10.16
AVG 52 37 25/29.4 (MCS11) 12.42 23.61 -11.19
5510 102 AVG 52 40 25/29.4 (MCS11) 12.48 23.61 -11.13
AVG 52 44 25/29.4 (MCS11) 12.35 23.61 -11.26
AVG 52 37 25/29.4 (MCS11) 13.45 23.61 -10.15
5550 110 AVG 52 40 25/29.4 (MCS11) 13.33 23.61 -10.28
AVG 52 44 25/29.4 (MCS11) 13.50 23.61 -10.11
AVG 52 37 25/29.4 (MCS11) 13.40 23.61 -10.21
5590 118 AVG 52 40 25/29.4 (MCS11) 13.26 23.61 -10.35
AVG 52 44 25/29.4 (MCS11) 13.49 23.61 -10.12
AVG 52 37 25/29.4 (MCS11) 13.27 23.61 -10.33
5710 142 AVG 52 40 25/29.4 (MCS11) 13.30 23.61 -10.31
AVG 52 44 25/29.4 (MCS11) 13.26 23.61 -10.35
Table 7-24. FCC Antenna 5T 40MHz BW (UNII) Maximum Conducted Output Power (RU52)
FCC ID: BCGA2899 Approved by:
IC: 579C-A2899 @ element MEA(?:EEE:\QFCNATT?oEr\%ORT Tthnical M:nager
Test Report S/N: Test Dates: EUT Type:

1C2311270066-25-R1.BCG

11/29/2023 - 03/07/2024

Tablet Device

Page 63 of 459

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

_ Conducted ConducFec_j Conducted
Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 13.50 23.63 -10.13
5290 58 AVG 52 44 25/29.4 (MCS11) 13.40 23.63 -10.23
AVG 52 52 25/29.4 (MCS11) 13.36 23.63 -10.27
AVG 52 37 25/29.4 (MCS11) 12.45 23.61 -11.16
5530 106 AVG 52 44 25/29.4 (MCS11) 12.49 23.61 -11.12
AVG 52 52 25/29.4 (MCS11) 12.34 23.61 -11.27
AVG 52 37 25/29.4 (MCS11) 13.43 23.61 -10.18
5610 122 AVG 52 44 25/29.4 (MCS11) 13.31 23.61 -10.29
AVG 52 52 25/29.4 (MCS11) 13.38 23.61 -10.23
AVG 52 37 25/29.4 (MCS11) 13.50 23.61 -10.11
5690 138 AVG 52 44 25/29.4 (MCS11) 13.39 23.61 -10.22
AVG 52 52 25/29.4 (MCS11) 13.42 23.61 -10.19
Table 7-25. FCC Antenna 5T 80MHz BW (UNII) Maximum Conducted Output Power (RU52)
_ Conducted ConducFe(_j Conducted
N Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Ir ~ Power [dBm] .
S £ [dBm] Margin [dB]
8 e 50 (L) AVG 52 37 25/29.4 (MCS11) 11.30 23.98 -12.68
= _% 5250 AVG 52 52 25/29.4 (MCS11) 11.45 23.98 -12.53
N C 50 (V) AVG 52 52 25/29.4 (MCS11) 11.38 23.98 -12.60
5 3 e () |_AYG 52 37 25/29.4 (MCS11) 10.48 30.00 1952
To) 5570 AVG 52 52 25/29.4 (MCS11) 10.50 30.00 -19.50
114 (U) AVG 52 52 25/29.4 (MCS11) 10.34 30.00 -19.66

Table 7-26. FCC Antenna 5T 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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ISED Antenna 5T Conducted Output Power Measurements (RU52)

Freq : Conducted Conduc.teclj Conducted Ant. Gain | Max e.ir.p. Max le.i'.r.p. e.i.r.P.
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 13.45 23.63 -10.18 -0.20 13.25 29.63 -16.38
5260 52 AVG 52 39 25/29.4 (MCS11) 13.47 23.63 -10.16 -0.20 13.27 29.63 -16.36
AVG 52 40 25/29.4 (MCS11) 13.47 23.63 -10.16 -0.20 13.27 29.63 -16.36
AVG 52 37 25/29.4 (MCS11) 13.42 23.63 -10.21 -0.20 13.22 29.63 -16.41
5300 60 AVG 52 39 25/29.4 (MCS11) 13.49 23.63 -10.14 -0.20 13.29 29.63 -16.34
AVG 52 40 25/29.4 (MCS11) 13.44 23.63 -10.19 -0.20 13.24 29.63 -16.39
AVG 52 37 25/29.4 (MCS11) 13.43 23.63 -10.19 -0.20 13.23 29.63 -16.39
5320 64 AVG 52 39 25/29.4 (MCS11) 13.47 23.63 -10.16 -0.20 13.27 29.63 -16.36
AVG 52 40 25/29.4 (MCS11) 13.50 23.63 -10.13 -0.20 13.30 29.63 -16.33
AVG 52 37 25/29.4 (MCS11) 13.42 23.61 -10.19 1.80 15.22 29.61 -14.39
5500 100 AVG 52 39 25/29.4 (MCS11) 13.49 23.61 -10.12 1.80 15.29 29.61 -14.32
AVG 52 40 25/29.4 (MCS11) 13.47 23.61 -10.14 1.80 15.27 29.61 -14.34
AVG 52 37 25/29.4 (MCS11) 13.48 23.61 -10.13 1.80 15.28 29.61 -14.33
5580 116 AVG 52 39 25/29.4 (MCS11) 13.30 23.61 -10.31 1.80 15.10 29.61 -14.51
AVG 52 40 25/29.4 (MCS11) 13.46 23.61 -10.15 1.80 15.26 29.61 -14.35
AVG 52 37 25/29.4 (MCS11) 13.49 23.61 -10.12 1.80 15.29 29.61 -14.32
5680 136 AVG 52 39 25/29.4 (MCS11) 13.43 23.61 -10.18 1.80 15.23 29.61 -14.38
AVG 52 40 25/29.4 (MCS11) 13.47 23.61 -10.14 1.80 15.27 29.61 -14.34
AVG 52 37 25/29.4 (MCS11) 12.98 23.61 -10.63 1.80 14.78 29.61 -14.83
5700 140 AVG 52 39 25/29.4 (MCS11) 12.83 23.61 -10.78 1.80 14.63 29.61 -14.98
AVG 52 40 25/29.4 (MCS11) 12.99 23.61 -10.62 1.80 14.79 29.61 -14.82
AVG 52 37 25/29.4 (MCS11) 13.31 23.61 -10.30 1.80 15.11 29.61 -14.50
5720 144 AVG 52 39 25/29.4 (MCS11) 13.49 23.61 -10.12 1.80 15.29 29.61 -14.32
AVG 52 40 25/29.4 (MCS11) 13.36 23.61 -10.25 1.80 15.16 29.61 -14.45

Table 7-27. ISED Antenna 5T

20MHz BW (UNII) Maximum

Conducted Output Power and Max EIRP (RU52)

Conducted | Conducted

Conducted

Max e.i.r.p.| e.i.r.p.

['rjlig] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Power An[t[";]aj n Ma\[);g.rlr.];.p. Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 13.26 23.63 -10.36 -0.20 13.06 29.63 -16.56
5270 54 AVG 52 40 25/29.4 (MCS11) 13.49 23.63 -10.14 -0.20 13.29 29.63 -16.34
AVG 52 44 25/29.4 (MCS11) 13.27 23.63 -10.35 -0.20 13.07 29.63 -16.55
AVG 52 37 25/29.4 (MCS11) 13.43 23.63 -10.20 -0.20 13.23 29.63 -16.40
5310 62 AVG 52 40 25/29.4 (MCS11) 13.16 23.63 -10.47 -0.20 12.96 29.63 -16.67
AVG 52 44 25/29.4 (MCS11) 13.47 23.63 -10.16 -0.20 13.27 29.63 -16.36
AVG 52 37 25/29.4 (MCS11) 12.42 23.61 -11.19 1.80 14.22 29.61 =15:39
5510 102 AVG 52 40 25/29.4 (MCS11) 12.48 23.61 -11.13 1.80 14.28 29.61 -15.33
AVG 52 44 25/29.4 (MCS11) 12.35 23.61 -11.26 1.80 14.15 29.61 -15.46
AVG 52 37 25/29.4 (MCS11) 13.45 23.61 -10.15 1.80 15.25 29.61 -14.35
5550 110 AVG 52 40 25/29.4 (MCS11) 13.33 23.61 -10.28 1.80 15.13 29.61 -14.48
AVG 52 44 25/29.4 (MCS11) 13.50 23.61 -10.11 1.80 15.30 29.61 -14.31
AVG 52 37 25/29.4 (MCS11) 13.27 23.61 -10.33 1.80 15.07 29.61 -14.53
5710 142 AVG 52 40 25/29.4 (MCS11) 13.30 23.61 -10.31 1.80 15.10 29.61 -14.51
AVG 52 44 25/29.4 (MCS11) 13.26 23.61 -10.35 1.80 15.06 29.61 -14.55

Table 7-28. ISED Antenna 5T

40MHz BW (UNII) Maximum

Conducted Output Power and Max EIRP (RU52)

Freq : Conducted Conduc.tecll Conducted Ant. Gain | Max e.ir.p. Max le.i..r.p. e.i.r.P.
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 13.50 23.63 -10.13 -0.20 13.30 29.63 -16.33
5290 58 AVG 52 44 25/29.4 (MCS11) 13.40 23.63 -10.23 -0.20 13.20 29.63 -16.43
AVG 52 52 25/29.4 (MCS11) 13.36 23.63 -10.27 -0.20 13.16 29.63 -16.47
AVG 52 37 25/29.4 (MCS11) 12.45 23.61 -11.16 1.80 14.25 29.61 -15.36
5530 106 AVG 52 44 25/29.4 (MCS11) 12.49 23.61 -11.12 1.80 14.29 29.61 515!32
AVG 52 52 25/29.4 (MCS11) 12.34 23.61 -11.27 1.80 14.14 29.61 -15.47
AVG 52 37 25/29.4 (MCS11) 13.50 23.61 -10.11 1.80 15.30 29.61 -14.31
5690 138 AVG 52 44 25/29.4 (MCS11) 13.39 23.61 -10.22 1.80 15.19 29.61 -14.42
AVG 52 52 25/29.4 (MCS11) 13.42 23.61 -10.19 1.80 15.22 29.61 -14.39
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@ clement

= Fe Conducted [ Conducted [ Conducted Ant. Gain | Max e.ir Max e.i.r.p.| e.i.r.p.
E g [MHg] Channel | Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Power [&Bi] I dB.n.1].p. Limit Margin

r S>3 [dBm] [dBm] Margin [dB] [dBm] [dB]
8 8 '8 50 (L) AVG 52 37 25/29.4 (MCS11) 11.30 = = -1.80 9.50 22.58 -13.08
= 8 5250 AVG 52 52 25/29.4 (MCS11) 11.45 - - -1.80 9.65 22.58 -12.93
50 (U) AVG 52 52 25/29.4 (MCS11) 11.38 - -0.20 11.18 23.45 -12.27

Table 7-30. ISED Antenna 5T 160MHz BW (UNII) Maximum Cond

ucted Output Power and Max EIRP (RU52)

FCC ID: BCGA2899
IC: 579C-A2899

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2311270066-25-R1.BCG

Test Dates:
11/29/2023 - 03/07/2024

EUT Type:
Tablet Device

Page 66 of 459

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without

permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

FCC Antenna 5T Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

. Conducted ConducFe(_j Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

5180 36 AVG 106 53 53.1/62.5 (MCS11) 15.83 23.98 -8.15
AVG 106 54 53.1/62.5 (MCS11) 15.87 23.98 -8.11

5200 20 AVG 106 53 53.1/62.5 (MCS11) 16.47 23.98 -7.51
AVG 106 54 53.1/62.5 (MCS11) 16.37 23.98 -7.61

5240 8 AVG 106 53 53.1/62.5 (MCS11) 16.41 23.98 -7.57
AVG 106 54 53.1/62.5 (MCS11) 16.49 23.98 -7.49

5260 52 AVG 106 53 53.1/62.5 (MCS11) 16.48 23.63 -7.15
AVG 106 54 53.1/62.5 (MCS11) 16.46 23.63 -7.17

5300 60 AVG 106 53 53.1/62.5 (MCS11) 16.49 23.63 -7.13
AVG 106 54 53.1/62.5 (MCS11) 16.41 23.63 -7.21

5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.73 23.63 -7.89
AVG 106 54 53.1/62.5 (MCS11) 15.71 23.63 -7.92

5500 100 AVG 106 53 53.1/62.5 (MCS11) 14.48 23.61 -9.13
AVG 106 54 53.1/62.5 (MCS11) 14.29 23.61 -9.32

5520 104 AVG 106 53 53.1/62.5 (MCS11) 16.46 23.61 -7.15
AVG 106 54 53.1/62.5 (MCS11) 16.47 23.61 -7.14

5580 116 AVG 106 53 53.1/62.5 (MCS11) 16.28 23.61 -7.33
AVG 106 54 53.1/62.5 (MCS11) 16.42 23.61 -7.19

5680 136 AVG 106 53 53.1/62.5 (MCS11) 16.36 23.61 -7.25
AVG 106 54 53.1/62.5 (MCS11) 16.43 23.61 -7.18

5700 140 AVG 106 58 53.1/62.5 (MCS11) 12.84 23.61 -10.77
AVG 106 54 53.1/62.5 (MCS11) 12.92 23.61 -10.69

5720 144 AVG 106 53 53.1/62.5 (MCS11) 16.37 23.61 -7.24
AVG 106 54 53.1/62.5 (MCS11) 16.41 23.61 -7.20

5745 149 AVG 106 53 53.1/62.5 (MCS11) 16.26 30.00 -13.74
AVG 106 54 53.1/62.5 (MCS11) 16.28 30.00 -13.72

5785 157 AVG 106 53 53.1/62.5 (MCS11) 16.49 30.00 -13.51
AVG 106 54 53.1/62.5 (MCS11) 16.49 30.00 -13.51

5805 165 AVG 106 53 53.1/62.5 (MCS11) 16.48 30.00 -13.52
AVG 106 54 53.1/62.5 (MCS11) 16.37 30.00 -13.64
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@ clement

' Conducted ConducFec'i Conducted
Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 13.84 23.98 -10.14
AVG 242 62 121.9/143.4 (MCS11) 13.96 23.98 -10.02
5230 6 AVG 242 61 121.9/143.4 (MCS11) 19.40 23.98 -4.58
AVG 242 62 121.9/143.4 (MCS11) 19.48 23.98 -4.50
5270 54 AVG 242 61 121.9/143.4 (MCS11) 19.46 23.63 -4.17
AVG 242 62 121.9/143.4 (MCS11) 19.48 23.63 -4.15
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.92 23.63 -9.71
AVG 242 62 121.9/143.4 (MCS11) 13.92 23.63 -9.70
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.46 23.61 -11.15
AVG 242 62 121.9/143.4 (MCS11) 12.48 23.61 -11.13
5550 110 AVG 242 61 121.9/143.4 (MCS11) 17.45 23.61 -6.16
AVG 242 62 121.9/143.4 (MCS11) 17.49 23.61 -6.12
5590 118 AVG 242 61 121.9/143.4 (MCS11) 19.41 23.61 -4.20
AVG 242 62 121.9/143.4 (MCS11) 19.48 23.61 -4.13
5630 126 AVG 242 61 121.9/143.4 (MCS11) 18.90 23.61 -4.71
AVG 242 62 121.9/143.4 (MCS11) 18.90 23.61 -4.71
5670 134 AVG 242 61 121.9/143.4 (MCS11) 14.87 23.61 -8.74
AVG 242 62 121.9/143.4 (MCS11) 14.99 23.61 -8.62
AVG 106 53 53.1/62.5 (MCS11) 16.40 23.61 -7.20
5710 142 AVG 106 54 53.1/62.5 (MCS11) 16.46 23.61 -7.15
AVG 106 56 53.1/62.5 (MCS11) 16.48 23.61 -7.13
5755 151 AVG 242 61 121.9/143.4 (MCS11) 19.42 30.00 -10.58
AVG 242 62 121.9/143.4 (MCS11) 19.47 30.00 -10.53
5795 159 AVG 242 61 121.9/143.4 (MCS11) 19.45 30.00 -10.55
AVG 242 62 121.9/143.4 (MCS11) 19.48 30.00 -10.52
Table 7-32. FCC Antenna 5T 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
. Conducted ConducFec.i Conducted
Freq [MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5210 1 AVG 484 65 243.8/286.8 (MCS11) 13.84 23.98 -10.14
AVG 484 66 243.8/286.8 (MCS11) 13.86 23.98 -10.12
5290 58 AVG 484 65 243.8/286.8 (MCS11) 13.74 23.63 -9.89
AVG 484 66 243.8/286.8 (MCS11) 13.67 23.63 -9.95
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.41 23.61 -11.20
AVG 484 66 243.8/286.8 (MCS11) 12.27 23.61 -11.33
5610 192 AVG 484 65 243.8/286.8 (MCS11) 16.48 23.61 -7.13
AVG 484 66 243.8/286.8 (MCS11) 16.42 23.61 -7.19
AVG 106 53 53.1/62.5 (MCS11) 16.47 23.61 -7.14
5690 138 AVG 106 56 53.1/62.5 (MCS11) 16.45 23.61 -7.15
AVG 106 60 53.1/62.5 (MCS11) 16.50 23.61 -7.11
5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.70 30.00 -13.30
AVG 484 66 243.8/286.8 (MCS11) 16.69 30.00 -13.31
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S

element

E Conducted Conducted | Conducted
s = | Freq[MHz] |Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
= Power [dBm] .
8 i) [dBm] Margin [dB]
= _% 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 11.47 23.98 -12.51
E % 5250 50 (U) AVG 996 67 510.4/600.5 (MCS11) 11.49 23.98 -12.49
o o 5570 114 (L) AVG 996 67 510.4/600.5 (MCS11) 10.44 30.00 -19.56
o 5570 114 (U) | AVG 996 67 |510.4/600.5 (MCS11) 10.49 30.00 -19.51
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ISED Antenna 5T Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Freq : Conducted Conduc.tecll Conducted Ant. Gain | Max e.ir.p. Max le.i'.r.p. e.i.r.p.
[MHZ] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5180 36 AVG 106 53 53.1/62.5 (MCS11) 15.83 - - -1.80 14.03 22.58 -8.55
AVG 106 54 53.1/62.5 (MCS11) 15.87 = = -1.80 14.07 22.58 -8.51
5200 20 AVG 106 53 53.1/62.5 (MCS11) 16.47 = = -1.80 14.67 22.58 -7.91
AVG 106 54 53.1/62.5 (MCS11) 16.37 = = -1.80 14.57 22.58 -8.01
5240 8 AVG 106 53 53.1/62.5 (MCS11) 16.41 - - -1.80 14.61 22.58 -7.97
AVG 106 54 53.1/62.5 (MCS11) 16.49 - - -1.80 14.69 22.58 -7.89
5260 52 AVG 106 53 53.1/62.5 (MCS11) 16.48 23.63 =7:15 -0.20 16.28 29.63 =13:35
AVG 106 54 53.1/62.5 (MCS11) 16.46 23.63 -7.17 -0.20 16.26 29.63 -13.37
5300 60 AVG 106 53 53.1/62.5 (MCS11) 16.49 23.63 -7.13 -0.20 16.29 29.63 -13.33
AVG 106 54 53.1/62.5 (MCS11) 16.41 23.63 -7.21 -0.20 16.21 29.63 -13.41
5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.73 23.63 -7.89 -0.20 15.53 29.63 -14.09
AVG 106 54 53.1/62.5 (MCS11) 15.71 23.63 -7.92 -0.20 15.51 29.63 -14.12
5500 100 AVG 106 53 53.1/62.5 (MCS11) 14.48 23.61 -9.13 1.80 16.28 29.61 -13.33
AVG 106 54 53.1/62.5 (MCS11) 14.29 23.61 -9.32 1.80 16.09 29.61 -13.52
5520 104 AVG 106 53 53.1/62.5 (MCS11) 16.46 23.61 =7:15 1.80 18.26 29.61 =14%35
AVG 106 54 53.1/62.5 (MCS11) 16.47 23.61 -7.14 1.80 18.27 29.61 -11.34
5580 116 AVG 106 53 53.1/62.5 (MCS11) 16.28 23.61 SESS) 1.80 18.08 29.61 SIM58)
AVG 106 54 53.1/62.5 (MCS11) 16.42 23.61 -7.19 1.80 18.22 29.61 -11.39
5680 136 AVG 106 53 53.1/62.5 (MCS11) 16.36 23.61 -7.25 1.80 18.16 29.61 -11.45
AVG 106 54 53.1/62.5 (MCS11) 16.43 23.61 -7.18 1.80 18.23 29.61 -11.38
5700 140 AVG 106 53 53.1/62.5 (MCS11) 12.84 23.61 -10.77 1.80 14.64 29.61 -14.97
AVG 106 54 53.1/62.5 (MCS11) 12.92 23.61 -10.69 1.80 14.72 29.61 -14.89
5720 144 AVG 106 53 53.1/62.5 (MCS11) 16.37 23.61 -7.24 1.80 18.17 29.61 -11.44
AVG 106 54 53.1/62.5 (MCS11) 16.41 23.61 -7.20 1.80 18.21 29.61 -11.40
5745 149 AVG 106 53 53.1/62.5 (MCS11) 16.26 30.00 -13.74 2.40 18.66 = =
AVG 106 54 53.1/62.5 (MCS11) 16.28 30.00 -13.72 2.40 18.68 - -
5785 157 AVG 106 53 53.1/62.5 (MCS11) 16.49 30.00 -13.51 2.40 18.89 - -
AVG 106 54 53.1/62.5 (MCS11) 16.49 30.00 13151 2.40 18.89 = =
5825 165 AVG 106 53 53.1/62.5 (MCS11) 16.48 30.00 -13.52 2.40 18.88 - -
AVG 106 54 53.1/62.5 (MCS11) 16.37 30.00 -13.64 2.40 18.77 = =

Table 7-35. ISED Anten

na 5T 20MHz BW

(UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

Conducted

Max e.i.r.p.| e.i.r.p.

[';sg] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer An[t&;f] n Mi’;g’:ﬁ;'p' Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 13.84 - - -1.80 12.04 22.58 -10.54
AVG 242 62 121.9/143.4 (MCS11) 13.96 - - -1.80 12.16 22.58 -10.42
5230 26 AVG 242 61 121.9/143.4 (MCS11) 19.40 - - -1.80 17.60 22.58 -4.98
AVG 242 62 121.9/143.4 (MCS11) 19.48 - - -1.80 17.68 22.58 -4.90
5270 54 AVG 242 61 121.9/143.4 (MCS11) 19.46 23.63 -4.17 -0.20 19.26 29.63 -10.37
AVG 242 62 121.9/143.4 (MCS11) 19.48 23.63 -4.15 -0.20 19.28 29.63 -10.35
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.92 23.63 -9.71 -0.20 13.72 29.63 -15.91
AVG 242 62 121.9/143.4 (MCS11) 13.92 23.63 -9.70 -0.20 13.72 29.63 -15.90
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.46 23.61 -11.15 1.80 14.26 29.61 -15.35
AVG 242 62 121.9/143.4 (MCS11) 12.48 23.61 -11.13 1.80 14.28 29.61 -15.33
5550 110 AVG 242 61 121.9/143.4 (MCS11) 17.45 23.61 -6.16 1.80 19.25 29.61 -10.36
AVG 242 62 121.9/143.4 (MCS11) 17.49 23.61 -6.12 1.80 19.29 29.61 -10.32
5670 134 AVG 242 61 121.9/143.4 (MCS11) 14.87 23.61 -8.74 1.80 16.67 29.61 -12.94
AVG 242 62 121.9/143.4 (MCS11) 14.99 23.61 -8.62 1.80 16.79 29.61 -12.82
AVG 106 53 53.1/62.5 (MCS11) 16.40 23.61 -7.20 1.80 18.20 29.61 -11.40
5710 142 AVG 106 54 53.1/62.5 (MCS11) 16.46 23.61 -7.15 1.80 18.26 29.61 -11.35
AVG 106 56 53.1/62.5 (MCS11) 16.48 23.61 -7.13 1.80 18.28 29.61 -11.33
5755 151 AVG 242 61 121.9/143.4 (MCS11) 19.42 30.00 -10.58 2.40 21.82 - -
AVG 242 62 121.9/143.4 (MCS11) 19.47 30.00 -10.53 2.40 21.87 - -
5795 159 AVG 242 61 121.9/143.4 (MCS11) 19.45 30.00 -10.55 2.40 21.85 - -
AVG 242 62 121.9/143.4 (MCS11) 19.48 30.00 -10.52 2.40 21.88 - -

Table 7-36. ISED Antenna 5T 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
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element

e : Conducted Conduc_te«_j Conducted foic. G2 || o ainm Max _e.i_.r.p. e.i.r.[_).
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]

5210 2 AVG 484 65 243.8/286.8 (MCS11) 13.84 - - -1.80 12.04 22.58 -10.54
AVG 484 66 243.8/286.8 (MCS11) 13.86 - - -1.80 12.06 22.58 -10.53
5290 58 AVG 484 65 243.8/286.8 (MCS11) 13.74 23.63 -9.89 -0.20 13.54 29.63 -16.09
AVG 484 66 243.8/286.8 (MCS11) 13.67 23.63 -9.95 -0.20 13.47 29.63 -16.15
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.41 23.61 -11.20 1.80 14.21 29.61 -15.40
AVG 484 66 243.8/286.8 (MCS11) 12.27 23.61 -11.33 1.80 14.07 29.61 -15.53
AVG 106 53 53.1/62.5 (MCS11) 16.47 23.61 -7.14 1.80 18.27 29.61 -11.34
5690 138 AVG 106 56 53.1/62.5 (MCS11) 16.45 23.61 -7.15 1.80 18.25 29.61 -11.35
AVG 106 60 53.1/62.5 (MCS11) 16.50 23.61 -7.11 1.80 18.30 29.61 -11.31

5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.70 30.00 -13.30 2.40 19.10 - -

AVG 484 66 243.8/286.8 (MCS11) 16.69 30.00 -13.31 2.40 19.09 - -

Table 7-37. ISED Antenna 5T 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
N g Freq : Conducted Conduc_te(;l Conducted Ant. Gain | Max e.ir.p. Max _e.i_.r.p. e.i.r.;_).
NI T Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Power dBi] [dBm] Limit Margin
52 2 1¥IE [dBm] [dBm] Margin [dB] [ [dBm] [dB]

® ?_', % 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 11.47 - - -1.80 9.67 22.58 -12.91
0| 5250 50(U) | AVG 996 67 |510.4/600.5 (MCS11) | 11.49 = = -0.20 11.29 23.45 -12.16

Table 7-38. ISED Antenna 5T 160MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
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@ clement

FCC Antenna 5T Conducted Output Power Measurements (Fully-loaded RU)

. Conducted ConducFe(_j Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 15.97 23.98 -8.01
5200 40 AVG 242 61 121.9/143.4 (MCS11) 19.43 23.98 -4.55
5240 48 AVG 242 61 121.9/143.4 (MCS11) 19.47 23.98 -4.51
5260 52 AVG 242 61 121.9/143.4 (MCS11) 19.48 23.63 -4.15
5300 60 AVG 242 61 121.9/143.4 (MCS11) 19.45 23.63 -4.18
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.68 23.63 -7.95
5500 100 AVG 242 61 121.9/143.4 (MCS11) 14.44 23.61 -9.17
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.74 23.61 -5.87
5540 108 AVG 242 61 121.9/143.4 (MCS11) 19.49 23.61 -4.12
5580 116 AVG 242 61 121.9/143.4 (MCS11) 19.49 23.61 -4.12
5660 132 AVG 242 61 121.9/143.4 (MCS11) 19.46 23.61 -4.14
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.37 23.61 -6.24
5700 140 AVG 242 61 121.9/143.4 (MCS11) 12.85 23.61 -10.75
5720 144 AVG 242 61 121.9/143.4 (MCS11) 19.35 23.61 -4.26
5745 149 AVG 242 61 121.9/143.4 (MCS11) 19.45 30.00 -10.55
5785 157 AVG 242 61 121.9/143.4 (MCS11) 19.47 30.00 -10.53
5825 165 AVG 242 61 121.9/143.4 (MCS11) 19.41 30.00 -10.59

Table 7-39. FCC Antenna

5T 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

. Conducted ConducFec'i Conducted

Freq [MHz] [Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .

[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 13.83 23.98 -10.15
5230 46 AVG 484 65 243.8/286.8 (MCS11) 19.45 23.98 -4.53
5270 54 AVG 484 65 243.8/286.8 (MCS11) 19.48 23.63 -4.15
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.98 23.63 -9.65
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.34 23.61 -11.27
5550 110 AVG 484 65 243.8/286.8 (MCS11) 17.48 23.61 -6.13
5590 118 AVG 484 65 243.8/286.8 (MCS11) 19.40 23.61 -4.20
5630 126 AVG 484 65 243.8/286.8 (MCS11) 18.81 23.61 -4.80
5670 134 AVG 484 65 243.8/286.8 (MCS11) 14.90 23.61 -8.71
5710 142 AVG 484 65 243.8/286.8 (MCS11) 19.44 23.61 -4.17
5755 151 AVG 484 65 243.8/286.8 (MCS11) 19.40 30.00 -10.60
5795 159 AVG 484 65 243.8/286.8 (MCS11) 19.47 30.00 -10.53

Table 7-40. FCC Antenna

5T 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

_ Conducted Conduc?et_j Conducted
Freq [MHz] [ Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power [dBm] Power Limit quer
[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 13.89 23.98 -10.09
5290 58 AVG 996 67 510.4/600.5 (MCS11) 13.70 23.63 -9.93
5530 106 AVG 996 67 510.4/600.5 (MCS11) 12.48 23.61 -11.13
5610 122 AVG 996 67 510.4/600.5 (MCS11) 16.47 23.61 -7.14
5690 138 AVG 996 67 510.4/600.5 (MCS11) 19.31 23.61 -4.29
5775 155 AVG 996 67 510.4/600.5 (MCS11) 16.72 30.00 -13.28

Table 7-41. FCC Antenna 5T 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

= Conducted | Conducted
NS . Conducted o
~ I © | Freq [MHz] [Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
I>s Power [dBm] dB .
053 [dBm] Margin [dB]
©
0 a5 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 11.49 23.98 -12.49
& 5570 114 AVG 996x2 68 1020.8/1201 (MCS11) 10.28 30.00 -19.73

Table 7-42. FCC Antenna 5T 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED Antenna 5T Conducted Output Power Measurements (Fully-loaded RU)

e : Conducted Conduc.teclj Conducted fvic, @i || rezainm Max le.i'.r.p. e.i.r.p.
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]

5180 36 AVG 242 61 121.9/143.4 (MCS11) 15.97 - - -1.80 14.17 22.58 -8.42
5200 40 AVG 242 61 121.9/143.4 (MCS11) 19.43 - - -1.80 17.63 22.58 -4.96
5240 48 AVG 242 61 121.9/143.4 (MCS11) 19.47 - - -1.80 17.67 22.58 -4.91
5260 52 AVG 242 61 121.9/143.4 (MCS11) 19.48 23.63 -4.15 -0.20 19.28 29.63 -10.35
5300 60 AVG 242 61 121.9/143.4 (MCS11) 19.45 23.63 -4.18 -0.20 19.25 29.63 -10.38
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.68 23.63 -7.95 -0.20 15.48 29.63 -14.15
5500 100 AVG 242 61 121.9/143.4 (MCS11) 14.44 23.61 -9.17 1.80 16.24 29.61 -13.37
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.74 23.61 -5.87 1.80 19.54 29.61 -10.07
5540 108 AVG 242 61 121.9/143.4 (MCS11) 19.49 23.61 -4.12 1.80 21.29 29.61 -8.32
5580 116 AVG 242 61 121.9/143.4 (MCS11) 19.49 23.61 -4.12 1.80 21.29 29.61 -8.32
5660 132 AVG 242 61 121.9/143.4 (MCS11) 19.46 23.61 -4.14 1.80 21.26 29.61 -8.34
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.37 23.61 -6.24 1.80 19.17 29.61 -10.44
5700 140 AVG 242 61 121.9/143.4 (MCS11) 12.85 23.61 -10.75 1.80 14.65 29.61 -14.95
5720 144 AVG 242 61 121.9/143.4 (MCS11) 19.35 23.61 -4.26 1.80 21.15 29.61 -8.46
5745 149 AVG 242 61 121.9/143.4 (MCS11) 19.45 30.00 -10.55 2.40 21.85 - -

5785 157 AVG 242 61 121.9/143.4 (MCS11) 19.47 30.00 -10.53 2.40 21.87 - -

5825 165 AVG 242 61 121.9/143.4 (MCS11) 19.41 30.00 -10.59 2.40 21.81 -

Table 7-43. ISED Antenna 5T 20

MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)

Freq : Conducted Conduc.teclj Conducted Ant. Gain | Max e.ir.p. Max le.i'.r.p. e.i.r.p.
[MHZ] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]

5190 38 AVG 484 65 243.8/286.8 (MCS11) 13.83 - - -1.80 12.03 22.58 -10.56
5230 46 AVG 484 65 243.8/286.8 (MCS11) 19.45 = = -1.80 17.65 22.58 -4.93
5270 54 AVG 484 65 243.8/286.8 (MCS11) 19.48 23.63 -4.15 -0.20 19.28 29.63 -10.35
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.98 23.63 -9.65 -0.20 13.78 29.63 -15.85
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.34 23.61 -11.27 1.80 14.14 29.61 -15.47
5550 110 AVG 484 65 243.8/286.8 (MCS11) 17.48 23.61 -6.13 1.80 19.28 29.61 -10.33
5670 134 AVG 484 65 243.8/286.8 (MCS11) 14.90 23.61 -8.71 1.80 16.70 29.61 -12.91
5710 142 AVG 484 65 243.8/286.8 (MCS11) 19.44 23.61 -4.17 1.80 21.24 29.61 -8.37
5755 151 AVG 484 65 243.8/286.8 (MCS11) 19.40 30.00 -10.60 2.40 21.80 - -
5795 159 AVG 484 65 243.8/286.8 (MCS11) 19.47 30.00 -10.53 2.40 21.87

Table 7-44. ISED Antenna 5T 40

MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)

Freq : Conducted Conduc.te(li Conducted A, @att || ez @i, Max le.i_.r.p. e.i.r.;_).
[MHz] Channel |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 13.89 - - -1.80 12.09 22.58 -10.49
5290 58 AVG 996 67 510.4/600.5 (MCS11) 13.70 23.63 -9.93 -0.20 13.50 29.63 -16.13
5530 106 AVG 996 67 510.4/600.5 (MCS11) 12.48 23.61 -11.13 1.80 14.28 29.61 -15.33
5690 138 AVG 996 67 510.4/600.5 (MCS11) 19.31 23.61 -4.29 1.80 21.11 29.61 -8.49
5775 155 AVG 996 67 510.4/600.5 (MCS11) 16.72 30.00 -13.28 2.40 19.12 -

Table 7-45. ISED Antenna 5T 80

MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)

NE Fre Conducted | Conducted | Conducted Ant. Gain | Max e.ir Max e.i.r.p.| e.r.p.
£ § -'g [MHg] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit Power [&Bi] [ dB'rr.m].p. Limit Margin
8 § 2 [dBm] [dBm] Margin [dB] [dBm] [dB]

Z g

o 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 11.49 - - -0.20 11.29 22.58 -11.29

Table 7-46. ISED Antenna 5T 160MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
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@ clement

FCC Antenna 3b Conducted Output Power Measurements (RU26)

. Conducted Conducj[ec.i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.36 23.98 -13.62
5180 36 AVG 26 4 12.5/14.7 (MCS11) 10.48 23.98 -13.50
AVG 26 8 12.5/14.7 (MCS11) 10.49 23.98 -13.49
AVG 26 0 12.5/14.7 (MCS11) 10.47 23.98 -13.51
5200 40 AVG 26 4 12.5/14.7 (MCS11) 10.40 23.98 -13.58
AVG 26 8 12.5/14.7 (MCS11) 10.44 23.98 -13.54
AVG 26 0 12.5/14.7 (MCS11) 10.31 23.98 -13.67
5240 48 AVG 26 4 12.5/14.7 (MCS11) 10.41 23.98 -13.57
AVG 26 8 12.5/14.7 (MCS11) 10.49 23.98 -13.49
AVG 26 0 12.5/14.7 (MCS11) 10.38 30.00 -19.62
5745 149 AVG 26 4 12.5/14.7 (MCS11) 10.49 30.00 -19.51
AVG 26 8 12.5/14.7 (MCS11) 10.31 30.00 -19.69
AVG 26 0 12.5/14.7 (MCS11) 10.50 30.00 -19.50
5785 157 AVG 26 4 12.5/14.7 (MCS11) 10.44 30.00 -19.56
AVG 26 8 12.5/14.7 (MCS11) 10.38 30.00 -19.62
AVG 26 0 12.5/14.7 (MCS11) 10.28 30.00 -19.73
5825 165 AVG 26 4 12.5/14.7 (MCS11) 10.43 30.00 -19.57
AVG 26 8 12.5/14.7 (MCS11) 10.46 30.00 -19.54
Table 7-47. FCC Antenna 3b 20MHz BW (UNII) Maximum Conducted Output Power (RU26)
. Conducted Conducf[ec.i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.48 23.98 -13.50
5190 38 AVG 26 8 12.5/14.7 (MCS11) 10.41 23.98 -13.57
AVG 26 17 12.5/14.7 (MCS11) 10.46 23.98 -13.52
AVG 26 0 12.5/14.7 (MCS11) 10.50 23.98 -13.48
5230 46 AVG 26 8 12.5/14.7 (MCS11) 10.17 23.98 -13.81
AVG 26 17 12.5/14.7 (MCS11) 10.39 23.98 -13.59
AVG 26 0 12.5/14.7 (MCS11) 10.39 30.00 -19.61
5755 151 AVG 26 8 12.5/14.7 (MCS11) 10.45 30.00 -19.55
AVG 26 17 12.5/14.7 (MCS11) 10.25 30.00 -19.75
AVG 26 0 12.5/14.7 (MCS11) 10.32 30.00 -19.68
5795 159 AVG 26 8 12.5/14.7 (MCS11) 10.48 30.00 -19.52
AVG 26 17 12.5/14.7 (MCS11) 10.43 30.00 -19.57
Table 7-48. FCC Antenna 3b 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
. Conducted Conducj[ec.i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.35 23.98 -13.63
5210 42 AVG 26 18 12.5/14.7 (MCS11) 10.26 23.98 -13.72
AVG 26 36 12.5/14.7 (MCS11) 10.41 23.98 -13.57
AVG 26 0 12.5/14.7 (MCS11) 10.44 30.00 -19.56
5775 155 AVG 26 18 12.5/14.7 (MCS11) 10.50 30.00 -19.50
AVG 26 36 12.5/14.7 (MCS11) 10.47 30.00 -19.54

Table 7-49. FCC Antenna 3b 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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ISED Antenna 3b Conducted Output Power Measurements (RU26)

e : Conducted Conduc.tecli Conducted fvic, @i || recainm Max le.i'.r.p. e.i.r.P
[MHZ] Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.36 - - -1.30 9.06 22.58 -13.52
5180 36 AVG 26 4 12.5/14.7 (MCS11) 10.48 = = -1.30 9.18 22.58 -13.40
AVG 26 8 12.5/14.7 (MCS11) 10.49 = = -1.30 9.19 22.58 -13.39
AVG 26 0 12.5/14.7 (MCS11) 10.47 - - -1.30 9.17 22.58 -13.42
5200 40 AVG 26 4 12.5/14.7 (MCS11) 10.40 = = -1.30 9.10 22.58 -13.48
AVG 26 8 12.5/14.7 (MCS11) 10.44 = - -1.30 9.14 22.58 -13.44
AVG 26 0 12.5/14.7 (MCS11) 10.31 - - -1.30 9.01 22.58 -13.57
5240 48 AVG 26 4 12.5/14.7 (MCS11) 10.41 = = -1.30 9.11 22.58 -13.48
AVG 26 8 12.5/14.7 (MCS11) 10.49 = -1.30 9.19 22.58 SIS0
AVG 26 0 12.5/14.7 (MCS11) 10.38 30.00 -19.62 0.90 11.28 = =
5745 149 AVG 26 4 12.5/14.7 (MCS11) 10.49 30.00 =195} 0.90 11.39 = =
AVG 26 8 12.5/14.7 (MCS11) 10.31 30.00 -19.69 0.90 11.21 - -
AVG 26 0 12.5/14.7 (MCS11) 10.50 30.00 -19.50 0.90 11.40 = =
5785 157 AVG 26 4 12.5/14.7 (MCS11) 10.44 30.00 -19.56 0.90 11.34 - -
AVG 26 8 12.5/14.7 (MCS11) 10.38 30.00 -19.62 0.90 11.28 - -
AVG 26 0 12.5/14.7 (MCS11) 10.28 30.00 -19.73 0.90 11.18 = =
5825 165 AVG 26 4 12.5/14.7 (MCS11) 10.43 30.00 -19.57 0.90 11.33 = =
AVG 26 8 12.5/14.7 (MCS11) 10.46 30.00 -19.54 0.90 11.36 -
Table 7-50. ISED Antenna 3b 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
Freq : Conducted Conduc‘te(li Conducted Ant. Gainl | Max e.ir.p: Max le.i..r.p. e.i.r.P.
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.48 - - -1.30 9.18 22.58 -13.40
5190 38 AVG 26 8 12.5/14.7 (MCS11) 10.41 = = -1.30 9.11 22.58 -13.48
AVG 26 17 12.5/14.7 (MCS11) 10.46 = - -1.30 9.16 22.58 -13.42
AVG 26 0 12.5/14.7 (MCS11) 10.50 - - -1.30 9.20 22.58 -13.38
5230 46 AVG 26 8 12.5/14.7 (MCS11) 10.17 = = -1.30 8.87 22.58 -13.71
AVG 26 17 12.5/14.7 (MCS11) 10.39 - - -1.30 9.09 22.58 -13.49
AVG 26 0 12.5/14.7 (MCS11) 10.39 30.00 -19.61 0.90 11.29 - -
5755 151 AVG 26 8 12.5/14.7 (MCS11) 10.45 30.00 -19.55 0.90 11.35 ° =
AVG 26 17 12.5/14.7 (MCS11) 10.25 30.00 -19.75 0.90 11.15 - -
AVG 26 0 12.5/14.7 (MCS11) 10.32 30.00 -19.68 0.90 11.22 - -
5795 159 AVG 26 8 12.5/14.7 (MCS11) 10.48 30.00 -19.52 0.90 11.38 ° =
AVG 26 17 12.5/14.7 (MCS11) 10.43 30.00 -19.57 0.90 11.33 -
Table 7-51. ISED Antenna 3b 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
Freq : Conducted Conduc‘tecli Conducted Ant. Gain | Max e.ir.p. Max le.i..r.p. e.i.r.P.
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 10.35 -1.30 9.05 22.58 -13.53
5210 42 AVG 26 18 12.5/14.7 (MCS11) 10.26 = = -1.30 8.96 22.58 -13.62
AVG 26 36 12.5/14.7 (MCS11) 10.41 -1.30 9.11 22.58 -13.47
AVG 26 0 12.5/14.7 (MCS11) 10.44 30.00 -19.56 0.90 11.34 = =
5775 155 AVG 26 18 12.5/14.7 (MCS11) 10.50 30.00 -19.50 0.90 11.40 - -
AVG 26 36 12.5/14.7 (MCS11) 10.47 30.00 -19.54 0.90 11.37

Table 7-52. ISED Antenna 3b 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU26)
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FCC Antenna 3b Conducted Output Power Measurements (RU52)

. Conducted ConducFeq Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 13.40 23.63 -10.22
5260 52 AVG 52 39 25/29.4 (MCS11) 13.26 23.63 -10.36
AVG 52 40 25/29.4 (MCS11) 13.49 23.63 -10.14
AVG 52 37 25/29.4 (MCS11) 13.47 23.63 -10.16
5300 60 AVG 52 39 25/29.4 (MCS11) 13.48 23.63 -10.15
AVG 52 40 25/29.4 (MCS11) 13.33 23.63 -10.30
AVG 52 37 25/29.4 (MCS11) 13.37 23.63 -10.26
5320 64 AVG 52 39 25/29.4 (MCS11) 13.31 23.63 -10.32
AVG 52 40 25/29.4 (MCS11) 13.50 23.63 -10.13
AVG 52 37 25/29.4 (MCS11) 13.41 23.61 -10.20
5500 100 AVG 52 39 25/29.4 (MCS11) 13.48 23.61 -10.13
AVG 52 40 25/29.4 (MCS11) 13.40 23.61 -10.21
AVG 52 37 25/29.4 (MCS11) 13.29 23.61 -10.32
5580 116 AVG 52 39 25/29.4 (MCS11) 13.46 23.61 -10.15
AVG 52 40 25/29.4 (MCS11) 13.40 23.61 -10.21
AVG 52 37 25/29.4 (MCS11) 13.48 23.61 -10.13
5680 136 AVG 52 39 25/29.4 (MCS11) 13.41 23.61 -10.20
AVG 52 40 25/29.4 (MCS11) 13.50 23.61 -10.11
AVG 52 37 25/29.4 (MCS11) 12.86 23.61 -10.75
5700 140 AVG 52 39 25/29.4 (MCS11) 13.00 23.61 -10.61
AVG 52 40 25/29.4 (MCS11) 12.96 23.61 -10.65
AVG 52 37 25/29.4 (MCS11) 13.46 23.61 -10.15
5720 144 AVG 52 39 25/29.4 (MCS11) 13.49 23.61 -10.12
AVG 52 40 25/29.4 (MCS11) 13.48 23.61 -10.13
Table 7-53. FCC Antenna 3b 20MHz BW (UNII) Maximum Conducted Output Power (RU52)
. Conducted ConducFeq Conducted
Freq [MHz] [ Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 13.48 23.63 -10.15
5270 54 AVG 52 40 25/29.4 (MCS11) 13.45 23.63 -10.17
AVG 52 44 25/29.4 (MCS11) 13.40 23.63 -10.22
AVG 52 37 25/29.4 (MCS11) 13.32 23.63 -10.30
5310 62 AVG 52 40 25/29.4 (MCS11) 13.31 23.63 -10.32
AVG 52 44 25/29.4 (MCS11) 13.50 23.63 -10.13
AVG 52 37 25/29.4 (MCS11) 12.49 23.61 -11.12
5510 102 AVG 52 40 25/29.4 (MCS11) 12.48 23.61 -11.13
AVG 52 44 25/29.4 (MCS11) 12.44 23.61 -11.17
AVG 52 37 25/29.4 (MCS11) 13.31 23.61 -10.30
5550 110 AVG 52 40 25/29.4 (MCS11) 13.48 23.61 -10.13
AVG 52 44 25/29.4 (MCS11) 13.30 23.61 -10.30
AVG 52 37 25/29.4 (MCS11) 13.49 23.61 -10.12
5590 118 AVG 52 40 25/29.4 (MCS11) 13.47 23.61 -10.14
AVG 52 44 25/29.4 (MCS11) 13.41 23.61 -10.20
AVG 52 37 25/29.4 (MCS11) 13.43 23.61 -10.18
5710 142 AVG 52 40 25/29.4 (MCS11) 13.47 23.61 -10.14
AVG 52 44 25/29.4 (MCS11) 13.44 23.61 -10.17

Table 7-54. FCC Antenna 3b 40MHz BW (UNII) Maximum Conducted Output Power (RU52)
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. Conducted Conducj[ec_i Conducted
Freq [MHz] [ Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 13.40 23.63 -10.22
5290 58 AVG 52 44 25/29.4 (MCS11) 13.42 23.63 -10.21
AVG 52 52 25/29.4 (MCS11) 13.50 23.63 -10.13
AVG 52 37 25/29.4 (MCS11) 12.32 23.61 -11.29
5530 106 AVG 52 44 25/29.4 (MCS11) 12.44 23.61 -11.16
AVG 52 52 25/29.4 (MCS11) 12.47 23.61 -11.14
AVG 52 37 25/29.4 (MCS11) 13.25 23.61 -10.36
5610 122 AVG 52 44 25/29.4 (MCS11) 13.32 23.61 -10.29
AVG 52 52 25/29.4 (MCS11) 13.41 23.61 -10.20
AVG 52 37 25/29.4 (MCS11) 13.49 23.61 -10.12
5690 138 AVG 52 44 25/29.4 (MCS11) 13.16 23.61 -10.44
AVG 52 52 25/29.4 (MCS11) 13.47 23.61 -10.14
Table 7-55. FCC Antenna 3b 80MHz BW (UNII) Maximum Conducted Output Power (RU52)
. Conducted Conducj[ec_i Conducted
N Freq [MHz] [ Channel | Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Ir —~ Power [dBm] .
S -E [dBm] Margin [dB]
8 o 50 (1) AVG 52 37 25/29.4 (MCS11) 11.32 23.98 -12.66
= % 5250 AVG 52 52 25/29.4 (MCS11) 11.28 23.98 -12.70
N C 50 (U) AVG 52 52 25/29.4 (MCS11) 11.28 23.98 -12.70
5 = e |_AYG 52 37 25/29.4 (MCS11) 10.50 30.00 -19.50
To) 5570 AVG 52 52 25/29.4 (MCS11) 10.46 30.00 -19.54
114 (V) AVG 52 52 25/29.4 (MCS11) 10.35 30.00 -19.65

Table 7-56. FCC Antenna 3b 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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ISED Antenna 3b Conducted Output Power Measurements (RU52)

Freq : Conducted Conduc‘te(li Conducted Ant) Gaink|[Maxieiirint Max le.i-.r.p. e.i.r.P.
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 13.40 23.63 -10.22 -0.30 13.10 29.63 -16.52
5260 52 AVG 52 39 25/29.4 (MCS11) 13.26 23.63 -10.36 -0.30 12.96 29.63 -16.66
AVG 52 40 25/29.4 (MCS11) 13.49 23.63 -10.14 -0.30 13.19 29.63 -16.44
AVG 52 37 25/29.4 (MCS11) 13.47 23.63 -10.16 -0.30 13.17 29.63 -16.46
5300 60 AVG 52 39 25/29.4 (MCS11) 13.48 23.63 -10.15 -0.30 13.18 29.63 -16.45
AVG 52 40 25/29.4 (MCS11) 13.33 23.63 -10.30 -0.30 13.03 29.63 -16.60
AVG 52 37 25/29.4 (MCS11) 13.37 23.63 -10.26 -0.30 13.07 29.63 -16.56
5320 64 AVG 52 39 25/29.4 (MCS11) 13.31 23.63 -10.32 -0.30 13.01 29.63 -16.62
AVG 52 40 25/29.4 (MCS11) 13.50 23.63 -10.13 -0.30 13.20 29.63 -16.43
AVG 52 37 25/29.4 (MCS11) 13.41 23.61 -10.20 0.90 14.31 29.61 -15.30
5500 100 AVG 52 39 25/29.4 (MCS11) 13.48 23.61 -10.13 0.90 14.38 29.61 S15%28)
AVG 52 40 25/29.4 (MCS11) 13.40 23.61 -10.21 0.90 14.30 29.61 -15.31
AVG 52 37 25/29.4 (MCS11) 13.29 23.61 -10.32 0.90 14.19 29.61 -15.42
5580 116 AVG 52 39 25/29.4 (MCS11) 13.46 23.61 -10.15 0.90 14.36 29.61 -15.25
AVG 52 40 25/29.4 (MCS11) 13.40 23.61 -10.21 0.90 14.30 29.61 -15.31
AVG 52 37 25/29.4 (MCS11) 13.48 23.61 -10.13 0.90 14.38 29.61 -15.23
5680 136 AVG 52 39 25/29.4 (MCS11) 13.41 23.61 -10.20 0.90 14.31 29.61 -15.30
AVG 52 40 25/29.4 (MCS11) 13.50 23.61 -10.11 0.90 14.40 29.61 -15.21
AVG 52 37 25/29.4 (MCS11) 12.86 23.61 -10.75 0.90 13.76 29.61 -15.85
5700 140 AVG 52 39 25/29.4 (MCS11) 13.00 23.61 -10.61 0.90 13.90 29.61 =15571"
AVG 52 40 25/29.4 (MCS11) 12.96 23.61 -10.65 0.90 13.86 29.61 -15.75
AVG 52 37 25/29.4 (MCS11) 13.46 23.61 -10.15 0.90 14.36 29.61 -15.25
5720 144 AVG 52 39 25/29.4 (MCS11) 13.49 23.61 -10.12 0.90 14.39 29.61 -15.22
AVG 52 40 25/29.4 (MCS11) 13.48 23.61 -10.13 0.90 14.38 29.61 -15.23

Table 7-57. ISED Antenna 3b 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

Freq : Conducted Conduc.te(li Conducted Ant. Gainl | Max e.ir.p: Max le.i..r.p. e.i.r.P.
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 13.48 23.63 -10.15 -0.30 13.18 29.63 -16.45
5270 54 AVG 52 40 25/29.4 (MCS11) 13.45 23.63 -10.17 -0.30 13.15 29.63 -16.47
AVG 52 44 25/29.4 (MCS11) 13.40 23.63 -10.22 -0.30 13.10 29.63 -16.52
AVG 52 37 25/29.4 (MCS11) 13.32 23.63 -10.30 -0.30 13.02 29.63 -16.60
5310 62 AVG 52 40 25/29.4 (MCS11) 13.31 23.63 -10.32 -0.30 13.01 29.63 -16.62
AVG 52 44 25/29.4 (MCS11) 13.50 23.63 -10.13 -0.30 13.20 29.63 -16.43
AVG 52 37 25/29.4 (MCS11) 12.49 23.61 -11.12 0.90 13.39 29.61 -16.22
5510 102 AVG 52 40 25/29.4 (MCS11) 12.48 23.61 -11.13 0.90 13.38 29.61 -16.23
AVG 52 44 25/29.4 (MCS11) 12.44 23.61 -11.17 0.90 13.34 29.61 -16.27
AVG 52 37 25/29.4 (MCS11) 13.31 23.61 -10.30 0.90 14.21 29.61 -15.40
5550 110 AVG 52 40 25/29.4 (MCS11) 13.48 23.61 -10.13 0.90 14.38 29.61 -15.23
AVG 52 44 25/29.4 (MCS11) 13.30 23.61 -10.30 0.90 14.20 29.61 -15.40
AVG 52 37 25/29.4 (MCS11) 13.43 23.61 -10.18 0.90 14.33 29.61 -15.28
5710 142 AVG 52 40 25/29.4 (MCS11) 13.47 23.61 -10.14 0.90 14.37 29.61 -15.24
AVG 52 44 25/29.4 (MCS11) 13.44 23.61 -10.17 0.90 14.34 29.61 =152,

Table 7-58. ISED Antenna 3b 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)

Conducted | Conducted

Conducted

Max e.i.r.p.| e.i.r.p.

[mg] Channel |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Power An[ta;f] n Ma[):jg.rlﬁ;.p. Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 13.40 23.63 -10.22 -0.30 13.10 29.63 -16.52
5290 58 AVG 52 44 25/29.4 (MCS11) 13.42 23.63 -10.21 -0.30 13.12 29.63 -16.51
AVG 52 52 25/29.4 (MCS11) 13.50 23.63 -10.13 -0.30 13.20 29.63 -16.43
AVG 52 37 25/29.4 (MCS11) 12.32 23.61 -11.29 0.90 13.22 29.61 -16.39
5530 106 AVG 52 44 25/29.4 (MCS11) 12.44 23.61 -11.16 0.90 13.34 29.61 -16.26
AVG 52 52 25/29.4 (MCS11) 12.47 23.61 -11.14 0.90 13.37 29.61 -16.24
AVG 52 37 25/29.4 (MCS11) 13.49 23.61 -10.12 0.90 14.39 29.61 -15.22
5690 138 AVG 52 44 25/29.4 (MCS11) 13.16 23.61 -10.44 0.90 14.06 29.61 -15.54
AVG 52 52 25/29.4 (MCS11) 13.47 23.61 -10.14 0.90 14.37 29.61 -15.24

Table 7-59. ISED Antenna 3b 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
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= Fe Conducted [ Conducted [ Conducted Ant. Gain | Max e.ir Max e.i.r.p.| e.i.r.p.
E g [MHg] Channel | Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Power [&Bi] I dB.n.1].p. Limit Margin

r S>3 [dBm] [dBm] Margin [dB] [dBm] [dB]
8 8 '8 50 (L) AVG 52 37 25/29.4 (MCS11) 11.32 = = -1.30 10.02 22.58 -12.56
= 8 5250 AVG 52 52 25/29.4 (MCS11) 11.28 - - -1.30 9.98 22.58 -12.60
50 (U) AVG 52 52 25/29.4 (MCS11) 11.28 - -0.30 10.98 23.45 -12.47

Table 7-60. ISED Antenna 3b 160MHz BW (UNII) Maximum Cond

ucted Output Power and Max EIRP (RU52)
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FCC Antenna 3b Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

. Conducted Conducjcec'i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

5180 36 AVG 106 53 53.1/62.5 (MCS11) 15.89 23.98 -8.09
AVG 106 54 53.1/62.5 (MCS11) 15.76 23.98 -8.22

5000 20 AVG 106 58 53.1/62.5 (MCS11) 16.48 23.98 -7.50
AVG 106 54 53.1/62.5 (MCS11) 16.45 23.98 -7.53

5240 48 AVG 106 58 53.1/62.5 (MCS11) 16.44 23.98 -7.54
AVG 106 54 53.1/62.5 (MCS11) 16.43 23.98 -7.55

5260 52 AVG 106 53 53.1/62.5 (MCS11) 16.47 23.63 -7.15
AVG 106 54 53.1/62.5 (MCS11) 16.45 23.63 -7.18

5300 60 AVG 106 58 53.1/62.5 (MCS11) 16.47 23.63 -7.16
AVG 106 54 53.1/62.5 (MCS11) 16.31 23.63 -7.32

5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.65 23.63 -7.98
AVG 106 54 53.1/62.5 (MCS11) 15.53 23.63 -8.09

5500 100 AVG 106 58 53.1/62.5 (MCS11) 14.48 23.61 -9.13
AVG 106 54 53.1/62.5 (MCS11) 14.28 23.61 -9.33

5520 104 AVG 106 58] 53.1/62.5 (MCS11) 16.39 23.61 -7.21
AVG 106 54 53.1/62.5 (MCS11) 16.29 23.61 -7.32

5580 116 AVG 106 53 53.1/62.5 (MCS11) 16.47 23.61 -7.14
AVG 106 54 53.1/62.5 (MCS11) 16.50 23.61 -7.11

5680 136 AVG 106 53 53.1/62.5 (MCS11) 16.41 23.61 -7.20
AVG 106 54 53.1/62.5 (MCS11) 16.31 23.61 -7.29

5700 140 AVG 106 53 53.1/62.5 (MCS11) 12.95 23.61 -10.66
AVG 106 54 53.1/62.5 (MCS11) 12.87 23.61 -10.74

5720 144 AVG 106 53 53.1/62.5 (MCS11) 16.43 23.61 -7.18
AVG 106 54 53.1/62.5 (MCS11) 16.48 23.61 -7.13

5745 149 AVG 106 53 53.1/62.5 (MCS11) 16.45 30.00 -13.55
AVG 106 54 53.1/62.5 (MCS11) 16.29 30.00 -13.71

5785 157 AVG 106 58 53.1/62.5 (MCS11) 16.50 30.00 -13.50
AVG 106 54 53.1/62.5 (MCS11) 16.19 30.00 -13.81

5825 165 AVG 106 58 53.1/62.5 (MCS11) 16.25 30.00 -13.75
AVG 106 54 53.1/62.5 (MCS11) 16.26 30.00 -13.74

Table 7-61. FCC Antenna 3b 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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. Conducted Conducfreq Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 13.98 23.98 -10.00
AVG 242 62 121.9/143.4 (MCS11) 13.85 23.98 -10.13
5230 46 AVG 242 61 121.9/143.4 (MCS11) 19.27 23.98 -4.71
AVG 242 62 121.9/143.4 (MCS11) 19.40 23.98 -4.58
5270 54 AVG 242 61 121.9/143.4 (MCS11) 19.36 23.63 -4.26
AVG 242 62 121.9/143.4 (MCS11) 19.29 23.63 -4.33
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.98 23.63 -9.64
AVG 242 62 121.9/143.4 (MCS11) 13.94 23.63 -9.69
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.43 23.61 -11.18
AVG 242 62 121.9/143.4 (MCS11) 12.36 23.61 -11.25
5550 110 AVG 242 61 121.9/143.4 (MCS11) 17.34 23.61 -6.27
AVG 242 62 121.9/143.4 (MCS11) 17.35 23.61 -6.26
5590 118 AVG 242 61 121.9/143.4 (MCS11) 19.45 23.61 -4.16
AVG 242 62 121.9/143.4 (MCS11) 19.49 23.61 -4.12
5630 126 AVG 242 61 121.9/143.4 (MCS11) 18.97 23.61 -4.63
AVG 242 62 121.9/143.4 (MCS11) 18.99 23.61 -4.62
5670 134 AVG 242 61 121.9/143.4 (MCS11) 14.95 23.61 -8.65
AVG 242 62 121.9/143.4 (MCS11) 14.71 23.61 -8.90
AVG 106 53 53.1/62.5 (MCS11) 16.47 23.61 -7.14
5710 142 AVG 106 54 53.1/62.5 (MCS11) 16.48 23.61 -7.12
AVG 106 56 53.1/62.5 (MCS11) 16.48 23.61 -7.13
5755 151 AVG 242 61 121.9/143.4 (MCS11) 19.27 30.00 -10.73
AVG 242 62 121.9/143.4 (MCS11) 19.37 30.00 -10.63
5795 159 AVG 242 61 121.9/143.4 (MCS11) 19.47 30.00 -10.53
AVG 242 62 121.9/143.4 (MCS11) 19.43 30.00 -10.57
Table 7-62. FCC Antenna 3b 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
. Conducted Conducj[ec_i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5210 4 AVG 484 65 243.8/286.8 (MCS11) 13.98 23.98 -10.00
AVG 484 66 243.8/286.8 (MCS11) 13.90 23.98 -10.08
5090 58 AVG 484 65 243.8/286.8 (MCS11) 13.65 23.63 -9.97
AVG 484 66 243.8/286.8 (MCS11) 13.69 23.63 -9.94
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.43 23.61 -11.18
AVG 484 66 243.8/286.8 (MCS11) 12.48 23.61 -11.13
5610 122 AVG 484 65 243.8/286.8 (MCS11) 16.44 23.61 -7.17
AVG 484 66 243.8/286.8 (MCS11) 16.36 23.61 -7.25
AVG 106 53 53.1/62.5 (MCS11) 16.26 23.61 -7.34
5690 138 AVG 106 56 53.1/62.5 (MCS11) 16.40 23.61 -7.20
AVG 106 60 53.1/62.5 (MCS11) 16.47 23.61 -7.14
5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.74 30.00 -13.26
AVG 484 66 243.8/286.8 (MCS11) 16.73 30.00 -13.27
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E Conducted Conducted | Conducted
S = | Freq [MHz] | Channel | Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
= Power [dBm] :
8 o [dBm] Margin [dB]
= % 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 11.37 23.98 -12.61
E % 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 11.34 23.98 -12.64
O o 5570 114 (L) AVG 996 67 510.4/600.5 (MCS11) 10.32 30.00 -19.68
0 5570 114 (U) AVG 996 67 510.4/600.5 (MCS11) 10.39 30.00 -19.61
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ISED Antenna 3b Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Freq : Conducted Conduc.tecll Conducted Ant. Gain | Max e.ir.p. Max le.i'.r.p. e.i.r.p.
[MHZ] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5180 36 AVG 106 53 53.1/62.5 (MCS11) 15.89 - - -1.30 14.59 22.58 -7.99
AVG 106 54 53.1/62.5 (MCS11) 15.76 - - -1.30 14.46 22.58 -8.12
5200 20 AVG 106 53 53.1/62.5 (MCS11) 16.48 = = -1.30 15.18 22.58 -7.40
AVG 106 54 53.1/62.5 (MCS11) 16.45 = = -1.30 15.15 22.58 -7.43
5240 8 AVG 106 53 53.1/62.5 (MCS11) 16.44 - - -1.30 15.14 22.58 -7.44
AVG 106 54 53.1/62.5 (MCS11) 16.43 = = -1.30 15118 22.58 -7.45
5260 52 AVG 106 53 53.1/62.5 (MCS11) 16.47 23.63 =7:15 -0.30 16.17 29.63 -13.45
AVG 106 54 53.1/62.5 (MCS11) 16.45 23.63 -7.18 -0.30 16.15 29.63 -13.48
5300 60 AVG 106 53 53.1/62.5 (MCS11) 16.47 23.63 -7.16 -0.30 16.17 29.63 -13.46
AVG 106 54 53.1/62.5 (MCS11) 16.31 23.63 -7.32 -0.30 16.01 29.63 -13.62
5320 64 AVG 106 53 53.1/62.5 (MCS11) 15.65 23.63 -7.98 -0.30 15.35 29.63 -14.28
AVG 106 54 53.1/62.5 (MCS11) 15.53 23.63 -8.09 -0.30 15.23 29.63 -14.39
5500 100 AVG 106 53 53.1/62.5 (MCS11) 14.48 23.61 -9.13 0.90 15.38 29.61 -14.23
AVG 106 54 53.1/62.5 (MCS11) 14.28 23.61 -9.33 0.90 15.18 29.61 -14.43
5520 104 AVG 106 53 53.1/62.5 (MCS11) 16.39 23.61 =1:21° 0.90 17.29 29.61 =12:31}
AVG 106 54 53.1/62.5 (MCS11) 16.29 23.61 -7.32 0.90 17.19 29.61 -12.42
5580 116 AVG 106 53 53.1/62.5 (MCS11) 16.47 23.61 -7.14 0.90 17.37 29.61 -12.24
AVG 106 54 53.1/62.5 (MCS11) 16.50 23.61 -7.11 0.90 17.40 29.61 -12.21
5680 136 AVG 106 53 53.1/62.5 (MCS11) 16.41 23.61 -7.20 0.90 17.31 29.61 -12.30
AVG 106 54 53.1/62.5 (MCS11) 16.31 23.61 -7.29 0.90 17.21 29.61 -12.39
5700 140 AVG 106 53 53.1/62.5 (MCS11) 12.95 23.61 -10.66 0.90 13.85 29.61 -15.76
AVG 106 54 53.1/62.5 (MCS11) 12.87 23.61 -10.74 0.90 13.77 29.61 -15.84
5720 144 AVG 106 53 53.1/62.5 (MCS11) 16.43 23.61 -7.18 0.90 17.33 29.61 -12.28
AVG 106 54 53.1/62.5 (MCS11) 16.48 23.61 -7.13 0.90 17.38 29.61 -12.23
5745 149 AVG 106 53 53.1/62.5 (MCS11) 16.45 30.00 513155) 0.90 17.35 = =
AVG 106 54 53.1/62.5 (MCS11) 16.29 30.00 -13.71 0.90 17.19 - -
5785 157 AVG 106 53 53.1/62.5 (MCS11) 16.50 30.00 -13.50 0.90 17.40 - -
AVG 106 54 53.1/62.5 (MCS11) 16.19 30.00 -13.81 0.90 17.09 = =
5825 165 AVG 106 53 53.1/62.5 (MCS11) 16.25 30.00 -13.75 0.90 17.15 - -
AVG 106 54 53.1/62.5 (MCS11) 16.26 30.00 -13.74 0.90 17.16 = =

Table 7-65. ISED Anten

na 3b 20MHz BW

(UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted

Conducted

Max e.i.r.p.| e.i.r.p.

[';sg] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer An[t&;f] n Mi’;g’:ﬁ;'p' Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 13.98 - - -1.30 12.68 22.58 -9.90
AVG 242 62 121.9/143.4 (MCS11) 13.85 - - -1.30 12.55 22.58 -10.03
5230 26 AVG 242 61 121.9/143.4 (MCS11) 19.27 - - -1.30 17.97 22.58 -4.61
AVG 242 62 121.9/143.4 (MCS11) 19.40 - - -1.30 18.10 22.58 -4.48
5270 54 AVG 242 61 121.9/143.4 (MCS11) 19.36 23.63 -4.26 -0.30 19.06 29.63 -10.56
AVG 242 62 121.9/143.4 (MCS11) 19.29 23.63 -4.33 -0.30 18.99 29.63 -10.63
5310 62 AVG 242 61 121.9/143.4 (MCS11) 13.98 23.63 -9.64 -0.30 13.68 29.63 -15.94
AVG 242 62 121.9/143.4 (MCS11) 13.94 23.63 -9.69 -0.30 13.64 29.63 -15.99
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.43 23.61 -11.18 0.90 13.33 29.61 -16.28
AVG 242 62 121.9/143.4 (MCS11) 12.36 23.61 -11.25 0.90 13.26 29.61 -16.35
5550 110 AVG 242 61 121.9/143.4 (MCS11) 17.34 23.61 -6.27 0.90 18.24 29.61 -11.37
AVG 242 62 121.9/143.4 (MCS11) 17.35 23.61 -6.26 0.90 18.25 29.61 -11.36
5670 134 AVG 242 61 121.9/143.4 (MCS11) 14.95 23.61 -8.65 0.90 15.85 29.61 -13.75
AVG 242 62 121.9/143.4 (MCS11) 14.71 23.61 -8.90 0.90 15.61 29.61 -14.00
AVG 106 53 53.1/62.5 (MCS11) 16.47 23.61 -7.14 0.90 17.37 29.61 -12.24
5710 142 AVG 106 54 53.1/62.5 (MCS11) 16.48 23.61 -7.12 0.90 17.38 29.61 -12.22
AVG 106 56 53.1/62.5 (MCS11) 16.48 23.61 -7.13 0.90 17.38 29.61 -12.23
5755 151 AVG 242 61 121.9/143.4 (MCS11) 19.27 30.00 -10.73 0.90 20.17 - -
AVG 242 62 121.9/143.4 (MCS11) 19.37 30.00 -10.63 0.90 20.27 - -
5795 159 AVG 242 61 121.9/143.4 (MCS11) 19.47 30.00 -10.53 0.90 20.37 - -
AVG 242 62 121.9/143.4 (MCS11) 19.43 30.00 -10.57 0.90 20.33 - -
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element

e : Conducted Conduc_te«_j Conducted foic. G2 || o ainm Max _e.i_.r.p. e.i.r.[_).
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin

[dBm] [dBm] Margin [dB] [dBm] [dB]
5210 2 AVG 484 65 243.8/286.8 (MCS11) 13.98 - - -1.30 12.68 22.58 -9.91
AVG 484 66 243.8/286.8 (MCS11) 13.90 - - -1.30 12.60 22.58 -9.98
5290 58 AVG 484 65 243.8/286.8 (MCS11) 13.65 23.63 -9.97 -0.30 1885 29.63 -16.27
AVG 484 66 243.8/286.8 (MCS11) 13.69 23.63 -9.94 -0.30 13.39 29.63 -16.24
5530 106 AVG 484 65 243.8/286.8 (MCS11) 12.43 23.61 -11.18 0.90 13.33 29.61 -16.28
AVG 484 66 243.8/286.8 (MCS11) 12.48 23.61 -11.13 0.90 13.38 29.61 -16.23
AVG 106 53 53.1/62.5 (MCS11) 16.26 23.61 -7.34 0.90 17.16 29.61 -12.44
5690 138 AVG 106 56 53.1/62.5 (MCS11) 16.40 23.61 -7.20 0.90 17.30 29.61 -12.30
AVG 106 60 53.1/62.5 (MCS11) 16.47 23.61 -7.14 0.90 17.37 29.61 -12.24

5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.74 30.00 -13.26 0.90 17.64 - -
AVG 484 66 243.8/286.8 (MCS11) 16.73 30.00 -13.27 0.90 17.63 - -

Table 7-67. ISED Antenna 3b 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
~ g Freg : Conducted Conduc.teq Conducted A, @t || ez @i, Max g.i_.r.p. e.i.r.;_).
NIT Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Power ; Limit Margin

G523 RiRE [dBm] [dBm] | Margin [dB] 31T IS [dBm] [dB]
9 g % 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 11.37 - - -1.30 10.04 22.58 -12.54
0 5250 50 (U) AVG 996 67 510.4/600.5 (MCS11) 11.34 - - -0.30 10.02 23.45 -13.43
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@ clement

FCC Antenna 3b Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Conducj[ec.i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Pawer [dBm] Power Limit quer
[dBm] Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 15.89 23.98 -8.09
5200 40 AVG 242 61 121.9/143.4 (MCS11) 19.40 23.98 -4.58
5240 48 AVG 242 61 121.9/143.4 (MCS11) 19.48 23.98 -4.50
5260 52 AVG 242 61 121.9/143.4 (MCS11) 19.43 23.63 -4.20
5300 60 AVG 242 61 121.9/143.4 (MCS11) 19.50 23.63 -4.13
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.63 23.63 -8.00
5500 100 AVG 242 61 121.9/143.4 (MCS11) 14.46 23.61 -9.15
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.59 23.61 -6.02
5540 108 AVG 242 61 121.9/143.4 (MCS11) 19.45 23.61 -4.15
5580 116 AVG 242 61 121.9/143.4 (MCS11) 19.30 23.61 -4.30
5660 132 AVG 242 61 121.9/143.4 (MCS11) 19.27 23.61 -4.34
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.42 23.61 -6.19
5700 140 AVG 242 61 121.9/143.4 (MCS11) 12.98 23.61 -10.63
5720 144 AVG 242 61 121.9/143.4 (MCS11) 19.46 23.61 -4.15
5745 149 AVG 242 61 121.9/143.4 (MCS11) 19.44 30.00 -10.57
5785 157 AVG 242 61 121.9/143.4 (MCS11) 19.48 30.00 -10.52
5825 165 AVG 242 61 121.9/143.4 (MCS11) 19.33 30.00 -10.67

Table 7-69. FCC

Antenna 3b 20MHz BW (

UNII) Maximum Conducte

d Output Power (Fully-loaded RU)

. Conducted Conducj[ec.i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Pawer [dBm] Power Limit quer

[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 13.85 23.98 -10.13
5230 46 AVG 484 65 243.8/286.8 (MCS11) 19.41 23.98 -4.57
5270 54 AVG 484 65 243.8/286.8 (MCS11) 19.46 23.63 -4.17
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.94 23.63 -9.68
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.47 23.61 -11.14
5550 110 AVG 484 65 243.8/286.8 (MCS11) 17.39 23.61 -6.22
5590 118 AVG 484 65 243.8/286.8 (MCS11) 19.47 23.61 -4.14
5630 126 AVG 484 65 243.8/286.8 (MCS11) 18.92 23.61 -4.69
5670 134 AVG 484 65 243.8/286.8 (MCS11) 14.93 23.61 -8.68
5710 142 AVG 484 65 243.8/286.8 (MCS11) 19.48 23.61 -4.13
5755 151 AVG 484 65 243.8/286.8 (MCS11) 19.50 30.00 -10.50
5795 159 AVG 484 65 243.8/286.8 (MCS11) 19.49 30.00 -10.51

Table 7-70. FCC

Antenna 3b 40MHz BW (

UNII) Maximum Conducte

d Output Power (Fully-loaded RU)

Conducted Conducted | Conducted

Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm]

[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 13.81 23.98 -10.17
5290 58 AVG 996 67 510.4/600.5 (MCS11) 13.70 23.63 -9.93
5530 106 AVG 996 67 510.4/600.5 (MCS11) 12.23 23.61 -11.38
5610 122 AVG 996 67 510.4/600.5 (MCS11) 16.32 23.61 -7.29
5690 138 AVG 996 67 510.4/600.5 (MCS11) 19.41 23.61 -4.20
5775 155 AVG 996 67 510.4/600.5 (MCS11) 16.74 30.00 -13.26
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= Conducted | Conducted
NS . Conducted -
~ I O | Freq [MHz] [ Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
IS s Power [dBm] .
oS % [dBm] Margin [dB]
0 8 = 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 11.46 23.98 -12.52
- 5570 114 AVG 996x2 68 1020.8/1201 (MCS11) 10.27 30.00 -19.73
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ISED Antenna 3b Conducted Output Power Measurements (Fully-loaded RU)

e : Conducted Conduc.teclj Conducted fvic, @i || rezainm Max le.i'.r.p. e.i.r.p.
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]

5180 36 AVG 242 61 121.9/143.4 (MCS11) 15.89 - - -1.30 14.59 22.58 -7.99
5200 40 AVG 242 61 121.9/143.4 (MCS11) 19.40 - - -1.30 18.10 22.58 -4.48
5240 48 AVG 242 61 121.9/143.4 (MCS11) 19.48 - - -1.30 18.18 22.58 -4.40
5260 52 AVG 242 61 121.9/143.4 (MCS11) 19.43 23.63 -4.20 -0.30 19.13 29.63 -10.50
5300 60 AVG 242 61 121.9/143.4 (MCS11) 19.50 23.63 -4.13 -0.30 19.20 29.63 -10.43
5320 64 AVG 242 61 121.9/143.4 (MCS11) 15.63 23.63 -8.00 -0.30 15.33 29.63 -14.30
5500 100 AVG 242 61 121.9/143.4 (MCS11) 14.46 23.61 -9.15 0.90 15.36 29.61 -14.25
5520 104 AVG 242 61 121.9/143.4 (MCS11) 17.59 23.61 -6.02 0.90 18.49 29.61 -11.12
5540 108 AVG 242 61 121.9/143.4 (MCS11) 19.45 23.61 -4.15 0.90 20.35 29.61 -9.25
5580 116 AVG 242 61 121.9/143.4 (MCS11) 19.30 23.61 -4.30 0.90 20.20 29.61 -9.40
5660 132 AVG 242 61 121.9/143.4 (MCS11) 19.27 23.61 -4.34 0.90 20.17 29.61 -9.44
5680 136 AVG 242 61 121.9/143.4 (MCS11) 17.42 23.61 -6.19 0.90 18.32 29.61 -11.29
5700 140 AVG 242 61 121.9/143.4 (MCS11) 12.98 23.61 -10.63 0.90 13.88 29.61 -15.73
5720 144 AVG 242 61 121.9/143.4 (MCS11) 19.46 23.61 -4.15 0.90 20.36 29.61 -9.25
5745 149 AVG 242 61 121.9/143.4 (MCS11) 19.44 30.00 -10.57 0.90 20.34 - -

5785 157 AVG 242 61 121.9/143.4 (MCS11) 19.48 30.00 -10.52 0.90 20.38 - -

5825 165 AVG 242 61 121.9/143.4 (MCS11) 19.33 30.00 -10.67 0.90 20.23 -

Table 7-73. ISED Antenna 3b 20

MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)

Freq : Conducted Conduc.teclj Conducted Ant. Gain | Max e.ir.p. Max le.i'.r.p. e.i.r.p.
[MHZ] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]

5190 38 AVG 484 65 243.8/286.8 (MCS11) 13.85 - - -1.30 12.55 22.58 -10.04
5230 46 AVG 484 65 243.8/286.8 (MCS11) 19.41 = = -1.30 18.11 22.58 -4.47
5270 54 AVG 484 65 243.8/286.8 (MCS11) 19.46 23.63 -4.17 -0.30 19.16 29.63 -10.47
5310 62 AVG 484 65 243.8/286.8 (MCS11) 13.94 23.63 -9.68 -0.30 13.64 29.63 -15.98
5510 102 AVG 484 65 243.8/286.8 (MCS11) 12.47 23.61 -11.14 0.90 13.37 29.61 -16.24
5550 110 AVG 484 65 243.8/286.8 (MCS11) 17.39 23.61 -6.22 0.90 18.29 29.61 -11.32
5670 134 AVG 484 65 243.8/286.8 (MCS11) 14.93 23.61 -8.68 0.90 15.83 29.61 -13.78
5710 142 AVG 484 65 243.8/286.8 (MCS11) 19.48 23.61 -4.13 0.90 20.38 29.61 -9.23
5755 151 AVG 484 65 243.8/286.8 (MCS11) 19.50 30.00 -10.50 0.90 20.40 - -
5795 159 AVG 484 65 243.8/286.8 (MCS11) 19.49 30.00 -10.51 0.90 20.39

Table 7-74. ISED Antenna 3b 40

MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)

Freg : Conducted Conduc.tecli Conducted Ao, @t || ez @i, Max le.i_.r.p. e.i.r.p.
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 13.81 - - -1.30 12.51 22.58 -10.07
5290 58 AVG 996 67 510.4/600.5 (MCS11) 13.70 23.63 -9.93 -0.30 13.40 29.63 -16.23
5530 106 AVG 996 67 510.4/600.5 (MCS11) 12.23 23.61 -11.38 0.90 13.13 29.61 -16.48
5690 138 AVG 996 67 510.4/600.5 (MCS11) 19.41 23.61 -4.20 0.90 20.31 29.61 -9.30
5775 155 AVG 996 67 510.4/600.5 (MCS11) 16.74 30.00 -13.26 0.90 17.64 -

Table 7-75. ISED Antenna 3b 80

MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)

NE Fre Conducted | Conducted | Conducted Ant. Gain | Max e.ir Max e.i.r.p.| e.i.r.p.
£ § -‘g [MHg] Channel | Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Power [&Bi] [dB.rr.1].p. Limit Margin
Q § 5 [dBm] [dBm] Margin [dB] [dBm] [dB]

2 g

o 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 11.46 - - -0.30 11.16 22.58 -11.42

Table 7-76. ISED Antenna 3b 160MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
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@ clement

FCC Antenna 1b Conducted Output Power Measurements (RU26)

. Conducted Conduc.tec'i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.75 23.98 -15.23
5180 36 AVG 26 4 12.5/14.7 (MCS11) 8.56 23.98 -15.42
AVG 26 8 12.5/14.7 (MCS11) 8.71 23.98 -15.27
AVG 26 0 12.5/14.7 (MCS11) 8.69 23.98 -15.29
5200 40 AVG 26 4 12.5/14.7 (MCS11) 8.73 23.98 -15.25
AVG 26 8 12.5/14.7 (MCS11) 8.75 23.98 -15.23
AVG 26 0 12.5/14.7 (MCS11) 8.54 23.98 -15.44
5240 48 AVG 26 4 12.5/14.7 (MCS11) 8.75 23.98 -15.23
AVG 26 8 12.5/14.7 (MCS11) 8.71 23.98 -15.27
AVG 26 0 12.5/14.7 (MCS11) 8.66 30.00 -21.34
5745 149 AVG 26 4 12.5/14.7 (MCS11) 8.73 30.00 -21.27
AVG 26 8 12.5/14.7 (MCS11) 8.62 30.00 -21.38
AVG 26 0 12.5/14.7 (MCS11) 8.71 30.00 -21.29
5785 157 AVG 26 4 12.5/14.7 (MCS11) 8.52 30.00 -21.48
AVG 26 8 12.5/14.7 (MCS11) 8.72 30.00 -21.28
AVG 26 0 12.5/14.7 (MCS11) 8.60 30.00 -21.40
5825 165 AVG 26 4 12.5/14.7 (MCS11) 8.74 30.00 -21.26
AVG 26 8 12.5/14.7 (MCS11) 8.55 30.00 -21.45
Table 7-77. FCC Antenna 1b 20MHz BW (UNII) Maximum Conducted Output Power (RU26)
. Conducted ConducFeq Conducted
Freq [MHz] [ Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] ;
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.61 23.98 -15.37
5190 38 AVG 26 8 12.5/14.7 (MCS11) 8.69 23.98 -15.29
AVG 26 17 12.5/14.7 (MCS11) 8.73 23.98 -15.25
AVG 26 0 12.5/14.7 (MCS11) 8.72 23.98 -15.26
5230 46 AVG 26 8 12.5/14.7 (MCS11) 8.70 23.98 -15.28
AVG 26 17 12.5/14.7 (MCS11) 8.75 23.98 -15.23
AVG 26 0 12.5/14.7 (MCS11) 8.66 30.00 -21.34
5755 151 AVG 26 8 12.5/14.7 (MCS11) 8.71 30.00 -21.29
AVG 26 17 12.5/14.7 (MCS11) 8.69 30.00 -21.31
AVG 26 0 12.5/14.7 (MCS11) 8.62 30.00 -21.38
5795 159 AVG 26 8 12.5/14.7 (MCS11) 8.54 30.00 -21.46
AVG 26 17 12.5/14.7 (MCS11) 8.54 30.00 -21.46
Table 7-78. FCC Antenna 1b 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
. Conducted ConducFeq Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.60 23.98 -15.38
5210 42 AVG 26 18 12.5/14.7 (MCS11) 8.61 23.98 -15.37
AVG 26 36 12.5/14.7 (MCS11) 8.61 23.98 -15.37
AVG 26 0 12.5/14.7 (MCS11) 8.51 30.00 -21.49
5775 155 AVG 26 18 12.5/14.7 (MCS11) 8.60 30.00 -21.40
AVG 26 36 12.5/14.7 (MCS11) 8.75 30.00 -21.25

Table 7-79. FCC Antenna 1b 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

ISED Antenna 1b Conducted Output Power Measurements (RU26)

Freq : Conducted Conduc.tel-i Conducted Ao, Gat || e @i, Max _e.i_.r.p. e.i.r.;_).
[MHz] Channel | Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.75 - - -1.00 7.75 22.58 -14.83
5180 36 AVG 26 4 12.5/14.7 (MCS11) 8.56 - - -1.00 7.56 22.58 -15.02
AVG 26 8 12.5/14.7 (MCS11) 8.71 - - -1.00 7.71 22.58 -14.88
AVG 26 0 12.5/14.7 (MCS11) 8.69 - - -1.00 7.69 22.58 -14.89
5200 40 AVG 26 4 12.5/14.7 (MCS11) 8.73 - - -1.00 7.73 22.58 -14.85
AVG 26 8 12.5/14.7 (MCS11) 8.75 - - -1.00 ol 22.58 -14.83
AVG 26 0 12.5/14.7 (MCS11) 8.54 - - -1.00 7.54 22.58 -15.04
5240 48 AVG 26 4 12.5/14.7 (MCS11) 8.75 - - -1.00 7.75 22.58 -14.83
AVG 26 8 12.5/14.7 (MCS11) 8.71 - - -1.00 7.71 22.58 -14.87
AVG 26 0 12.5/14.7 (MCS11) 8.66 30.00 -21.34 0.10 8.76 - -
5745 149 AVG 26 4 12.5/14.7 (MCS11) 8.73 30.00 -21.27 0.10 8.83 - -
AVG 26 8 12.5/14.7 (MCS11) 8.62 30.00 -21.38 0.10 8.72 - -
AVG 26 0 12.5/14.7 (MCS11) 8.71 30.00 -21.29 0.10 8.81 - -
5785 157 AVG 26 4 12.5/14.7 (MCS11) 8.52 30.00 -21.48 0.10 8.62 - -
AVG 26 8 12.5/14.7 (MCS11) 8.72 30.00 -21.28 0.10 8.82 - -
AVG 26 0 12.5/14.7 (MCS11) 8.60 30.00 -21.40 0.10 8.70 - -
5825 165 AVG 26 4 12.5/14.7 (MCS11) 8.74 30.00 -21.26 0.10 8.84 ° °
AVG 26 8 12.5/14.7 (MCS11) 8.55 30.00 -21.45 0.10 8.65 - -

Table 7-80. ISED Antenna 1b 20MHz BW (UNII) Maximum Conducted Output Power (RU26)

e : Conducted Conduc.tecli Conducted foic. @i ||t ainm. Max le.i'.r.p. e.i.r.p.
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.61 - - -1.00 7.61 22.58 -14.97
5190 38 AVG 26 8 12.5/14.7 (MCS11) 8.69 - - -1.00 7.69 22.58 -14.89
AVG 26 17 12.5/14.7 (MCS11) 8.73 - - -1.00 7.73 22.58 -14.85
AVG 26 0 12.5/14.7 (MCS11) 8.72 - - -1.00 7.72 22.58 -14.86
5230 46 AVG 26 8 12.5/14.7 (MCS11) 8.70 - - -1.00 7.70 22.58 -14.88
AVG 26 17 12.5/14.7 (MCS11) 8.75 - - -1.00 7.75 22.58 -14.83
AVG 26 0 12.5/14.7 (MCS11) 8.66 30.00 -21.34 0.10 8.76 - -
5755 151 AVG 26 8 12.5/14.7 (MCS11) 8.71 30.00 -21.29 0.10 8.81 - -
AVG 26 17 12.5/14.7 (MCS11) 8.69 30.00 -21.31 0.10 8.79 - -
AVG 26 0 12.5/14.7 (MCS11) 8.62 30.00 -21.38 0.10 8.72 - -
5795 159 AVG 26 8 12.5/14.7 (MCS11) 8.54 30.00 -21.46 0.10 8.64 - -
AVG 26 17 12.5/14.7 (MCS11) 8.54 30.00 -21.46 0.10 8.64 - -

Table 7-81. ISED Antenna 1b 40MHz BW (UNII) Maximum Conducted Output Power (RU26)

Freq : Conducted ConducFeq Conducted Ant. Gain | Max e.ir.p. Max g.i..r.p. e.i.r.P.
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 26 0 12.5/14.7 (MCS11) 8.56 - - -1.00 7.56 22.58 -15.02
5210 42 AVG 26 18 12.5/14.7 (MCS11) 8.62 - - -1.00 7.62 22.58 -14.96
AVG 26 36 12.5/14.7 (MCS11) 8.71 - - -1.00 7.71 22.58 -14.87
AVG 26 0 12.5/14.7 (MCS11) 8.51 30.00 -21.49 0.10 8.61 - -
5775 155 AVG 26 18 12.5/14.7 (MCS11) 8.60 30.00 -21.40 0.10 8.70 ° °
AVG 26 36 12.5/14.7 (MCS11) 8.75 30.00 -21.25 0.10 8.85 - -

Table 7-82. ISED Antenna 1b 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

FCC Antenna 1b Conducted Output Power Measurements (RU52)

. Conducted ConducFeq Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 11.73 23.63 -11.89
5260 52 AVG 52 39 25/29.4 (MCS11) 11.74 23.63 -11.88
AVG 52 40 25/29.4 (MCS11) 11.70 23.63 -11.92
AVG 52 37 25/29.4 (MCS11) 11.50 23.63 -12.12
5300 60 AVG 52 39 25/29.4 (MCS11) 11.74 23.63 -11.89
AVG 52 40 25/29.4 (MCS11) 11.60 23.63 -12.03
AVG 52 37 25/29.4 (MCS11) 11.59 23.63 -12.04
5320 64 AVG 52 39 25/29.4 (MCS11) 11.67 23.63 -11.96
AVG 52 40 25/29.4 (MCS11) 11.67 23.63 -11.96
AVG 52 37 25/29.4 (MCS11) 11.75 23.61 -11.86
5500 100 AVG 52 39 25/29.4 (MCS11) 11.66 23.61 -11.95
AVG 52 40 25/29.4 (MCS11) 11.72 23.61 -11.89
AVG 52 37 25/29.4 (MCS11) 11.63 23.61 -11.98
5580 116 AVG 52 39 25/29.4 (MCS11) 11.68 23.61 -11.93
AVG 52 40 25/29.4 (MCS11) 11.74 23.61 -11.87
AVG 52 37 25/29.4 (MCS11) 11.51 23.61 -12.10
5680 136 AVG 52 39 25/29.4 (MCS11) 11.70 23.61 -11.91
AVG 52 40 25/29.4 (MCS11) 11.71 23.61 -11.90
AVG 52 37 25/29.4 (MCS11) 11.19 23.61 -12.41
5700 140 AVG 52 39 25/29.4 (MCS11) 11.22 23.61 -12.39
AVG 52 40 25/29.4 (MCS11) 11.17 23.61 -12.43
AVG 52 37 25/29.4 (MCS11) 11.74 23.61 -11.87
5720 144 AVG 52 39 25/29.4 (MCS11) 11.65 23.61 -11.96
AVG 52 40 25/29.4 (MCS11) 11.69 23.61 -11.92
Table 7-83. FCC Antenna 1b 20MHz BW (UNII) Maximum Conducted Output Power (RU52)
_ Conducted Conductte(_i Conducted
Freq [MHz] [ Channel | Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 11.51 23.63 -12.12
5270 54 AVG 52 40 25/29.4 (MCS11) 11.52 23.63 -12.10
AVG 52 44 25/29.4 (MCS11) 11.56 23.63 -12.07
AVG 52 37 25/29.4 (MCS11) 11.54 23.63 -12.09
5310 62 AVG 52 40 25/29.4 (MCS11) 11.58 23.63 -12.05
AVG 52 44 25/29.4 (MCS11) 11.62 23.63 -12.01
AVG 52 37 25/29.4 (MCS11) 10.72 23.61 -12.89
5510 102 AVG 52 40 25/29.4 (MCS11) 10.67 23.61 -12.94
AVG 52 44 25/29.4 (MCS11) 10.66 23.61 -12.95
AVG 52 37 25/29.4 (MCS11) 11.70 23.61 -11.91
5550 110 AVG 52 40 25/29.4 (MCS11) 11.72 23.61 -11.89
AVG 52 44 25/29.4 (MCS11) 11.67 23.61 -11.94
AVG 52 37 25/29.4 (MCS11) 11.74 23.61 -11.87
5590 118 AVG 52 40 25/29.4 (MCS11) 11.72 23.61 -11.89
AVG 52 44 25/29.4 (MCS11) 11.69 23.61 -11.92
AVG 52 37 25/29.4 (MCS11) 11.73 23.61 -11.88
5710 142 AVG 52 40 25/29.4 (MCS11) 11.74 23.61 -11.87
AVG 52 44 25/29.4 (MCS11) 11.64 23.61 -11.97

Table 7-84. FCC Antenna 1b 40MHz BW (UNII) Maximum Conducted Output Power (RU52)
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@ clem

ent

. Conducted Conducj[ec_i Conducted
Freq [MHz] [ Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
AVG 52 37 25/29.4 (MCS11) 11.73 23.63 -11.89
5290 58 AVG 52 44 25/29.4 (MCS11) 11.69 23.63 -11.94
AVG 52 52 25/29.4 (MCS11) 11.72 23.63 -11.91
AVG 52 37 25/29.4 (MCS11) 10.73 23.61 -12.88
5530 106 AVG 52 44 25/29.4 (MCS11) 10.51 23.61 -13.09
AVG 52 52 25/29.4 (MCS11) 10.71 23.61 -12.90
AVG 52 37 25/29.4 (MCS11) 11.70 23.61 -11.90
5610 122 AVG 52 44 25/29.4 (MCS11) 11.54 23.61 -12.07
AVG 52 52 25/29.4 (MCS11) 11.71 23.61 -11.90
AVG 52 37 25/29.4 (MCS11) 11.74 23.61 -11.87
5690 138 AVG 52 44 25/29.4 (MCS11) 11.69 23.61 -11.92
AVG 52 52 25/29.4 (MCS11) 11.71 23.61 -11.90
Table 7-85. FCC Antenna 1b 80MHz BW (UNII) Maximum Conducted Output Power (RU52)
. Conducted Conducj[ec_i Conducted
N Freq [MHz] [ Channel | Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Ir —~ Power [dBm] .
S -E [dBm] Margin [dB]
8 o 50 (1) AVG 52 37 25/29.4 (MCS11) 9.50 23.98 -14.48
= % 5250 AVG 52 52 25/29.4 (MCS11) 9.72 23.98 -14.26
N C 50 (U) AVG 52 52 25/29.4 (MCS11) 9.63 23.63 -14.00
5 = e |_AYG 52 37 25/29.4 (MCS11) 8.67 30.00 21.33
To) 5570 AVG 52 52 25/29.4 (MCS11) 8.73 30.00 -21.27
114 (V) AVG 52 52 25/29.4 (MCS11) 8.51 30.00 -21.49

Table 7-86. FCC Antenna 1b 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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@ clement

ISED Antenna 1b Conducted Output Power Measurements (RU52)

Freq : Conducted Conduc.teclj Conducted Ant. Gain | Max e.ir.p. Max le.i'.r.p. e.i.r.P.
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 11.73 23.63 -11.89 -1.50 10.23 29.63 -19.39
5260 52 AVG 52 39 25/29.4 (MCS11) 11.74 23.63 -11.88 -1.50 10.24 29.63 -19.38
AVG 52 40 25/29.4 (MCS11) 11.70 23.63 -11.92 -1.50 10.20 29.63 -19.42
AVG 52 37 25/29.4 (MCS11) 11.50 23.63 -12.12 -1.50 10.00 29.63 -19.62
5300 60 AVG 52 39 25/29.4 (MCS11) 11.74 23.63 -11.89 -1.50 10.24 29.63 -19.39
AVG 52 40 25/29.4 (MCS11) 11.60 23.63 -12.03 -1.50 10.10 29.63 -19.53
AVG 52 37 25/29.4 (MCS11) 11.59 23.63 -12.04 -1.50 10.09 29.63 -19.54
5320 64 AVG 52 39 25/29.4 (MCS11) 11.67 23.63 -11.96 -1.50 10.17 29.63 -19.46
AVG 52 40 25/29.4 (MCS11) 11.67 23.63 -11.96 -1.50 10.17 29.63 -19.46
AVG 52 37 25/29.4 (MCS11) 11.75 23.61 -11.86 -0.80 10.95 29.61 -18.66
5500 100 AVG 52 39 25/29.4 (MCS11) 11.66 23.61 -11.95 -0.80 10.86 29.61 -18.75
AVG 52 40 25/29.4 (MCS11) 11.72 23.61 -11.89 -0.80 10.92 29.61 -18.69
AVG 52 37 25/29.4 (MCS11) 11.63 23.61 -11.98 -0.80 10.83 29.61 -18.78
5580 116 AVG 52 39 25/29.4 (MCS11) 11.68 23.61 -11.93 -0.80 10.88 29.61 -18.73
AVG 52 40 25/29.4 (MCS11) 11.74 23.61 -11.87 -0.80 10.94 29.61 -18.67
AVG 52 37 25/29.4 (MCS11) 11.51 23.61 -12.10 -0.80 10.71 29.61 -18.90
5680 136 AVG 52 39 25/29.4 (MCS11) 11.70 23.61 -11.91 -0.80 10.90 29.61 -18.71
AVG 52 40 25/29.4 (MCS11) 11.71 23.61 -11.90 -0.80 10.91 29.61 -18.70
AVG 52 37 25/29.4 (MCS11) 11.19 23.61 -12.41 -0.80 10.39 29.61 -19.21
5700 140 AVG 52 39 25/29.4 (MCS11) 11.22 23.61 -12.39 -0.80 10.42 29.61 -19.19
AVG 52 40 25/29.4 (MCS11) 11.17 23.61 -12.43 -0.80 10.37 29.61 -19.23
AVG 52 37 25/29.4 (MCS11) 11.74 23.61 -11.87 -0.80 10.94 29.61 -18.67
5720 144 AVG 52 39 25/29.4 (MCS11) 11.65 23.61 -11.96 -0.80 10.85 29.61 -18.76
AVG 52 40 25/29.4 (MCS11) 11.69 23.61 -11.92 -0.80 10.89 29.61 -18.72
Table 7-87. ISED Antenna 1b 20MHz BW (UNII) Maximum Conducted Output Power (RU52)
Frew : Conducted Conduc.teq Conducted Ant. Gain | Max e.ir.p. Max le.i_.r.p. e.i.r.;_).
[MHz] Channel |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit quer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 11.51 23.63 -12.12 -1.50 10.01 29.63 -19.62
5270 54 AVG 52 40 25/29.4 (MCS11) 11.52 23.63 -12.10 -1.50 10.02 29.63 -19.60
AVG 52 44 25/29.4 (MCS11) 11.56 23.63 -12.07 -1.50 10.06 29.63 -19.57
AVG 52 37 25/29.4 (MCS11) 11.54 23.63 -12.09 -1.50 10.04 29.63 -19.59
5310 62 AVG 52 40 25/29.4 (MCS11) 11.58 23.63 -12.05 -1.50 10.08 29.63 -19.55
AVG 52 44 25/29.4 (MCS11) 11.62 23.63 -12.01 -1.50 10.12 29.63 -19.51
AVG 52 37 25/29.4 (MCS11) 10.72 23.61 -12.89 -0.80 9.92 29.61 -19.69
5510 102 AVG 52 40 25/29.4 (MCS11) 10.67 23.61 -12.94 -0.80 9.87 29.61 -19.74
AVG 52 44 25/29.4 (MCS11) 10.66 23.61 -12.95 -0.80 9.86 29.61 -19.75
AVG 52 37 25/29.4 (MCS11) 11.70 23.61 -11.91 -0.80 10.90 29.61 -18.71
5550 110 AVG 52 40 25/29.4 (MCS11) 11.72 23.61 -11.89 -0.80 10.92 29.61 -18.69
AVG 52 44 25/29.4 (MCS11) 11.67 23.61 -11.94 -0.80 10.87 29.61 -18.74
AVG 52 37 25/29.4 (MCS11) 11.73 23.61 -11.88 -0.80 10.93 29.61 -18.68
5710 142 AVG 52 40 25/29.4 (MCS11) 11.74 23.61 -11.87 -0.80 10.94 29.61 -18.67
AVG 52 44 25/29.4 (MCS11) 11.64 23.61 -11.97 -0.80 10.84 29.61 -18.77
Table 7-88. ISED Antenna 1b 40MHz BW (UNII) Maximum Conducted Output Power (RU52)
e : Conducted Conduc.tecli Conducted fvic, @i || mezainm Max le.i'.r.p. e.i.r.P.
[MHZ] Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
AVG 52 37 25/29.4 (MCS11) 11.73 23.63 -11.89 -1.50 10.23 29.63 -19.39
5290 58 AVG 52 44 25/29.4 (MCS11) 11.69 23.63 -11.94 -1.50 10.19 29.63 -19.44
AVG 52 52 25/29.4 (MCS11) 11.72 23.63 -11.91 -1.50 10.22 29.63 -19.41
AVG 52 37 25/29.4 (MCS11) 10.73 23.61 -12.88 -0.80 9.93 29.61 -19.68
5530 106 AVG 52 44 25/29.4 (MCS11) 10.51 23.61 -13.09 -0.80 9.71 29.61 -19.89
AVG 52 52 25/29.4 (MCS11) 10.71 23.61 -12.90 -0.80 9.91 29.61 -19.70
AVG 52 37 25/29.4 (MCS11) 11.74 23.61 -11.87 -0.80 10.94 29.61 -18.67
5690 138 AVG 52 44 25/29.4 (MCS11) 11.69 23.61 -11.92 -0.80 10.89 29.61 -18.72
AVG 52 52 25/29.4 (MCS11) 11.71 23.61 -11.90 -0.80 10.91 29.61 -18.70
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= Fe Conducted [ Conducted [ Conducted Ant. Gain | Max e.ir Max e.i.r.p.| e.i.r.p.
NS q Channel | Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Power o L.L-P- Limit Margin
I T| [MHZ] [dBi] [dBm]
r S>3 [dBm] [dBm] Margin [dB] [dBm] [dB]
8 8 '8 50 (L) AVG 52 37 25/29.4 (MCS11) 9.59 = = -1.00 8.59 22.58 -13.99
= 8 5250 AVG 52 52 25/29.4 (MCS11) 9.74 - - -1.00 8.74 22.58 -13.84
50 (U) AVG 52 52 25/29.4 (MCS11) 9.75 -1.50 8.25 23.45 -15.20
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FCC Antenna 1b Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

. Conducted Conducjcec'i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]

5180 36 AVG 106 53 53.1/62.5 (MCS11) 14.19 23.98 -9.79
AVG 106 54 53.1/62.5 (MCS11) 14.21 23.98 -9.77

5000 20 AVG 106 58 53.1/62.5 (MCS11) 14.58 23.98 -9.40
AVG 106 54 53.1/62.5 (MCS11) 14.59 23.98 -9.39

5240 48 AVG 106 58 53.1/62.5 (MCS11) 14.71 23.98 -9.27
AVG 106 54 53.1/62.5 (MCS11) 14.72 23.98 -9.26

5260 52 AVG 106 53 53.1/62.5 (MCS11) 14.74 23.63 -8.89
AVG 106 54 53.1/62.5 (MCS11) 14.69 23.63 -8.94

5300 60 AVG 106 58 53.1/62.5 (MCS11) 14.73 23.63 -8.90
AVG 106 54 53.1/62.5 (MCS11) 14.74 23.63 -8.89

5320 64 AVG 106 53 53.1/62.5 (MCS11) 13.99 23.63 -9.64
AVG 106 54 53.1/62.5 (MCS11) 13.97 23.63 -9.66

5500 100 AVG 106 58 53.1/62.5 (MCS11) 12.75 23.61 -10.86
AVG 106 54 53.1/62.5 (MCS11) 12.61 23.61 -11.00

5520 104 AVG 106 53 53.1/62.5 (MCS11) 14.59 23.61 -9.02
AVG 106 54 53.1/62.5 (MCS11) 14.67 23.61 -8.94

5580 116 AVG 106 53 53.1/62.5 (MCS11) 14.68 23.61 -8.93
AVG 106 54 53.1/62.5 (MCS11) 14.62 23.61 -8.99

5680 136 AVG 106 53 53.1/62.5 (MCS11) 14.63 23.61 -8.98
AVG 106 54 53.1/62.5 (MCS11) 14.68 23.61 -8.93

5700 140 AVG 106 53 53.1/62.5 (MCS11) 11.16 23.61 -12.45
AVG 106 54 53.1/62.5 (MCS11) 10.97 23.61 -12.64

5720 144 AVG 106 53 53.1/62.5 (MCS11) 14.54 23.61 -9.07
AVG 106 54 53.1/62.5 (MCS11) 14.42 23.61 -9.18

5745 149 AVG 106 53] 53.1/62.5 (MCS11) 14.58 30.00 -15.42
AVG 106 54 53.1/62.5 (MCS11) 14.68 30.00 -15.32

5785 157 AVG 106 58 53.1/62.5 (MCS11) 14.58 30.00 -15.42
AVG 106 54 53.1/62.5 (MCS11) 14.57 30.00 -15.43

5825 165 AVG 106 58 53.1/62.5 (MCS11) 14.60 30.00 -15.40
AVG 106 54 53.1/62.5 (MCS11) 14.65 30.00 -15.35
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_ Conducted Conduc_teql Conducted
Freq [MHz] | Channel |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 13.94 23.98 -10.04
AVG 242 62 121.9/143.4 (MCS11) 13.81 23.98 -10.17
5230 6 AVG 242 61 121.9/143.4 (MCS11) 17.57 23.98 -6.41
AVG 242 62 121.9/143.4 (MCS11) 17.57 23.98 -6.41
5270 54 AVG 242 61 121.9/143.4 (MCS11) 19.11 23.63 -4.52
AVG 242 62 121.9/143.4 (MCS11) 19.01 23.63 -4.62
5310 62 AVG 242 61 121.9/143.4 (MCS11) 14.00 23.63 -9.63
AVG 242 62 121.9/143.4 (MCS11) 13.93 23.63 -9.69
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.41 23.61 -11.20
AVG 242 62 121.9/143.4 (MCS11) 12.49 23.61 -11.12
5550 110 AVG 242 61 121.9/143.4 (MCS11) 17.44 23.61 -6.16
AVG 242 62 121.9/143.4 (MCS11) 17.20 23.61 -6.41
5590 118 AVG 242 61 121.9/143.4 (MCS11) 17.72 23.61 -5.89
AVG 242 62 121.9/143.4 (MCS11) 17.67 23.61 -5.93
5630 126 AVG 242 61 121.9/143.4 (MCS11) 18.86 23.61 -4.74
AVG 242 62 121.9/143.4 (MCS11) 18.79 23.61 -4.82
5670 134 AVG 242 61 121.9/143.4 (MCS11) 14.97 23.61 -8.64
AVG 242 62 121.9/143.4 (MCS11) 15.00 23.61 -8.61
AVG 106 53 53.1/62.5 (MCS11) 14.56 23.61 -9.05
5710 142 AVG 106 54 53.1/62.5 (MCS11) 14.70 23.61 -8.91
AVG 106 56 53.1/62.5 (MCS11) 14.56 23.61 -9.05
5755 151 AVG 242 61 121.9/143.4 (MCS11) 19.01 30.00 -10.99
AVG 242 62 121.9/143.4 (MCS11) 19.04 30.00 -10.96
5795 159 AVG 242 61 121.9/143.4 (MCS11) 19.09 30.00 -10.91
AVG 242 62 121.9/143.4 (MCS11) 18.96 30.00 -11.04
Table 7-92. FCC Antenna 1b 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
. Conducted ConducFeq Conducted
Freq [MHz] | Channel | Detector [ RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Power [dBm] .
[dBm] Margin [dB]
5210 42 AVG 242 61 121.9/143.4 (MCS11) 13.79 23.98 -10.19
AVG 242 62 121.9/143.4 (MCS11) 13.82 23.98 -10.16
5090 58 AVG 484 65 243.8/286.8 (MCS11) 13.57 23.63 -10.06
AVG 484 66 243.8/286.8 (MCS11) 13.61 23.63 -10.01
5530 106 AVG 242 61 121.9/143.4 (MCS11) 12.41 23.61 -11.20
AVG 242 62 121.9/143.4 (MCS11) 12.39 23.61 -11.22
5610 192 AVG 484 65 243.8/286.8 (MCS11) 16.48 23.61 -7.12
AVG 484 66 243.8/286.8 (MCS11) 16.37 23.61 -7.23
AVG 106 53 53.1/62.5 (MCS11) 14.67 23.61 -8.94
5690 138 AVG 106 56 53.1/62.5 (MCS11) 14.73 23.61 -8.88
AVG 106 60 53.1/62.5 (MCS11) 14.69 23.61 -8.92
5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.72 30.00 -13.28
AVG 484 66 243.8/286.8 (MCS11) 16.71 30.00 -13.29
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E Conducted Conducted | Conducted
S = | Freq [MHz] | Channel | Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
= Power [dBm] :
8 o [dBm] Margin [dB]
= % 5250 50 (L) AVG 996 67 510.4/600.5 (MCS11) 11.37 23.98 -12.61
E % 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 11.42 23.98 -12.56
O o 5570 114 (L) AVG 996 67 510.4/600.5 (MCS11) 10.37 30.00 -19.63
0 5570 114 (U) AVG 996 67 510.4/600.5 (MCS11) 10.44 30.00 -19.56
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ISED Antenna 1b Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Freq : Conducted Conduc.tecll Conducted Ant. Gain | Max e.ir.p. Max le.i'.r.p. e.i.r.p.
[MHZ] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5180 36 AVG 106 53 53.1/62.5 (MCS11) 14.19 - - -1.00 13.19 22.58 -9.39
AVG 106 54 53.1/62.5 (MCS11) 14.21 - - -1.00 13.21 22.58 -9.37
5200 20 AVG 106 53 53.1/62.5 (MCS11) 14.58 = = -1.00 13.58 22.58 -9.00
AVG 106 54 53.1/62.5 (MCS11) 14.59 = = -1.00 13.59 22.58 -8.99
5240 8 AVG 106 53 53.1/62.5 (MCS11) 14.71 - - -1.00 13.71 22.58 -8.88
AVG 106 54 53.1/62.5 (MCS11) 14.72 - - -1.00 13.72 22.58 -8.86
5260 52 AVG 106 53 53.1/62.5 (MCS11) 14.74 23.63 -8.89 -1.50 13.24 29.63 -16.39
AVG 106 54 53.1/62.5 (MCS11) 14.69 23.63 -8.94 -1.50 13.19 29.63 -16.44
5300 60 AVG 106 53 53.1/62.5 (MCS11) 14.73 23.63 -8.90 -1.50 13.23 29.63 -16.40
AVG 106 54 53.1/62.5 (MCS11) 14.74 23.63 -8.89 -1.50 13.24 29.63 -16.39
5320 64 AVG 106 53 53.1/62.5 (MCS11) 13.99 23.63 -9.64 -1.50 12.49 29.63 -17.14
AVG 106 54 53.1/62.5 (MCS11) 13.97 23.63 -9.66 -1.50 12.47 29.63 -17.16
5500 100 AVG 106 53 53.1/62.5 (MCS11) 12.75 23.61 -10.86 -0.80 11.95 29.61 -17.66
AVG 106 54 53.1/62.5 (MCS11) 12.61 23.61 -11.00 -0.80 11.81 29.61 -17.80
5520 104 AVG 106 53 53.1/62.5 (MCS11) 14.59 23.61 -9.02 -0.80 13.79 29.61 -15.82
AVG 106 54 53.1/62.5 (MCS11) 14.67 23.61 -8.94 -0.80 13.87 29.61 -15.74
5580 116 AVG 106 53 53.1/62.5 (MCS11) 14.68 23.61 -8.93 -0.80 13.88 29.61 =A15,78
AVG 106 54 53.1/62.5 (MCS11) 14.62 23.61 -8.99 -0.80 13.82 29.61 -15.79
5680 136 AVG 106 53 53.1/62.5 (MCS11) 14.63 23.61 -8.98 -0.80 13.83 29.61 -15.78
AVG 106 54 53.1/62.5 (MCS11) 14.68 23.61 -8.93 -0.80 13.88 29.61 =115.7%
5700 140 AVG 106 53 53.1/62.5 (MCS11) 11.16 23.61 -12.45 -0.80 10.36 29.61 -19.25
AVG 106 54 53.1/62.5 (MCS11) 10.97 23.61 -12.64 -0.80 10.17 29.61 -19.44
5720 144 AVG 106 53 53.1/62.5 (MCS11) 14.54 23.61 -9.07 -0.80 13.74 29.61 -15.87
AVG 106 54 53.1/62.5 (MCS11) 14.42 23.61 -9.18 -0.80 13.62 29.61 -15.98
5745 149 AVG 106 53 53.1/62.5 (MCS11) 14.58 30.00 -15.42 0.10 14.68 = =
AVG 106 54 53.1/62.5 (MCS11) 14.68 30.00 -15.32 0.10 14.78 - -
5785 157 AVG 106 53 53.1/62.5 (MCS11) 14.58 30.00 -15.42 0.10 14.68 - -
AVG 106 54 53.1/62.5 (MCS11) 14.57 30.00 -15.43 0.10 14.67 = =
5825 165 AVG 106 53 53.1/62.5 (MCS11) 14.60 30.00 -15.40 0.10 14.70 - -
AVG 106 54 53.1/62.5 (MCS11) 14.65 30.00 51 5885) 0.10 14.75

Table 7-95. ISED Antenna 1b 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

Freq : Conducted ConducFeq Conducted Ant. Gainl | Max eiir.p: Max -e.i..r.p. e.i.r.P.
[MHz] Channel | Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5190 38 AVG 242 61 121.9/143.4 (MCS11) 13.94 - - -1.00 12.94 22.58 -9.64
AVG 242 62 121.9/143.4 (MCS11) 13.81 - - -1.00 12.81 22.58 -9.77
5230 6 AVG 242 61 121.9/143.4 (MCS11) 17.57 - - -1.00 16.57 22.58 -6.01
AVG 242 62 121.9/143.4 (MCS11) 17.57 - - -1.00 16.57 22.58 -6.01
5270 54 AVG 242 61 121.9/143.4 (MCS11) 19.11 23.63 -4.52 -1.50 17.61 29.63 -12.02
AVG 242 62 121.9/143.4 (MCS11) 19.01 23.63 -4.62 -1.50 17.51 29.63 -12.12
5310 62 AVG 242 61 121.9/143.4 (MCS11) 14.00 23.63 -9.63 -1.50 12.50 29.63 -17.13
AVG 242 62 121.9/143.4 (MCS11) 13.93 23.63 -9.69 -1.50 12.43 29.63 -17.19
5510 102 AVG 242 61 121.9/143.4 (MCS11) 12.41 23.61 -11.20 -0.80 11.61 29.61 -18.00
AVG 242 62 121.9/143.4 (MCS11) 12.49 23.61 -11.12 -0.80 11.69 29.61 -17.92
5550 110 AVG 242 61 121.9/143.4 (MCS11) 17.44 23.61 -6.16 -0.80 16.64 29.61 -12.96
AVG 242 62 121.9/143.4 (MCS11) 17.20 23.61 -6.41 -0.80 16.40 29.61 -13.21
5670 134 AVG 242 61 121.9/143.4 (MCS11) 14.97 23.61 -8.64 -0.80 14.17 29.61 -15.44
AVG 242 62 121.9/143.4 (MCS11) 15.00 23.61 -8.61 -0.80 14.20 29.61 -15.41
AVG 106 53 53.1/62.5 (MCS11) 14.56 23.61 -9.05 -0.80 13.76 29.61 -15.85
5710 142 AVG 106 54 53.1/62.5 (MCS11) 14.70 23.61 -8.91 -0.80 13.90 29.61 -15.71
AVG 106 56 53.1/62.5 (MCS11) 14.56 23.61 -9.05 -0.80 13.76 29.61 -15.85
5755 151 AVG 242 61 121.9/143.4 (MCS11) 19.01 30.00 -10.99 0.10 19.11 - -
AVG 242 62 121.9/143.4 (MCS11) 19.04 30.00 -10.96 0.10 19.14 - -
5795 159 AVG 242 61 121.9/143.4 (MCS11) 19.09 30.00 -10.91 0.10 19.19 - -
AVG 242 62 121.9/143.4 (MCS11) 18.96 30.00 -11.04 0.10 19.06 -
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element

e : Conducted Conduc_te«_j Conducted foic. @i || o ainm Max _e.i_.r.p. e.i.r.p.
[MHz] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5210 2 AVG 484 65 243.8/286.8 (MCS11) 13.41 - - -1.00 12.41 22.58 -10.17
AVG 484 66 243.8/286.8 (MCS11) 13.57 - - -1.00 12.57 22.58 -10.01
5290 58 AVG 484 65 243.8/286.8 (MCS11) 13.57 23.63 -10.06 -1.50 12.07 29.63 -17.56
AVG 484 66 243.8/286.8 (MCS11) 13.61 23.63 -10.01 -1.50 12.11 29.63 -17.51
5530 106 AVG 242 61 121.9/143.4 (MCS11) 12.41 23.61 -11.20 -0.80 11.61 29.61 -18.00
AVG 242 62 121.9/143.4 (MCS11) 12.39 23.61 -11.22 -0.80 11.59 29.61 -18.02
AVG 106 53 53.1/62.5 (MCS11) 14.67 23.61 -8.94 -0.80 13.87 29.61 -15.74
5690 138 AVG 106 56 53.1/62.5 (MCS11) 14.73 23.61 -8.88 -0.80 13.93 29.61 -15.68
AVG 106 60 53.1/62.5 (MCS11) 14.69 23.61 -8.92 -0.80 13.89 29.61 -15.72
5775 155 AVG 484 65 243.8/286.8 (MCS11) 16.72 30.00 -13.28 0.10 16.82 - -
AVG 484 66 243.8/286.8 (MCS11) 16.71 30.00 -13.29 0.10 16.81 - -
Table 7-97. ISED Antenna 1b 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
N g Freq : Conducted Conduc‘teq Conducted Ant. Gainl | Max eiir.p: Max g.i..r.p. e.i.r.P.
NIT Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Power dBi] [dBm] Limit Margin
Sl 2 RRE [dBm] [dBm] Margin [dB] [ [dBm] [dB]
{9 g S| 5250 50 (L) AVG 996 67 [510.4/600.5 (MCS11)| 11.41 = = -1.00 10.41 22.58 -12.17
o 5250 50 (V) AVG 996 67 510.4/600.5 (MCS11) 11.49 - - -1.50 9.99 23.45 -13.46
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@ clement

FCC Antenna 1b Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Conducj[ec.i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Pawer [dBm] Power Limit quer
[dBm] Margin [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 14.04 23.98 -9.94
5200 40 AVG 242 61 121.9/143.4 (MCS11) 17.71 23.98 -6.27
5240 48 AVG 242 61 121.9/143.4 (MCS11) 17.73 23.98 -6.25
5260 52 AVG 242 61 121.9/143.4 (MCS11) 17.72 23.63 -5.91
5300 60 AVG 242 61 121.9/143.4 (MCS11) 17.54 23.63 -6.09
5320 64 AVG 242 61 121.9/143.4 (MCS11) 13.97 23.63 -9.66
5500 100 AVG 242 61 121.9/143.4 (MCS11) 12.69 23.61 -10.92
5520 104 AVG 242 61 121.9/143.4 (MCS11) 15.89 23.61 -7.72
5540 108 AVG 242 61 121.9/143.4 (MCS11) 17.71 23.61 -5.90
5580 116 AVG 242 61 121.9/143.4 (MCS11) 17.53 23.61 -6.08
5660 132 AVG 242 61 121.9/143.4 (MCS11) 17.69 23.61 -5.92
5680 136 AVG 242 61 121.9/143.4 (MCS11) 15.70 23.61 -7.90
5700 140 AVG 242 61 121.9/143.4 (MCS11) 11.24 23.61 -12.37
5720 144 AVG 242 61 121.9/143.4 (MCS11) 17.68 23.61 -5.93
5745 149 AVG 242 61 121.9/143.4 (MCS11) 17.71 30.00 -12.29
5785 157 AVG 242 61 121.9/143.4 (MCS11) 17.64 30.00 -12.36
5825 165 AVG 242 61 121.9/143.4 (MCS11) 17.57 30.00 -12.43

Table 7-99. FCC

Antenna 1b 20MHz BW (

UNII) Maximum Conducted Output Power (Fully-loaded RU)

. Conducted Conducj[ec.i Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Pawer [dBm] Power Limit quer

[dBm] Margin [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 12.06 23.98 -11.92
5230 46 AVG 484 65 243.8/286.8 (MCS11) 17.74 23.98 -6.24
5270 54 AVG 484 65 243.8/286.8 (MCS11) 17.59 23.63 -6.03
5310 62 AVG 484 65 243.8/286.8 (MCS11) 12.23 23.63 -11.40
5510 102 AVG 484 65 243.8/286.8 (MCS11) 10.68 23.61 -12.92
5550 110 AVG 484 65 243.8/286.8 (MCS11) 15.52 23.61 -8.09
5590 118 AVG 484 65 243.8/286.8 (MCS11) 17.51 23.61 -6.10
5630 126 AVG 484 65 243.8/286.8 (MCS11) 17.01 23.61 -6.60
5670 134 AVG 484 65 243.8/286.8 (MCS11) 13.08 23.61 -10.53
5710 142 AVG 484 65 243.8/286.8 (MCS11) 17.67 23.61 -5.94
5755 151 AVG 484 65 243.8/286.8 (MCS11) 17.75 30.00 -12.25
5795 159 AVG 484 65 243.8/286.8 (MCS11) 17.67 30.00 -12.33

Table 7-100. FCC Antenna 1b 40MHz BW (UNII) Maximum Conducte

d Output Power (Fully-loaded RU)

Conducted Conducted | Conducted
Freq [MHz] | Channel |Detector [ RU Size |RU Index| Data Rate [Mbps] Power [dBm] Power Limit Power
[dBm] Margin [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 12.12 23.98 -11.86
5290 58 AVG 996 67 510.4/600.5 (MCS11) 11.98 23.63 -11.65
5530 106 AVG 996 67 510.4/600.5 (MCS11) 10.57 23.61 -13.04
5610 122 AVG 996 67 510.4/600.5 (MCS11) 14.51 23.61 -9.09
5690 138 AVG 996 67 510.4/600.5 (MCS11) 17.67 23.61 -5.94
5775 155 AVG 996 67 510.4/600.5 (MCS11) 14.97 30.00 -15.03
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@ clement

= Conducted | Conducted
NS . Conducted -
~ I O | Freq [MHz] [ Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
IS s Power [dBm] .
oS % [dBm] Margin [dB]
0 8 = 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 9.73 23.98 -14.25
- 5570 114 AVG 996x2 68 1020.8/1201 (MCS11) 8.75 30.00 -21.25

Table 7-102. FCC Antenna 1b 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED Antenna 1b Conducted Output Power Measurements (Fully-loaded RU)

Freg : Conducted Conduc.te(li Conducted A, @att || ez @i, Max le.i_.r.p. e.i.r.;_).
[MHz] Channel |Detector | RU Size |RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5180 36 AVG 242 61 121.9/143.4 (MCS11) 14.04 - - -1.00 13.04 22.58 -9.55
5200 40 AVG 242 61 121.9/143.4 (MCS11) 17.71 - - -1.00 16.71 22.58 -5.87
5240 48 AVG 242 61 121.9/143.4 (MCS11) 17.73 - - -1.00 16.73 22.58 -5.85
5260 52 AVG 242 61 121.9/143.4 (MCS11) 17.72 23.63 -5.91 -1.50 16.22 29.63 -13.41
5300 60 AVG 242 61 121.9/143.4 (MCS11) 17.54 23.63 -6.09 -1.50 16.04 29.63 -13.59
5320 64 AVG 242 61 121.9/143.4 (MCS11) 13.97 23.63 -9.66 -1.50 12.47 29.63 -17.16
5500 100 AVG 242 61 121.9/143.4 (MCS11) 12.69 23.61 -10.92 -0.80 11.89 29.61 -17.72
5520 104 AVG 242 61 121.9/143.4 (MCS11) 15.89 23.61 -7.72 -0.80 15.09 29.61 -14.52
5540 108 AVG 242 61 121.9/143.4 (MCS11) 17.71 23.61 -5.90 -0.80 16.91 29.61 -12.70
5580 116 AVG 242 61 121.9/143.4 (MCS11) 17.53 23.61 -6.08 -0.80 16.73 29.61 -12.88
5660 132 AVG 242 61 121.9/143.4 (MCS11) 17.69 23.61 -5.92 -0.80 16.89 29.61 -12.72
5680 136 AVG 242 61 121.9/143.4 (MCS11) 15.70 23.61 -7.90 -0.80 14.90 29.61 -14.70
5700 140 AVG 242 61 121.9/143.4 (MCS11) 11.24 23.61 -12.37 -0.80 10.44 29.61 -19.17
5720 144 AVG 242 61 121.9/143.4 (MCS11) 17.68 23.61 -65.93 -0.80 16.88 29.61 -12.73
5745 149 AVG 242 61 121.9/143.4 (MCS11) 17.71 30.00 -12.29 0.10 17.81 - -
5785 157 AVG 242 61 121.9/143.4 (MCS11) 17.64 30.00 -12.36 0.10 17.74 - -
5825 165 AVG 242 61 121.9/143.4 (MCS11) 17.57 30.00 -12.43 0.10 17.67 - -
Table 7-103. ISED Antenna 1b 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
e : Conducted Conduc.tecli Conducted foic. @i || pExainm. Max le.i'.r.p. e.i.r.p.
[MHZ] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dBi] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5190 38 AVG 484 65 243.8/286.8 (MCS11) 12.06 - - -1.00 11.06 22.58 -11.52
5230 46 AVG 484 65 243.8/286.8 (MCS11) 17.74 - - -1.00 16.74 22.58 -5.84
5270 54 AVG 484 65 243.8/286.8 (MCS11) 17.59 23.63 -6.03 -1.50 16.09 29.63 -13.53
5310 62 AVG 484 65 243.8/286.8 (MCS11) 12.23 23.63 -11.40 -1.50 10.73 29.63 -18.90
5510 102 AVG 484 65 243.8/286.8 (MCS11) 10.68 23.61 -12.92 -0.80 9.88 29.61 -19.72
5550 110 AVG 484 65 243.8/286.8 (MCS11) 15.52 23.61 -8.09 -0.80 14.72 29.61 -14.89
5670 134 AVG 484 65 243.8/286.8 (MCS11) 13.08 23.61 -10.53 -0.80 12.28 29.61 -17.33
5710 142 AVG 484 65 243.8/286.8 (MCS11) 17.67 23.61 -5.94 -0.80 16.87 29.61 -12.74
5755 151 AVG 484 65 243.8/286.8 (MCS11) 17.75 30.00 -12.25 0.10 17.85 - -
5795 159 AVG 484 65 243.8/286.8 (MCS11) 17.67 30.00 -12.33 0.10 17.77 - -
Table 7-104. ISED Antenna 1b 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
Freq : Conducted Conduc.te(li Conducted A, @att || ez @i, Max le.i_.r.p. e.i.r.;_).
[MHz] Channel |Detector | RU Size |[RU Index| Data Rate [Mbps] Power Power Limit Po_wer [dB] [dBm] Limit Margin
[dBm] [dBm] Margin [dB] [dBm] [dB]
5210 42 AVG 996 67 510.4/600.5 (MCS11) 12.12 - - -1.00 11.12 22.58 -11.46
5290 58 AVG 996 67 510.4/600.5 (MCS11) 11.98 23.63 -11.65 -1.50 10.48 29.63 -19.15
5530 106 AVG 996 67 510.4/600.5 (MCS11) 10.57 23.61 -13.04 -0.80 9.77 29.61 -19.84
5690 138 AVG 996 67 510.4/600.5 (MCS11) 17.67 23.61 -5.94 -0.80 16.87 29.61 -12.74
5775 155 AVG 996 67 510.4/600.5 (MCS11) 14.97 30.00 -15.03 0.10 15.07 - -
Table 7-105. ISED Antenna 1b 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
o R g Ficw : Conducted Conduc.teq Conducted A, @att || e @i, Max le.i_.r.p. e.i.r.p.
ISs [MHz] Channel | Detector | RU Size [RU Index| Data Rate [Mbps] Power Power Limit quer [dB] [dBm] Limit Margin
8 § E [dBm] [dBm] Margin [dB] [dBm] [dB]
3 5250 50 AVG 996x2 68 1020.8/1201 (MCS11) 9.61 - -1.00 8.61 22.58 -13.97

Table 7-106. ISED Antenna 1b 160MHz BW (UNII) Maximum C

onducted Outp

ut Power (Fully-loaded RU)
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@ clement

FCC CDD Primary Conducted Output Power Measurements (RU26)

Conducted Powers [dBm] Conilieiizd) | Ealuscd

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.86 8.78 11.83 23.98 -12.15

5180 36 CDD AVG 26 4 25/29.4 (MCS11) 8.76 8.82 11.80 23.98 -12.18
CDD AVG 26 8 25/29.4 (MCS11) 8.86 8.79 11.83 23.98 =12315

CDD AVG 26 0 25/29.4 (MCS11) 8.93 8.83 11.89 23.98 -12.09

5200 40 CDD AVG 26 4 25/29.4 (MCS11) 8.97 9.00 11.99 23.98 -11.99
CDD AVG 26 8 25/29.4 (MCS11) 8.77 8.82 11.80 23.98 -12.18

CDD AVG 26 0 25/29.4 (MCS11) 8.88 8.94 11.92 23.98 -12.06

5240 48 CDD AVG 26 4 25/29.4 (MCS11) 8.82 8.78 11.81 23.98 -12.17
CDD AVG 26 8 25/29.4 (MCS11) 9.00 8.91 11.97 23.98 -12.01

CDD AVG 26 0 25/29.4 (MCS11) 10.48 10.50 13.50 30.00 -16.50

5745 149 CDD AVG 26 4 25/29.4 (MCS11) 10.47 10.42 13.46 30.00 -16.54
CDD AVG 26 8 25/29.4 (MCS11) 10.50 10.46 13.49 30.00 -16.51

CDD AVG 26 0 25/29.4 (MCS11) 10.37 10.35 13.37 30.00 -16.63

5785 157 CDD AVG 26 4 25/29.4 (MCS11) 10.27 10.26 13.28 30.00 -16.72
CDD AVG 26 8 25/29.4 (MCS11) 10.31 10.35 13.34 30.00 -16.66

CDD AVG 26 0 25/29.4 (MCS11) 10.40 10.27 13.34 30.00 -16.66

5825 165 CDD AVG 26 4 25/29.4 (MCS11) 10.39 10.43 13.42 30.00 -16.58
CDD AVG 26 8 25/29.4 (MCS11) 10.45 10.49 13.48 30.00 -16.52

Table 7-107. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted Powers [dBm] Conilieiizd) | Eolecd

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.79 8.86 11.84 23.98 -12.14

5190 38 CDD AVG 26 8 25/29.4 (MCS11) 8.89 8.86 11.89 23.98 -12.09
CDD AVG 26 17 25/29.4 (MCS11) 8.82 8.92 11.88 23.98 -12.10

CDD AVG 26 0 25/29.4 (MCS11) 8.87 8.95 11.92 23.98 -12.06

5230 46 CDD AVG 26 8 25/29.4 (MCS11) 8.99 8.97 11.99 23.98 -11.99
CDD AVG 26 17 25/29.4 (MCS11) 9.00 8.82 11.92 23.98 -12.06

CDD AVG 26 0 25/29.4 (MCS11) 10.45 10.48 13.48 30.00 -16.52

5755 151 CDD AVG 26 8 25/29.4 (MCS11) 10.36 10.41 13.39 30.00 -16.61
CDD AVG 26 17 25/29.4 (MCS11) 10.47 10.49 13.49 30.00 -16.51

CDD AVG 26 0 25/29.4 (MCS11) 10.36 10.33 13.35 30.00 -16.65

5795 159 CDD AVG 26 8 25/29.4 (MCS11) 10.50 10.43 13.48 30.00 -16.52
CDD AVG 26 17 25/29.4 (MCS11) 10.25 10.49 13.38 30.00 -16.62

Table 7-108. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted Powers [dBm] Conmilieies | Eanleed

Freq [MHz] | Channel | Mode [Detector | RU Size |RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.86 8.97 11.92 23.98 -12.06

5210 42 CDD AVG 26 18 25/29.4 (MCS11) 8.90 8.96 11.94 23.98 -12.04
CDD AVG 26 36 25/29.4 (MCS11) 8.86 8.89 11.89 23.98 -12.09

CDD AVG 26 0 25/29.4 (MCS11) 10.45 10.48 13.48 30.00 -16.52

5775 155 CDD AVG 26 18 25/29.4 (MCS11) 10.39 10.42 13.42 30.00 -16.58
CDD AVG 26 36 25/29.4 (MCS11) 10.26 10.25 13.27 30.00 -16.73

Table 7-109. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

ISED CDD/SDM Primary Conducted Output Power Measurements (RU26)

Conducted | Conducted . ) Max e.ir.p.| e.ir.p.
[m‘z’] Channel | Mode |Detector | RU Size [RU Index|  Data Rate [Mbps] Comitries] Rewes [EEn) Power Limit | Power A"[‘&;]a'" Ma[’;;'r';‘;'p' Limit | Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
soM | AVG | 26 0 25/29.4 (MCSL1) 8.61 8.64 11.63 - - 154 10.09 2258 | -12.49
5180 36 [ som | AG | 26 4 25(29.4 (MCSL11) 8.58 8.72 11.66 - - 154 1012 2258 | -12.46
soM | AVG | 26 8 25/29.4 (MCSL1) 8.74 8.56 11.66 - - 154 10.12 2258 | 1246
som | AVG | 26 0 25129.4 (MICSL11) 8.65 8.74 11.70 - , 154 10.16 2258 | 1242
5200 40 [ som | AVG | 26 4 25/29.4 (MCS11) 8.52 8.55 11.54 g 154 10.00 2258 | -12.58
somM | AVG | 26 8 25/29.4 (MCSL1) 8.71 8.56 11.64 - - 154 10.10 2258 | 1248
som | AVG | 26 0 25(29.4 (MCSL11) 8.69 8.65 11.68 - : 154 10.14 2258 | 1244
5240 48 [ som | Ave | 26 4 25/29.4 (MCSL1) 8.67 8.56 11.62 - - 154 10.08 2258 | 12.50
SoM | AVG | 26 8 25/29.4 (MCS11) 8.75 8.73 11.75 - - 154 1021 2258 | -12.37
cob | AVG | 26 0 25129.4 (MICSL11) 10.48 10.50 13.50 30.00 1650 2.40 15.90 - -
5745 | 149 [ cob | AVG | 26 4 25/29.4 (MCS11) 10.47 1042 13.46 30.00 16,54 2.40 15.86 - -
cob | AVG | 26 8 25/29.4 (MCSL1) 10.50 10.46 13.49 30.00 16,51 2.40 15.89 - -
cob | AVG | 26 0 25(29.4 (MCSL11) 1037 10.35 1337 30.00 16,63 2.40 15.77 - -
5785 | 157 [ _cop | Ave | 26 4 25/29.4 (MCSL1) 1027 10.26 13.28 30.00 1672 2.40 15.68 g g
cob | AVG | 26 8 25(29.4 (MCSL11) 1031 10.35 1334 30.00 16,66 2.40 15.74 - -
cob | AVG | 26 0 25/29.4 (MCSL1) 10.40 10.27 1334 30.00 16,66 2.40 1574 - -
5625 | 165 | cobD | AVG | 26 4 25129.4 (MICSL11) 10.39 10.43 13.42 30.00 1658 240 1582 - g
cob | AVG | 26 8 25/29.4 (MCSL1) 1045 10.49 1348 30.00 16,52 2.40 15.88 - -

Table 7-110. ISED CDD/SDM Primary 20MHz BW (UNII) Maximum Conducted Output Power and

Max EIRP (RU26)

Conducted | Conducted . . Max e.i.r.p.| e.i.r.p.
[mg} Channel | Mode |Detector | RU Size [RU Index|  Data Rate [Mbps] Comitreies) Rewes [EEn) Power Limit | Power A"[EBGi]a'" Ma[);;}';.?p' Limit | Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
SoM | AVG | 26 0 25/29.4 (MCS11) 8.71 8.75 11.74 z 5 154 10.20 2258 | -12.38
5190 38 [ som | AvG | 26 8 25/29.4 (MCS11) 8.64 853 11.50 - , 154 10.05 2258 | 1253
SDM_| AVG | 26 17 25/29.4 (MCS11) 8.70 8.57 11.65 g » 154 1011 2258 | -12.47
SoM | AVG | 26 0 25/29.4 (MCS11) 8.72 8.62 11.68 E 2 154 1014 2258 | -12.44
5230 46 [ som | AVG | 26 8 25/29.4 (MCSL1) 8.75 8.61 11.69 g - 154 1015 2258 | -12.43
SoM | AVG | 26 17 25/29.4 (MCS11) 8.66 8.57 11.63 E 5 154 10.09 2258 | -12.49
cob | AVG | 2 0 25/29.4 (MCS11) 10.45 1048 13.48 30.00 1652 2.40 15.88 g g
5755 151 [ cob | AVG | 26 8 25/29.4 (MCS11) 10.36 1041 13.39 30.00 16,61 2.40 15.79 = =
cob | AVG | 2 17 25/29.4 (MCS11) 10.47 10.49 13.49 30.00 1651 240 15.89 - -
cob | AVG | 26 0 25/29.4 (MCS11) 10.36 1033 13.35 30.00 1665 2.40 15.75 z z
5795 159 [ cob | AVG | 26 8 25/29.4 (MCS11) 10.50 1043 13.48 30.00 1652 240 15.88 E E
cob | AVG | 2 17 25/29.4 (MCS11) 10.25 10.49 13.38 30.00 “16.62 2.40 15.78 = =

Table 7-111. ISED CDD/SDM Primary 40MHz BW (UNII) Maximum Conducted Output Power and

Max EIRP (RU26)

Conducted | Conducted . . Max e.i.r.p.| e.r.p.
[z:g] Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power An[t&é?;]am Ma[);;'lngp Limit Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
SDM AVG 26 0 25/29.4 (MCS11) 8.64 8.51 11.59 - - -1.54 10.05 22.58 -12.53
5210 42 SDM AVG 26 18 25/29.4 (MCS11) 8.56 8.66 11.62 = = -1.54 10.08 22.58 -12.50
SDM AVG 26 36 25/29.4 (MCS11) 8.74 8.62 11.69 - - -1.54 10.15 22.58 -12.43
CDD AVG 26 0 25/29.4 (MCS11) 10.45 10.48 13.48 30.00 -16.52 2.40 15.88 = =
5775 155 CDD AVG 26 18 25/29.4 (MCS11) 10.39 10.42 13.42 30.00 -16.58 2.40 15.82 = =
CDD AVG 26 36 25/29.4 (MCS11) 10.26 10.25 13.27 30.00 -16.73 2.40 15.67 -

Table 7-112. ISED CDD/SDM Primary 80MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU26)
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FCC CDD Primary Conducted Output Power Measurements (RU52)

. Conducted Powers [dBm] ConducFer_j CEElEiEE

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.76 11.80 14.79 23.63 -8.84

5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.97 11.76 14.88 23.63 -8.75

CDD AVG 52 40 50/58.8 (MCS11) 11.98 11.90 14.95 23.63 -8.68

CDD AVG 52 37 50/58.8 (MCS11) 11.77 11.90 14.85 23.63 -8.78

5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.94 11.90 14.93 23.63 -8.70

CDD AVG 52 40 50/58.8 (MCS11) 11.97 11.98 14.99 23.63 -8.64

CDD AVG 52 37 50/58.8 (MCS11) 11.80 11.84 14.83 23.63 -8.80

5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.84 11.94 14.90 23.63 -8.73

CDD AVG 52 40 50/58.8 (MCS11) 11.85 11.98 14.92 23.63 -8.71

CDD AVG 52 37 50/58.8 (MCS11) 11.90 11.93 14.93 23.61 -8.68

5500 100 CDD AVG 52 39 50/58.8 (MCS11) 11.76 11.91 14.85 23.61 -8.76

CDD AVG 52 40 50/58.8 (MCS11) 11.78 11.76 14.78 23.61 -8.83

CDD AVG 52 37 50/58.8 (MCS11) 11.95 11.82 14.89 23.61 -8.72

5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.85 11.79 14.83 23.61 -8.78

CDD AVG 52 40 50/58.8 (MCS11) 11.95 11.90 14.94 23.61 -8.67

CDD AVG 52 37 50/58.8 (MCS11) 11.99 11.78 14.90 23.61 -8.71

5720 144 CDD AVG 52 39 50/58.8 (MCS11) 11.94 11.99 14.98 23.61 -8.63

CDD AVG 52 40 50/58.8 (MCS11) 11.96 11.88 14.93 23.61 -8.68

Table 7-113. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted | Conducted

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Camlieied (R [R1S] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.91 11.88 14.90 23.63 -8.73

5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.93 11.85 14.90 23.63 -8.73

CDD AVG 52 44 50/58.8 (MCS11) 11.99 11.90 14.96 23.63 -8.67

CDD AVG 52 37 50/58.8 (MCS11) 11.95 11.76 14.87 23.63 -8.76

5310 62 CDD AVG 52 40 50/58.8 (MCS11) 11.93 11.81 14.88 23.63 -8.75

CDD AVG 52 44 50/58.8 (MCS11) 11.85 11.80 14.83 23.63 -8.80

CDD AVG 52 37 50/58.8 (MCS11) 11.97 11.88 14.93 23.61 -8.68

5510 102 CDD AVG 52 40 50/58.8 (MCS11) 11.74 11.80 14.78 23.61 -8.83

CDD AVG 52 44 50/58.8 (MCS11) 11.81 11.77 14.80 23.61 -8.81

CDD AVG 52 37 50/58.8 (MCS11) 11.79 11.92 14.86 23.61 -8.75

5590 118 CDD AVG 52 40 50/58.8 (MCS11) 11.90 11.75 14.84 23.61 -8.77

CDD AVG 52 44 50/58.8 (MCS11) 11.69 11.78 14.75 23.61 -8.86

CDD AVG 52 37 50/58.8 (MCS11) 11.90 11.76 14.84 23.61 -8.77

5710 142 CDD AVG 52 40 50/58.8 (MCS11) 11.87 11.91 14.90 23.61 -8.71

CDD AVG 52 44 50/58.8 (MCS11) 12.00 11.88 14.95 23.61 -8.66

Table 7-114. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.97 11.93 14.96 23.63 -8.67

5290 58 CDD AVG 52 44 50/58.8 (MCS11) 11.81 11.83 14.83 23.63 -8.80

CDD AVG 52 52 50/58.8 (MCS11) 12.00 11.99 15.00 23.63 -8.63

CDD AVG 52 37 50/58.8 (MCS11) 11.87 11.76 14.82 23.61 -8.79

5530 106 CDD AVG 52 44 50/58.8 (MCS11) 11.90 11.97 14.95 23.61 -8.66

CDD AVG 52 52 50/58.8 (MCS11) 11.75 11.88 14.83 23.61 -8.78

CDD AVG 52 37 50/58.8 (MCS11) 11.76 11.85 14.81 23.61 -8.80

5610 122 CDD AVG 52 44 50/58.8 (MCS11) 11.85 11.94 14.90 23.61 -8.71

CDD AVG 52 52 50/58.8 (MCS11) 11.91 11.87 14.90 23.61 -8.71

CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.81 14.84 23.61 -8.77

5690 138 CDD AVG 52 44 50/58.8 (MCS11) 11.96 11.87 14.93 23.61 -8.68

CDD AVG 52 52 50/58.8 (MCS11) 11.98 11.92 14.96 23.61 -8.65

Table 7-115. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (RU52)

FCC ID: BCGA2899
IC: 579C-A2899

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270066-25-R1.BCG

Test Dates:

11/29/2023 - 03/07/2024

EUT Type:
Tablet Device

Page 105 of 459

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents

thereof, please contact ct.

info@element.com.




@ clement

Conducted | Conducted
Conducted Powers [dBm
E Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Y wers [ ! Power Limit Power
s g Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
8 xe] 50 (L) CDD AVG 52 37 50/58.8 (MCS11) 9.95 9.96 12.97 23.98 -11.01
o) % 5250 CDD AVG 52 52 50/58.8 (MCS11) 9.99 9.86 12.94 23.98 -11.04
N C 50 (U) CDD AVG 52 52 50/58.8 (MCS11) 9.90 9.95 12.93 23.98 -11.05
g 8 114 (L) CDD AVG 52 37 50/58.8 (MCS11) 10.22 10.24 13.24 30.00 -16.76
o 5570 CDD AVG 52 52 50/58.8 (MCS11) 10.12 10.09 13.12 30.00 -16.88
114 (V) CDD AVG 52 52 50/58.8 (MCS11) 10.23 10.24 13.25 30.00 -16.75

Table 7-116. FCC CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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ISED CDD/SDM Primary Conducted Output Power Measurements (RU52)

Conducted | Conducted . . Max e.i.r.p.| e.ir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] (GRS (RO (L] Power Limit Power An[t&;]am Ma[);;;;p Limit Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.76 11.80 14.79 23.63 -8.84 -0.20 14.59 29.63 -15.04
5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.97 11.76 14.88 23.63 -8.75 -0.20 14.68 29.63 -14.95
CDD AVG 52 40 50/58.8 (MCS11) 11.98 11.90 14.95 23.63 -8.68 -0.20 14.75 29.63 -14.88
CDD AVG 52 37 50/58.8 (MCS11) 11.77 11.90 14.85 23.63 -8.78 -0.20 14.65 29.63 -14.98
5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.94 11.90 14.93 23.63 -8.70 -0.20 14.73 29.63 -14.90
CDD AVG 52 40 50/58.8 (MCS11) 11.97 11.98 14.99 23.63 -8.64 -0.20 14.79 29.63 -14.84
CDD AVG 52 37 50/58.8 (MCS11) 11.80 11.84 14.83 23.63 -8.80 -0.20 14.63 29.63 -15.00
5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.84 11.94 14.90 23.63 -8.73 -0.20 14.70 29.63 -14.93
CDD AVG 52 40 50/58.8 (MCS11) 11.85 11.98 14.92 23.63 -8.71 -0.20 14.72 29.63 -14.91
CDD AVG 52 37 50/58.8 (MCS11) 11.90 11.93 14.93 23.61 -8.68 1.80 16.73 29.61 -12.88
5500 100 CcDD AVG 52 39 50/58.8 (MCS11) 11.76 11.91 14.85 23.61 -8.76 1.80 16.65 29.61 -12.96
CDD AVG 52 40 50/58.8 (MCS11) 11.78 11.76 14.78 23.61 -8.83 1.80 16.58 29.61 -13.03
CDD AVG 52 37 50/58.8 (MCS11) 11.95 11.82 14.89 23.61 -8.72 1.80 16.69 29.61 -12.92
5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.85 11.79 14.83 23.61 -8.78 1.80 16.63 29.61 -12.98
CDD AVG 52 40 50/58.8 (MCS11) 11.95 11.90 14.94 23.61 -8.67 1.80 16.74 29.61 -12.87
cDD AVG 52 37 50/58.8 (MCS11) 11.99 11.78 14.90 23.61 -8.71 1.80 16.70 29.61 -12.91
5720 144 cDD AVG 52 39 50/58.8 (MCS11) 11.94 11.99 14.98 23.61 -8.63 1.80 16.78 29.61 -12.83
cbD AVG 52 40 50/58.8 (MCS11) 11.96 11.88 14.93 23.61 -8.68 1.80 16.73 29.61 -12.88
Table 7-117. ISED CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . . Max e.i.r.p.| e.i.r.p.
[l;/::g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Camireed Rowes () Power Limit Power An[t&;?m M::\[);;'L‘;p Limit Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.91 11.88 14.90 23.63 -8.73 -0.20 14.70 29.63 -14.93
5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.93 11.85 14.90 23.63 -8.73 -0.20 14.70 29.63 -14.93
CDD AVG 52 44 50/58.8 (MCS11) 11.99 11.90 14.96 23.63 -8.67 -0.20 14.76 29.63 -14.87
CDD AVG 52 37 50/58.8 (MCS11) 11.95 11.76 14.87 23.63 -8.76 -0.20 14.67 29.63 -14.96
5310 62 CcDD AVG 52 40 50/58.8 (MCS11) 11.93 11.81 14.88 23.63 -8.75 -0.20 14.68 29.63 -14.95
CDD AVG 52 44 50/58.8 (MCS11) 11.85 11.80 14.83 23.63 -8.80 -0.20 14.63 29.63 -15.00
CDD AVG 52 37 50/58.8 (MCS11) 11.97 11.88 14.93 23.61 -8.68 1.80 16.73 29.61 -12.88
5510 102 CcDD AVG 52 40 50/58.8 (MCS11) 11.74 11.80 14.78 23.61 -8.83 1.80 16.58 29.61 -13.03
CDD AVG 52 44 50/58.8 (MCS11) 11.81 11.77 14.80 23.61 -8.81 1.80 16.60 29.61 -13.01
CDD AVG 52 37 50/58.8 (MCS11) 11.87 11.83 14.86 23.61 -8.75 1.80 16.66 29.61 -12.95
5550 110 CcDD AVG 52 40 50/58.8 (MCS11) 11.95 11.81 14.89 23.61 -8.72 1.80 16.69 29.61 -12.92
cbD AVG 52 44 50/58.8 (MCS11) 11.80 11.94 14.88 23.61 -8.73 1.80 16.68 29.61 -12.93
CDD AVG 52 37 50/58.8 (MCS11) 11.90 11.76 14.84 23.61 -8.77 1.80 16.64 29.61 -12.97
5710 142 CcDD AVG 52 40 50/58.8 (MCS11) 11.87 11.91 14.90 23.61 -8.71 1.80 16.70 29.61 -12.91
CDD AVG 52 44 50/58.8 (MCS11) 12.00 11.88 14.95 23.61 -8.66 1.80 16.75 29.61 -12.86
Table 7-118. ISED CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . ) Max e.ir.p.| eir.p.
[;’sg] Channel | Mode |Detector | RU Size [RU Index|  Data Rate [Mbps] Comitries] Rewes [EEn) Power Limit | Power A"[’('j;]a'" Ma[’;;'r'r'a'p' Limit | Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.97 11.93 14.96 23.63 -8.67 -0.20 14.76 29.63 -14.87
5290 58 CcDD AVG 52 44 50/58.8 (MCS11) 11.81 11.83 14.83 23.63 -8.80 -0.20 14.63 29.63 -15.00
CDD AVG 52 52 50/58.8 (MCS11) 12.00 11.99 15.00 23.63 -8.63 -0.20 14.80 29.63 -14.83
CDD AVG 52 37 50/58.8 (MCS11) 11.87 11.76 14.82 23.61 -8.79 1.80 16.62 29.61 -12.99
5530 106 cDD AVG 52 44 50/58.8 (MCS11) 11.90 11.97 14.95 23.61 -8.66 1.80 16.75 29.61 -12.86
CDD AVG 52 52 50/58.8 (MCS11) 11.75 11.88 14.83 23.61 -8.78 1.80 16.63 29.61 -12.98
CDD AVG 52 37 50/58.8 (MCS11) 11.86 11.81 14.84 23.61 -8.77 1.80 16.64 29.61 -12.97
5690 138 CcDD AVG 52 44 50/58.8 (MCS11) 11.96 11.87 14.93 23.61 -8.68 1.80 16.73 29.61 -12.88
CDD AVG 52 52 50/58.8 (MCS11) 11.98 11.92 14.96 23.61 -8.65 1.80 16.76 29.61 -12.85
Table 7-119. ISED CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted 3 " Max e.i.rp.| eir.p.
N g i Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Camtree) e () Power Limit Power ant] G@n MR, Limit ’ Marg?n
N~ I T| [MHz] . [dBi] [dBm]
I =S Antenna 5T Antenna 3b Summed [dBm] Margin [dB] [dBm] [dB]
8 § '8 50 (L) SDM AVG 52 37 50/58.8 (MCS11) 9.95 9.96 12.97 - - -1.54 11.43 22.58 -11.15
= §| s20 SDM AVG 52 52 50/58.8 (MCS11) 9.99 9.86 12.94 - - -1.54 11.40 22.58 -11.18
50(U) | sbm AVG 52 52 50/58.8 (MCS11) 9.90 9.95 12.93 - - -0.25 12.68 23.45 -10.77
Table 7-120. ISED SDM Primary 160MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
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FCC CDD Primary Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

. Conducted Powers [dBm] ConducFer_j CEElEiE
Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
5180 6 CDD AVG 106 53 106.3/125 (MCS11) 15.00 14.83 17.92 23.98 -6.06
CDD AVG 106 54 106.3/125 (MCS11) 14.84 14.95 17.91 23.98 -6.07
5200 20 CDD AVG 106 58 106.3/125 (MCS11) 14.92 14.65 17.80 23.98 -6.18
CDD AVG 106 54 106.3/125 (MCS11) 14.86 14.83 17.85 23.98 -6.13
5240 28 CDD AVG 106 58 106.3/125 (MCS11) 14.80 14.89 17.86 23.98 -6.12
CDD AVG 106 54 106.3/125 (MCS11) 14.90 14.92 17.92 23.98 -6.06
5260 52 CDD AVG 106 53 106.3/125 (MCS11) 14.77 14.91 17.85 23.63 -5.78
CDD AVG 106 54 106.3/125 (MCS11) 14.88 14.98 17.94 23.63 -5.69
5300 60 CDD AVG 106 53 106.3/125 (MCS11) 14.79 14.89 17.85 23.63 -5.78
CDD AVG 106 54 106.3/125 (MCS11) 14.90 14.98 17.95 23.63 -5.68
5320 64 CDD AVG 106 53 106.3/125 (MCS11) 14.78 14.84 17.82 23.63 -5.81
CDD AVG 106 54 106.3/125 (MCS11) 14.90 14.96 17.94 23.63 -5.69
5500 100 CDD AVG 106 53 106.3/125 (MCS11) 14.28 14.35 17.32 23.61 -6.29
CDD AVG 106 54 106.3/125 (MCS11) 14.40 14.26 17.34 23.61 -6.27
5520 104 CDD AVG 106 53 106.3/125 (MCS11) 14.83 14.92 17.89 23.61 -5.72
CDD AVG 106 54 106.3/125 (MCS11) 14.86 14.92 17.90 23.61 -5.71
5580 116 CDD AVG 106 53 106.3/125 (MCS11) 14.93 14.85 17.90 23.61 -5.71
CDD AVG 106 54 106.3/125 (MCS11) 14.78 14.80 17.80 23.61 -5.81
5680 136 CDD AVG 106 58 106.3/125 (MCS11) 14.93 14.87 17.91 23.61 -5.70
CDD AVG 106 54 106.3/125 (MCS11) 14.76 14.72 17.75 23.61 -5.86
5700 140 CDD AVG 106 53 106.3/125 (MCS11) 12.88 12.96 15.93 23.61 -7.68
CDD AVG 106 54 106.3/125 (MCS11) 12.95 12.92 15.95 23.61 -7.66
5720 144 CDD AVG 106 53 106.3/125 (MCS11) 14.90 14.96 17.94 23.61 -5.67
CDD AVG 106 54 106.3/125 (MCS11) 14.95 14.89 17.93 23.61 -5.68
5745 149 CDD AVG 106 53 106.3/125 (MCS11) 16.40 16.38 19.40 30.00 -10.60
CDD AVG 106 54 106.3/125 (MCS11) 16.47 16.42 19.46 30.00 -10.54
5785 157 CDD AVG 106 53 106.3/125 (MCS11) 16.27 16.31 19.30 30.00 -10.70
CDD AVG 106 54 106.3/125 (MCS11) 16.47 16.31 19.40 30.00 -10.60
5825 165 CDD AVG 106 53 106.3/125 (MCS11) 16.26 16.37 19.33 30.00 -10.67
CDD AVG 106 54 106.3/125 (MCS11) 16.29 16.37 19.34 30.00 -10.66
Table 7-121. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
Conducted | Conducted
Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Canilireies] (Rowes (3] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
5190 28 CDD AVG 242 61 243.8/286.8 (MCS11) 13.75 13.73 16.75 23.98 -7.23
CDD AVG 242 62 243.8/286.8 (MCS11) 13.53 13.73 16.64 23.98 -7.34
5230 46 CDD AVG 242 61 243.8/286.8 (MCS11) 16.88 16.79 19.84 23.98 -4.14
CDD AVG 242 62 243.8/286.8 (MCS11) 16.83 16.96 19.91 23.98 -4.07
5270 54 CDD AVG 242 61 243.8/286.8 (MCS11) 16.91 16.98 19.96 23.63 -3.67
CDD AVG 242 62 243.8/286.8 (MCS11) 16.89 16.85 19.88 23.63 -3.75
5310 62 CDD AVG 242 61 243.8/286.8 (MCS11) 13.42 13.40 16.42 23.63 -7.21
CDD AVG 242 62 243.8/286.8 (MCS11) 13.30 13.37 16.35 23.63 -7.28
5510 102 CDD AVG 242 61 243.8/286.8 (MCS11) 12.44 12.35 15.41 23.61 -8.20
CDD AVG 242 62 243.8/286.8 (MCS11) 12.50 12.33 15.43 23.61 -8.18
5550 110 CDD AVG 242 61 243.8/286.8 (MCS11) 16.92 16.98 19.96 23.61 -3.65
CDD AVG 242 62 243.8/286.8 (MCS11) 16.91 16.88 19.91 23.61 -3.70
5590 118 CDD AVG 242 61 243.8/286.8 (MCS11) 16.98 16.97 19.99 23.61 -3.62
CDD AVG 242 62 243.8/286.8 (MCS11) 16.97 16.99 19.99 23.61 -3.62
5630 126 CDD AVG 242 61 243.8/286.8 (MCS11) 16.82 16.79 19.81 23.61 -3.80
CDD AVG 242 62 243.8/286.8 (MCS11) 17.00 16.91 19.97 23.61 -3.64
5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.66 14.58 17.63 23.61 -5.98
CDD AVG 242 62 243.8/286.8 (MCS11) 14.75 14.68 17.73 23.61 -5.88
CDD AVG 106 53 106.3/125 (MCS11) 14.99 14.90 17.96 23.61 -5.65
5710 142 CDD AVG 106 54 106.3/125 (MCS11) 14.84 14.97 17.92 23.61 -5.69
CDD AVG 106 56 106.3/125 (MCS11) 14.83 14.99 17.92 23.61 -5.69
5755 151 CDD AVG 242 61 243.8/286.8 (MCS11) 19.47 19.39 22.44 30.00 -7.56
CDD AVG 242 62 243.8/286.8 (MCS11) 19.45 19.29 22.38 30.00 -7.62
5795 159 CDD AVG 242 61 243.8/286.8 (MCS11) 19.35 19.41 22.39 30.00 -7.61
CDD AVG 242 62 243.8/286.8 (MCS11) 19.49 19.37 22.44 30.00 -7.56

Table 7-122. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

FCC ID: BCGA2899
IC: 579C-A2899

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2311270066-25-R1.BCG

Test Dates:

11/29/2023 - 03/07/2024

EUT Type:
Tablet Device

Page 108 of 459

V 10.5 12/15/2021

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element Materials Technology. If you have any questions about this or have an enquiry about obtaining additional rights to this report or assembly of contents
thereof, please contact ct.info@element.com.




@ clement

Conducted | Conducted
Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
5210 22 CDD AVG 484 65 487.5/573.5 (MCS11) 13.71 13.63 16.68 23.98 -7.30
CDD AVG 484 66 487.5/573.5 (MCS11) 13.57 13.69 16.64 23.98 -7.34
5290 58 CDD AVG 484 65 487.5/573.5 (MCS11) 13.48 13.45 16.47 23.63 -7.16
CDD AVG 484 66 487.5/573.5 (MCS11) 13135 13.42 16.39 23.63 -7.24
5530 106 CDD AVG 484 65 487.5/573.5 (MCS11) 12.26 12.43 15.36 23.61 -8.25
CDD AVG 484 66 487.5/573.5 (MCS11) 12.37 12.33 15.36 23.61 -8.25
5610 122 CDD AVG 484 65 487.5/573.5 (MCS11) 16.21 16.25 19.24 23.61 -4.37
CDD AVG 484 66 487.5/573.5 (MCS11) 16.11 16.05 19.09 23.61 -4.52
CDD AVG 106 53 106.3/125 (MCS11) 14.91 14.98 17.96 23.61 -5.65
5690 138 CDD AVG 106 56 106.3/125 (MCS11) 14.82 14.94 17.89 23.61 -5.72
CDD AVG 106 60 106.3/125 (MCS11) 14.87 14.76 17.83 23.61 -5.78
5775 155 CDD AVG 484 65 487.5/573.5 (MCS11) 15.87 15.98 18.94 30.00 -11.06
CDD AVG 484 66 487.5/573.5 (MCS11) 15.81 15.99 18.91 30.00 -11.09
Table 7-123. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
N Conducted | Conducted
é g Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
23 Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
e} % 5250 50 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.98 9.87 12.94 23.98 -11.04
E % 5250 50 (U) CDD AVG 996 67 1020.8/1201 (MCS11) 9.99 9.93 12.97 23.98 -11.01
[N 1) 5570 114 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 10.07 10.24 13.17 30.00 -16.83
o 5570 114 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 10.02 10.19 13.12 30.00 -16.88

Table 7-124. FCC CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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ISED CDD/SDM Primary Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted . ) Max e.i.r.p.| e.ir.p.
[;r:‘z’] Channel | Mode |Detector | RU Size [RU Index|  Data Rate [Mbps] Gtz Rewes [EEn) Power Limit | Power A"[’&;]a'" Ma[’;;'r"";'p' Limit | Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
6 36 SDM AVG 106 53 106.3/125 (MCS11) 14.69 14.60 17.66 - - -1.54 16.12 22.58 -6.46
SDM AVG 106 54 106.3/125 (MCS11) 14.67 14.67 17.68 - - -1.54 16.14 22.58 -6.44
5200 SDM AVG 106 53 106.3/125 (MCS11) 14.64 14.58 17.62 = = -1.54 16.08 22.58 -6.50
SDM AVG 106 54 106.3/125 (MCS11) 14.64 14.73 17.70 - - -1.54 16.16 22.58 -6.42
5240 SDM AVG 106 53 106.3/125 (MCS11) 14.74 14.66 17.71 - - -1.54 16.17 22.58 -6.41
SDM AVG 106 54 106.3/125 (MCS11) 14.74 14.54 17.65 - - -1.54 16.11 22.58 -6.47
5060 52 CDD AVG 106 53 106.3/125 (MCS11) 14.77 14.91 17.85 23.63 -5.78 -0.20 17.65 29.63 -11.98
CDD AVG 106 54 106.3/125 (MCS11) 14.88 14.98 17.94 23.63 -5.69 -0.20 17.74 29.63 -11.89
= - CDD AVG 106 53 106.3/125 (MCS11) 14.79 14.89 17.85 23.63 -5.78 -0.20 17.65 29.63 -11.98
CDD AVG 106 54 106.3/125 (MCS11) 14.90 14.98 17.95 23.63 -5.68 -0.20 17.75 29.63 -11.88
. - CDD AVG 106 53 106.3/125 (MCS11) 14.78 14.84 17.82 23.63 -5.81 -0.20 17.62 29.63 -12.01
CDD AVG 106 54 106.3/125 (MCS11) 14.90 14.96 17.94 23.63 -5.69 -0.20 17.74 29.63 -11.89
- - CDD AVG 106 53 106.3/125 (MCS11) 14.28 14.35 17.32 23.61 -6.29 1.80 19.12 29.61 -10.49
CDD AVG 106 54 106.3/125 (MCS11) 14.40 14.26 17.34 23.61 -6.27 1.80 19.14 29.61 -10.47
= . CDD AVG 106 53 106.3/125 (MCS11) 14.83 14.92 17.89 23.61 -5.72 1.80 19.69 29.61 -9.92
CDD AVG 106 54 106.3/125 (MCS11) 14.86 14.92 17.90 23.61 -5.71 1.80 19.70 29.61 -9.91
= G CDD AVG 106 53 106.3/125 (MCS11) 14.93 14.85 17.90 23.61 -5.71 1.80 19.70 29.61 -9.91
CDD AVG 106 54 106.3/125 (MCS11) 14.78 14.80 17.80 23.61 -5.81 1.80 19.60 29.61 -10.01
) S CDD AVG 106 53 106.3/125 (MCS11) 14.93 14.87 17.91 23.61 -5.70 1.80 19.71 29.61 -9.90
CDD AVG 106 54 106.3/125 (MCS11) 14.76 14.72 17.75 23.61 -5.86 1.80 19.55 29.61 -10.06
569 W CDD AVG 106 53 106.3/125 (MCS11) 12.88 12.96 15.93 23.61 -7.68 1.80 17.73 29.61 -11.88
CDD AVG 106 54 106.3/125 (MCS11) 12.95 12.92 15.95 23.61 -7.66 1.80 17.75 29.61 -11.86
5720 144 CDD AVG 106 53 106.3/125 (MCS11) 14.90 14.96 17.94 23.61 -5.67 1.80 19.74 29.61 -9.87
CDD AVG 106 54 106.3/125 (MCS11) 14.95 14.89 17.93 23.61 -5.68 1.80 19.73 29.61 -9.88
5745 149 CDD AVG 106 53 106.3/125 (MCS11) 16.40 16.38 19.40 30.00 -10.60 2.40 21.80 = =
CDD AVG 106 54 106.3/125 (MCS11) 16.47 16.42 19.46 30.00 -10.54 2.40 21.86 - -
S . CDD AVG 106 53 106.3/125 (MCS11) 16.27 16.31 19.30 30.00 -10.70 2.40 21.70 - -
CDD AVG 106 54 106.3/125 (MCS11) 16.47 16.31 19.40 30.00 -10.60 2.40 21.80 - -
5805 165 CDD AVG 106 53 106.3/125 (MCS11) 16.26 16.37 19.33 30.00 -10.67 2.40 21.73 = =
CDD AVG 106 54 106.3/125 (MCS11) 16.29 16.37 19.34 30.00 -10.66 2.40 21.74 - -
Table 7-125. ISED CDD/SDM Primary 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
Conducted | Conducted . . Max e.i.r.p.| e.i.r.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Camired) Rowes () Power Limit Power An[t&;?m Ma[);;rlngp Limit Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
SED - CDD AVG 242 61 243.8/286.8 (MCS11) 13.71 13.67 16.70 - - -1.30 15.40 22.58 -7.18
CDD AVG 242 62 243.8/286.8 (MCS11) 13.69 13.72 16.72 - - -1.30 15.42 22.58 -7.16
. . SDM AVG 242 61 243.8/286.8 (MCS11) 16.70 16.72 19.72 - - -1.54 18.18 22.58 -4.40
SDM AVG 242 62 243.8/286.8 (MCS11) 16.68 16.74 19.72 - - -1.54 18.18 22.58 -4.40
= - CDD AVG 242 61 243.8/286.8 (MCS11) 16.91 16.98 19.96 23.63 -3.67 -0.20 19.76 29.63 -9.87
CDD AVG 242 62 243.8/286.8 (MCS11) 16.89 16.85 19.88 23.63 =3:75 -0.20 19.68 29.63 -9.95
=0 - CDD AVG 242 61 243.8/286.8 (MCS11) 13.42 13.40 16.42 23.63 -7.21 -0.20 16.22 29.63 -13.41
CDD AVG 242 62 243.8/286.8 (MCS11) 13.30 13.37 16.35 23.63 -7.28 -0.20 16.15 29.63 -13.48
= R CDD AVG 242 61 243.8/286.8 (MCS11) 12.44 12.35 15.41 23.61 -8.20 1.80 17.21 29.61 -12.40
CDD AVG 242 62 243.8/286.8 (MCS11) 12.50 12.33 15.43 23.61 -8.18 1.80 17.23 29.61 -12.38
o 0 CDD AVG 242 61 243.8/286.8 (MCS11) 16.92 16.98 19.96 23.61 -3.65 1.80 21.76 29.61 -7.85
CDD AVG 242 62 243.8/286.8 (MCS11) 16.91 16.88 19.91 23.61 -3.70 1.80 21.71 29.61 -7.90
5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.66 14.58 17.63 23.61 -5.98 1.80 19.43 29.61 -10.18
CDD AVG 242 62 243.8/286.8 (MCS11) 14.75 14.68 17.73 23.61 -5.88 1.80 19.53 29.61 -10.08
CDD AVG 106 53 106.3/125 (MCS11) 14.99 14.90 17.96 23.61 -5.65 1.80 19.76 29.61 -9.85
5710 142 CDD AVG 106 54 106.3/125 (MCS11) 14.84 14.97 17.92 23.61 -5.69 1.80 19.72 29.61 -9.89
CDD AVG 106 56 106.3/125 (MCS11) 14.83 14.99 17.92 23.61 -5.69 1.80 19.72 29.61 -9.89
5 - CDD AVG 242 61 243.8/286.8 (MCS11) 19.47 19.39 22.44 30.00 -7.56 2.40 24.84 - -
CDD AVG 242 62 243.8/286.8 (MCS11) 19.45 19.29 22.38 30.00 -7.62 2.40 24.78 = =
555 5D CDD AVG 242 61 243.8/286.8 (MCS11) 19.35 19.41 22.39 30.00 -7.61 2.40 24.79 - -
CDD AVG 242 62 243.8/286.8 (MCS11) 19.49 19.37 22.44 30.00 7.56 2.40 24.84 - -
Table 7-126. ISED CDD/SDM Primary 40MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
Conducted | Conducted . . Max e.i.r.p.| e.ir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] (CenGINEE] RO (1] Power Limit Power An[t&;]am Ma[);;';;p Limit Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
I " CDD AVG 484 65 487.5/573.5 (MCS11) 13.71 13.70 16.71 - - -1.30 15.41 22.58 -7.17
CDD AVG 484 66 487.5/573.5 (MCS11) 13.53 13.50 16.53 = = -1.30 15.23 22.58 -7.85
FED = CDD AVG 484 65 487.5/573.5 (MCS11) 13.48 13.45 16.47 23.63 -7.16 -0.20 16.27 29.63 -13.36
CDD AVG 484 66 487.5/573.5 (MCS11) 13.35 13.42 16.39 23.63 -7.24 -0.20 16.19 29.63 -13.44
D S CDD AVG 484 65 487.5/573.5 (MCS11) 12.26 12.43 15.36 23.61 -8.25 1.80 17.16 29.61 -12.45
CDD AVG 484 66 487.5/573.5 (MCS11) 12.37 12.33 15.36 23.61 -8.25 1.80 17.16 29.61 -12.45
CDD AVG 106 53 106.3/125 (MCS11) 14.91 14.98 17.96 23.61 -5.65 1.80 19.76 29.61 -9.85
5690 138 CDD AVG 106 56 106.3/125 (MCS11) 14.82 14.94 17.89 23.61 -5.72 1.80 19.69 29.61 -9.92
CDD AVG 106 60 106.3/125 (MCS11) 14.87 14.76 17.83 23.61 -5.78 1.80 19.63 29.61 -9.98
575 . CDD AVG 484 65 487.5/573.5 (MCS11) 15.87 15.98 18.94 30.00 -11.06 2.40 21.34 - -
CDD AVG 484 66 487.5/573.5 (MCS11) 15.81 15.99 18.91 30.00 -11.09 2.40 21.31 = =
Table 7-127. ISED CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Highest Power Among Partially-Loaded RU’s)
= Conducted | Conducted . . Max e.i.r.p.| e.i.r.p.
NI g z:g Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power Ant&é?;am Ma);;.':.p. Limit ’ MargFiJn
% = E MHz] Antenna 5T Antenna 3b Summed [dBm] Margin [dB] [051 [aBm] [dBm] [dB]
0 8 S 5250 50(L) | cDD AVG 996 67 1020.8/1201 (MCS11) 9.98 9.87 12.94 - - -1.30 11.64 22.58 -10.94
) 5250 50 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 9.99 9.93 12.97 = -0.20 12.77 23.45 -10.68

Table 7-128. ISED CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power and Max EIRP

(Highest Power

Among Partially-Loaded RU’s)
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FCC CDD Primary Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Powers [dBm] Conduc?eq Conducted
Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
5180 36 CDD AVG 242 61 243.8/286.8 (MCS11) 14.98 14.87 17.94 23.98 -6.04
5200 40 CDD AVG 242 61 243.8/286.8 (MCS11) 16.98 16.99 20.00 23.98 -3.98
5240 48 CDD AVG 242 61 243.8/286.8 (MCS11) 16.88 16.86 19.88 23.98 -4.10
5260 52 CDD AVG 242 61 243.8/286.8 (MCS11) 16.83 16.92 19.88 23.63 -3.75
5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.78 16.92 19.86 23.63 -3.77
5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.40 15.43 18.43 23.63 -5.20
5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 14.28 14.50 17.40 23.61 -6.21
5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 16.82 16.77 19.81 23.61 -3.80
5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.96 16.90 19.94 23.61 -3.67
5680 136 CDD AVG 242 61 243.8/286.8 (MCS11) 16.88 16.86 19.88 23.61 -3.73
5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 12.95 12.88 15.92 23.61 -7.69
5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 16.94 16.98 19.97 23.61 -3.64
5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 19.50 19.45 22.49 30.00 -7.51
5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 19.47 19.31 22.40 30.00 -7.60
5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 19.45 19.27 22.37 30.00 -7.63
Table 7-129. FCC CDD Primary 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
Conducted | Conducted
Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] ComeeEd (R [RE] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
5190 38 CDD AVG 484 65 487.5/573.5 (MCS11) 13.52 13.61 16.58 23.98 -7.40
5230 46 CDD AVG 484 65 487.5/573.5 (MCS11) 18.99 18.94 21.98 23.98 -2.00
5270 54 CDD AVG 484 65 487.5/573.5 (MCS11) 18.45 18.41 21.44 23.63 -2.19
5310 62 CDD AVG 484 65 487.5/573.5 (MCS11) 13.41 13.48 16.46 23.63 -7.17
5510 102 CDD AVG 484 65 487.5/573.5 (MCS11) 12.38 12.27 15.34 23.61 -8.27
5550 110 CDD AVG 484 65 487.5/573.5 (MCS11) 17.29 17.41 20.36 23.61 -3.25
5590 118 CDD AVG 484 65 487.5/573.5 (MCS11) 19.27 19.39 22.34 23.61 -1.27
5630 126 CDD AVG 484 65 487.5/573.5 (MCS11) 18.97 18.92 21.96 23.61 -1.65
5670 134 CDD AVG 484 65 487.5/573.5 (MCS11) 14.61 14.57 17.60 23.61 -6.01
5710 142 CDD AVG 484 65 487.5/573.5 (MCS11) 19.50 19.49 22.51 23.61 -1.10
5755 151 CDD AVG 484 65 487.5/573.5 (MCS11) 19.43 19.41 22.43 30.00 -7.57
5795 159 CDD AVG 484 65 487.5/573.5 (MCS11) 19.48 19.45 22.48 30.00 -7.52
Table 7-130. FCC CDD Primary 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
Conducted | Conducted
Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 13.63 13.66 16.66 23.98 -7.32
5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 13.38 13.43 16.42 23.63 -7.21
5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 12.28 12.36 15.33 23.61 -8.28
5610 122 CDD AVG 996 67 1020.8/1201 (MCS11) 16.21 16.25 19.24 23.61 -4.37
5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 19.48 19.50 22.50 23.61 -1.11
5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 15.83 15.98 18.91 30.00 -11.09
Table 7-131. FCC CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
= Conducted | Conducted
N T g Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] CmETeEt (R 1] Power Limit Power
5 = 2 Antenna 5T Antenna 3b Summed [dBm] Margin [dB]
o g % 5250 50 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.90 9.98 12.95 23.98 -11.03
= 5570 114 CDD AVG 996x2 68 2041.6/2402 (MCS11) 10.21 10.18 13.21 30.00 -16.79

Table 7-132. FCC CDD Primary 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED CDD/SDM Primary Conducted Output Power Measurements (Fully-loaded RU)

Conducted | Conducted . . Max e.i.r.p.| eir.p.
[E:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power An[t&;;am Ma[);;.';g.p. Limit ’ Marg?n
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
5180 36 SDM AVG 242 61 243.8/286.8 (MCS11) 14.98 14.93 17.96 - - -1.54 16.42 22.58 -6.16
5200 40 SDM AVG 242 61 243.8/286.8 (MCS11) 16.53 16.74 19.64 - - -1.54 18.10 22.58 -4.48
5240 48 SDM AVG 242 61 243.8/286.8 (MCS11) 16.64 16.74 19.70 - - -1.54 18.16 22.58 -4.42
5260 52 CDD AVG 242 61 243.8/286.8 (MCS11) 16.83 16.92 19.88 23.63 -8.75 -0.20 19.68 29.63 -9.95
5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.78 16.92 19.86 23.63 -3.77 -0.20 19.66 29.63 -9.97
5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.40 15.43 18.43 23.63 -5.20 -0.20 18.23 29.63 -11.40
5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 14.28 14.50 17.40 23.61 -6.21 1.80 19.20 29.61 -10.41
5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 16.82 16.77 19.81 23.61 -3.80 1.80 21.61 29.61 -8.00
5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.96 16.90 19.94 23.61 -3.67 1.80 21.74 29.61 -7.87
5680 136 CDD AVG 242 61 243.8/286.8 (MCS11) 16.88 16.86 19.88 23.61 -3.73 1.80 21.68 29.61 -7.93
5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 12.95 12.88 15.92 23.61 -7.69 1.80 17.72 29.61 -11.89
5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 16.94 16.98 19.97 23.61 -3.64 1.80 21.77 29.61 -7.84
5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 19.50 19.45 22.49 30.00 =Tl 2.40 24.89 = =
5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 19.47 19.31 22.40 30.00 -7.60 2.40 24.80 - -
5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 19.45 19.27 22.37 30.00 -7.63 2.40 24.77 - -
Table 7-133. ISED CDD/SDM Primary 20MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted . . Max e.i.r.p.| e.ir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] (G GINEE] (RO (1] Power Limit Power An[t&:i]am Ma[):jg:n;p Limit Margin
Antenna 5T Antenna 3b [dBm] Margin [dB] [dBm] [dB]
5190 38 CDD AVG 484 65 487.5/573.5 (MCS11) 13.71 13.53 16.63 - - -1.30 15.33 22.58 -7.25
5230 46 SDM AVG 484 65 487.5/573.5 (MCS11) 18.79 18.96 21.88 - - -1.54 20.34 22.58 -2.24
5270 54 CDD AVG 484 65 487.5/573.5 (MCS11) 18.45 18.41 21.44 23.63 -2.19 -0.20 21.24 29.63 -8.39
5310 62 CDD AVG 484 65 487.5/573.5 (MCS11) 13.41 13.48 16.46 23.63 -7.17 -0.20 16.26 29.63 -13.37
5510 102 CDD AVG 484 65 487.5/573.5 (MCS11) 12.38 12.27 15.34 23.61 -8.27 1.80 17.14 29.61 -12.47
5550 110 CDD AVG 484 65 487.5/573.5 (MCS11) 17.29 17.41 20.36 23.61 -3.25 1.80 22.16 29.61 -7.45
5670 134 CDD AVG 484 65 487.5/573.5 (MCS11) 14.61 14.57 17.60 23.61 -6.01 1.80 19.40 29.61 -10.21
5710 142 CDD AVG 484 65 487.5/573.5 (MCS11) 19.50 19.49 22.51 23.61 -1.10 1.80 24.31 29.61 -5.30
5755 151 CDD AVG 484 65 487.5/573.5 (MCS11) 19.43 19.41 22.43 30.00 -7.57 2.40 24.83 - -
5795 159 CcDD AVG 484 65 487.5/573.5 (MCS11) 19.48 19.45 22.48 30.00 -7.52 2.40 24.88 - -
Table 7-134. ISED CDD/SDM Primary 40MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
Conducted | Conducted . . Max e.i.r.p.| e.i.r.p.
[;r:g] Channel | Mode |Detector | RU Size [RU Index|  Data Rate [Mbps] Comitree) Rewes [EEn) Power Limit |  Power A"[t&;]a'" Ma[’;;'r';&"" Limit | Margin
Antenna 5T Antenna 3b Summed [dBm] Margin [dB] [dBm] [dB]
5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 13.59 13.71 16.66 = = -1.30 15.36 22.58 -7.22
5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 13.38 13.43 16.42 23.63 -7.21 -0.20 16.22 29.63 -13.41
5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 12.28 12.36 15.33 23.61 -8.28 1.80 17.13 29.61 -12.48
5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 19.48 19.50 22.50 23.61 -1.11 1.80 24.30 29.61 -5.31
5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 15.83 15.98 18.91 30.00 -11.09 2.40 21.31 = =
Table 7-135. ISED CDD Primary 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (Fully-loaded RU)
NE Conducted | Conducted 9 . Max e.i.r.p.| e.i.r.p.
2 § 3 ] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Conaucted Powers [dBim] Power Limit Power L5k G@n S IR Limit Margin
53 3| M [dBm] | Margin [dB] [dBi] EE [dBm] [dB]
frol g £ Antenna 5T Antenna 3b Summed
@ 5250 50 CcDD AVG | 996x2 68 | 2041.6/2402 (MCS11) 9.90 9.98 12.95 - -0.20 12.75 22.58 -9.83

Table 7-136. ISED CDD Primary 160MHz BW (UNIl) Maximum Conducted Output P

ower and Max

EIRP (Fully-loaded RU)
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@ clement

FCC CDD Diversity Conducted Output Power Measurements (RU26)

Conducted | Conducted

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.84 7.10 11.07 23.98 -12.91

5180 36 CDD AVG 26 4 25/29.4 (MCS11) 8.90 7.19 11.14 23.98 -12.84

CDD AVG 26 8 25/29.4 (MCS11) 8.99 7.09 11.15 23.98 -12.83

CDD AVG 26 0 25/29.4 (MCS11) 8.80 7.08 11.04 23.98 -12.94

5200 40 CDD AVG 26 4 25/29.4 (MCS11) 8.89 7.06 11.08 23.98 -12.90

CDD AVG 26 8 25/29.4 (MCS11) 8.98 7.25 11.21 23.98 -12.77

CDD AVG 26 0 25/29.4 (MCS11) 8.93 7.15 11.14 23.98 -12.84

5240 48 CDD AVG 26 4 25/29.4 (MCS11) 8.83 7.10 11.06 23.98 -12.92

CDD AVG 26 8 25/29.4 (MCS11) 8.95 7.05 11.11 23.98 -12.87

CDD AVG 26 0 25/29.4 (MCS11) 10.50 8.71 12.71 30.00 -17.29

5745 149 CDD AVG 26 4 25/29.4 (MCS11) 10.15 8.74 12.51 30.00 -17.49

CDD AVG 26 8 25/29.4 (MCS11) 10.43 8.72 12.67 30.00 -17.33

CDD AVG 26 0 25/29.4 (MCS11) 10.37 8.54 12.56 30.00 -17.44

5785 157 CDD AVG 26 4 25/29.4 (MCS11) 10.45 8.70 12.67 30.00 =17:33

CDD AVG 26 8 25/29.4 (MCS11) 10.43 8.54 12.60 30.00 -17.40

CDD AVG 26 0 25/29.4 (MCS11) 10.39 8.61 12.60 30.00 -17.40

5825 165 CDD AVG 26 4 25/29.4 (MCS11) 10.40 8.75 12.66 30.00 -17.34

CDD AVG 26 8 25/29.4 (MCS11) 10.36 8.62 12.59 30.00 -17.41

Table 7-137. FCC CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.82 7.25 11.11 23.98 -12.87

5190 38 CDD AVG 26 8 25/29.4 (MCS11) 8.62 7.14 10.95 23.98 -13.03

CDD AVG 26 17 25/29.4 (MCS11) 8.84 7.06 11.05 23.98 -12.93

CDD AVG 26 0 25/29.4 (MCS11) 8.80 7.21 11.09 23.98 -12.89

5230 46 CDD AVG 26 8 25/29.4 (MCS11) 8.91 7.16 11.13 23.98 -12.85

CDD AVG 26 17 25/29.4 (MCS11) 8.85 7.19 11.11 23.98 -12.87

CDD AVG 26 0 25/29.4 (MCS11) 10.41 8.69 12.64 30.00 -17.36

5755 151 CDD AVG 26 8 25/29.4 (MCS11) 10.31 8.74 12.61 30.00 -17.39

CDD AVG 26 17 25/29.4 (MCS11) 10.49 8.63 12.67 30.00 -17.33

CDD AVG 26 0 25/29.4 (MCS11) 10.47 8.71 12.69 30.00 -17.31

5795 159 CDD AVG 26 8 25/29.4 (MCS11) 10.34 8.60 12.57 30.00 -17.43

CDD AVG 26 17 25/29.4 (MCS11) 10.42 8.70 12.65 30.00 -17.35

Table 7-138. FCC CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (RU26)

Conducted | Conducted

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

CDD AVG 26 0 25/29.4 (MCS11) 8.95 7.11 11.14 23.98 -12.84

5210 42 CDD AVG 26 18 25/29.4 (MCS11) 8.88 7.13 11.10 23.98 -12.88

CDD AVG 26 36 25/29.4 (MCS11) 8.79 7.15 11.06 23.98 -12.92

CDD AVG 26 0 25/29.4 (MCS11) 10.48 8.55 12.63 30.00 -17.37

5775 155 CDD AVG 26 18 25/29.4 (MCS11) 10.42 8.70 12.65 30.00 =17:35

CDD AVG 26 36 25/29.4 (MCS11) 10.31 8.67 12.57 30.00 -17.43

Table 7-139. FCC CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

ISED CDD/SDM Diversity Conducted Output Power Measurements (RU26)

Conducted | Conducted q . Max e.i.r.p.| e.ir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] CamrirEE) Rewam () Power Limit Power An[t&;?" Ma[z;rlngp Limit ’ Marg?n
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
SDM AVG 26 0 25/29.4 (MCS11) 8.65 6.93 10.88 - - -1.38 9.50 22.58 -13.08
5180 36 SDM AVG 26 4 25/29.4 (MCS11) 8.57 6.98 10.86 ° = -1.38 9.48 22.58 -13.10
SDM AVG 26 8 25/29.4 (MCS11) 8.51 6.96 10.81 - - -1.38 9.43 22.58 -13.15
SDM AVG 26 0 25/29.4 (MCS11) 8.63 6.95 10.88 = = -1.38 9.50 22.58 -13.08
5200 40 SDM AVG 26 4 25/29.4 (MCS11) 8.66 6.91 10.88 - = -1.38 9.50 22.58 -13.08
SDM AVG 26 8 25/29.4 (MCS11) 8.61 6.99 10.88 = = -1.38 9.50 22.58 -13.08
SDM AVG 26 0 25/29.4 (MCS11) 8.71 6.88 10.90 - - -1.38 9.52 22.58 -13.06
5240 48 SDM AVG 26 4 25/29.4 (MCS11) 8.71 6.79 10.87 = = -1.38 9.49 22.58 -13.09
SDM AVG 26 8 25/29.4 (MCS11) 8.75 6.99 10.97 - - -1.38 9.59 22.58 =12.99
CDD AVG 26 0 25/29.4 (MCS11) 10.50 8.71 12.71 30.00 -17.29 2.40 15.11 = =
5745 149 CDD AVG 26 4 25/29.4 (MCS11) 10.15 8.74 12.51 30.00 -17.49 2.40 14.91 = =
CDD AVG 26 8 25/29.4 (MCS11) 10.43 8.72 12.67 30.00 -17.33 2.40 15.07 = =
CDD AVG 26 0 25/29.4 (MCS11) 10.37 8.54 12.56 30.00 -17.44 2.40 14.96 = =
5785 157 CDD AVG 26 4 25/29.4 (MCS11) 10.45 8.70 12.67 30.00 -17.33 2.40 15.07 = =
CDD AVG 26 8 25/29.4 (MCS11) 10.43 8.54 12.60 30.00 -17.40 2.40 15.00 ° o
CDD AVG 26 0 25/29.4 (MCS11) 10.39 8.61 12.60 30.00 -17.40 2.40 15.00 - -
5825 165 CDD AVG 26 4 25/29.4 (MCS11) 10.40 8.75 12.66 30.00 -17.34 2.40 15.06 = =
CDD AVG 26 8 25/29.4 (MCS11) 10.36 8.62 12.59 30.00 -17.41 2.40 14.99 - -
Table 7-140. ISED CDD/SDM Diversity 20MHz BW (UNII) Maximum Conducted Output Power (RU26)
Conducted | Conducted . . Max e.i.r.p.| e.ir.p.
[;:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] (GEmGINEE] (RO (1] Power Limit Power An[ta:i]am Ma[)«(j;rlngp Limit Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
SDM AVG 26 0 25/29.4 (MCS11) 8.60 6.77 10.79 - - -1.38 9.41 22.58 -13.17
5190 38 SDM AVG 26 8 25/29.4 (MCS11) 8.69 6.99 10.93 = -1.38 9.55 22.58 -13.03
SDM AVG 26 17 25/29.4 (MCS11) 8.72 6.99 10.95 - - -1.38 9.57 22.58 -13.01
SDM AVG 26 0 25/29.4 (MCS11) 8.71 6.98 10.94 - - -1.38 9.56 22.58 -13.02
5230 46 SDM AVG 26 8 25/29.4 (MCS11) 8.52 6.87 10.79 ° = -1.38 9.41 22.58 -13.17
SDM AVG 26 17 25/29.4 (MCS11) 8.72 6.97 10.94 - - -1.38 9.56 22.58 -13.02
CDD AVG 26 0 25/29.4 (MCS11) 10.41 8.69 12.64 30.00 -17.36 2.40 15.04 = =
5755 151 CDD AVG 26 8 25/29.4 (MCS11) 10.31 8.74 12.61 30.00 -17.39 2.40 15.01 = =
CDD AVG 26 17 25/29.4 (MCS11) 10.49 8.63 12.67 30.00 -17.33 2.40 15.07 = =
CDD AVG 26 0 25/29.4 (MCS11) 10.47 8.71 12.69 30.00 -17.31 2.40 15.09 = -
5795 159 CDD AVG 26 8 25/29.4 (MCS11) 10.34 8.60 12.57 30.00 -17.43 2.40 14.97 = =
CDD AVG 26 17 25/29.4 (MCS11) 10.42 8.70 12.65 30.00 -17.35 2.40 15.05 o o
Table 7-141. ISED CDD/SDM Diversity 40MHz BW (UNII) Maximum Conducted Output Power (RU26)
Conducted | Conducted q . Max e.i.r.p.| eir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] CamrireE) R () Power Limit Power An[t&;;aun Ma[);;%p Limit Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
SDM AVG 26 0 25/29.4 (MCS11) 8.59 6.86 10.82 - - -1.38 9.44 22.58 -13.14
5210 42 SDM AVG 26 18 25/29.4 (MCS11) 8.83 6.89 10.98 ° = -1.38 9.60 22.58 -12.98
SDM AVG 26 36 25/29.4 (MCS11) 8.75 6.99 10.97 - - -1.38 9.59 22.58 -12.99
CDD AVG 26 0 25/29.4 (MCS11) 10.48 8.55 12.63 30.00 -17.37 2.40 15.03 = =
5775 155 CDD AVG 26 18 25/29.4 (MCS11) 10.42 8.70 12.65 30.00 -17.35 2.40 15.05 = =
CDD AVG 26 36 25/29.4 (MCS11) 10.31 8.67 12.57 30.00 -17.43 2.40 14.97 = =
Table 7-142. ISED CDD/SDM Diversity 80MHz BW (UNII) Maximum Conducted Output Power (RU26)
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@ clement

FCC CDD Diversity Conducted Output Power Measurements (RU52)

. Conducted Powers [dBm] ConducFer_j CEElEiEE

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.89 10.12 14.11 23.63 -9.52

5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.99 10.24 14.21 23.63 -9.42

CDD AVG 52 40 50/58.8 (MCS11) 11.78 10.20 14.07 23.63 -9.56

CDD AVG 52 37 50/58.8 (MCS11) 11.77 10.03 14.00 23.63 -9.63

5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.98 10.06 14.14 23.63 -9.49

CDD AVG 52 40 50/58.8 (MCS11) 11.99 10.09 14.15 23.63 -9.48

CDD AVG 52 37 50/58.8 (MCS11) 11.84 10.10 14.07 23.63 -9.56

5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.81 10.00 14.01 23.63 -9.62

CDD AVG 52 40 50/58.8 (MCS11) 11.94 10.18 14.16 23.63 -9.47

CDD AVG 52 37 50/58.8 (MCS11) 11.97 10.17 14.17 23.61 -9.44

5500 100 CDD AVG 52 39 50/58.8 (MCS11) 11.89 10.24 14.15 23.61 -9.46

CDD AVG 52 40 50/58.8 (MCS11) 11.91 10.07 14.10 23.61 -9.51

CDD AVG 52 37 50/58.8 (MCS11) 11.86 10.18 14.11 23.61 -9.50

5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.97 10.23 14.20 23.61 -9.41

CDD AVG 52 40 50/58.8 (MCS11) 11.99 10.21 14.20 23.61 -9.41

CDD AVG 52 37 50/58.8 (MCS11) 11.82 10.15 14.07 23.61 -9.54

5720 144 CDD AVG 52 39 50/58.8 (MCS11) 11.79 10.19 14.07 23.61 -9.54

CDD AVG 52 40 50/58.8 (MCS11) 11.89 10.10 14.09 23.61 -9.52

Table 7-143. FCC CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted | Conducted

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Camlieied (R [R1S] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.92 10.22 14.16 23.63 -9.47

5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.85 10.16 14.10 23.63 -9.53

CDD AVG 52 44 50/58.8 (MCS11) 11.95 10.15 14.15 23.63 -9.48

CDD AVG 52 37 50/58.8 (MCS11) 11.93 10.20 14.16 23.63 -9.47

5310 62 CDD AVG 52 40 50/58.8 (MCS11) 11.98 10.15 14.17 23.63 -9.46

CDD AVG 52 44 50/58.8 (MCS11) 11.99 10.05 14.14 23.63 -9.49

CDD AVG 52 37 50/58.8 (MCS11) 11.89 10.21 14.14 23.61 -9.47

5510 102 CDD AVG 52 40 50/58.8 (MCS11) 11.96 10.22 14.19 23.61 -9.42

CDD AVG 52 44 50/58.8 (MCS11) 11.85 10.08 14.06 23.61 -9.55

CDD AVG 52 37 50/58.8 (MCS11) 11.87 10.19 14.12 23.61 -9.49

5590 118 CDD AVG 52 40 50/58.8 (MCS11) 11.82 10.20 14.10 23.61 -9.51

CDD AVG 52 44 50/58.8 (MCS11) 11.92 10.08 14.11 23.61 -9.50

CDD AVG 52 37 50/58.8 (MCS11) 11.82 10.02 14.02 23.61 -9.59

5710 142 CDD AVG 52 40 50/58.8 (MCS11) 11.95 10.07 14.12 23.61 -9.49

CDD AVG 52 44 50/58.8 (MCS11) 11.93 10.19 14.16 23.61 -9.45

Table 7-144. FCC CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (RU52)

Conducted | Conducted

Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

CDD AVG 52 37 50/58.8 (MCS11) 11.89 10.19 14.13 23.63 -9.50

5290 58 CDD AVG 52 44 50/58.8 (MCS11) 11.59 10.20 13.96 23.63 -9.67

CDD AVG 52 52 50/58.8 (MCS11) 11.96 10.24 14.19 23.63 -9.44

CDD AVG 52 37 50/58.8 (MCS11) 11.96 9.97 14.09 23.61 -9.52

5530 106 CDD AVG 52 44 50/58.8 (MCS11) 11.97 10.21 14.19 23.61 -9.42

CDD AVG 52 52 50/58.8 (MCS11) 11.84 9.98 14.02 23.61 -9.59

CDD AVG 52 37 50/58.8 (MCS11) 11.80 10.19 14.08 23.61 -9.563

5610 122 CDD AVG 52 44 50/58.8 (MCS11) 11.95 10.23 14.18 23.61 -9.43

CDD AVG 52 52 50/58.8 (MCS11) 11.92 10.10 14.11 23.61 -9.50

CDD AVG 52 37 50/58.8 (MCS11) 11.77 10.04 14.00 23.61 -9.61

5690 138 CDD AVG 52 44 50/58.8 (MCS11) 11.84 10.06 14.05 23.61 -9.56

CDD AVG 52 52 50/58.8 (MCS11) 11.95 10.09 14.13 23.61 -9.48

Table 7-145. FCC CDD Diversity 80MHz BW (UNIl) Maximum Conducted Output Power (RU52)
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Conducted | Conducted
. Conducted Powers [dBm -
E Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] [ ! Power Limit Power
—~ .

S < Antenna 5T Antenna 1b Summed [dBm] Margin [dB]
8 o 50 (L) CDD AVG 52 37 50/58.8 (MCS11) 9.98 8.12 12.16 23.98 -11.82
o) % 5250 CDD AVG 52 52 50/58.8 (MCS11) 9.90 8.21 12.14 23.98 -11.84
N C 50 (U) CDD AVG 52 52 50/58.8 (MCS11) 9.92 8.02 12.08 23.63 =19°55
g 8 114 (L) CDD AVG 52 37 50/58.8 (MCS11) 10.14 8.49 12.4 30.00 -17.60
o 5570 CDD AVG 52 52 50/58.8 (MCS11) 10.22 8.26 12.36 30.00 -17.64
114 (V) CDD AVG 52 52 50/58.8 (MCS11) 10.19 8.47 12.42 30.00 -17.58

Table 7-146. FCC CDD Diversity 160MHz BW (UNII) Maximum Conducted Output Power (RU52)
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ISED CDD/SDM Diversity Conducted Output Power Measurements (RU52)

Conducted | Conducted . . Max e.i.r.p.| e.ir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] (GRS (RO (L] Power Limit Power An[t&;]am Ma[);;;;p Limit Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.89 10.12 14.11 23.63 -9.52 -0.20 13.91 29.63 -15.72
5260 52 CDD AVG 52 39 50/58.8 (MCS11) 11.99 10.24 14.21 23.63 -9.42 -0.20 14.01 29.63 -15.62
CDD AVG 52 40 50/58.8 (MCS11) 11.78 10.20 14.07 23.63 -9.56 -0.20 13.87 29.63 -15.76
CDD AVG 52 37 50/58.8 (MCS11) 11.77 10.03 14.00 23.63 -9.63 -0.20 13.80 29.63 -15.83
5300 60 CDD AVG 52 39 50/58.8 (MCS11) 11.98 10.06 14.14 23.63 -9.49 -0.20 13.94 29.63 -15.69
CDD AVG 52 40 50/58.8 (MCS11) 11.99 10.09 14.15 23.63 -9.48 -0.20 13.95 29.63 -15.68
CDD AVG 52 37 50/58.8 (MCS11) 11.84 10.10 14.07 23.63 -9.56 -0.20 13.87 29.63 -15.76
5320 64 CDD AVG 52 39 50/58.8 (MCS11) 11.81 10.00 14.01 23.63 -9.62 -0.20 13.81 29.63 -15.82
CDD AVG 52 40 50/58.8 (MCS11) 11.94 10.18 14.16 23.63 -9.47 -0.20 13.96 29.63 -15.67
CDD AVG 52 37 50/58.8 (MCS11) 11.97 10.17 14.17 23.61 -9.44 1.80 15.97 29.61 -13.64
5500 100 CDD AVG 52 39 50/58.8 (MCS11) 11.89 10.24 14.15 23.61 -9.46 1.80 15.95 29.61 -13.66
CDD AVG 52 40 50/58.8 (MCS11) 11.91 10.07 14.10 23.61 =5 1.80 15.90 29.61 -13.71
CDD AVG 52 37 50/58.8 (MCS11) 11.86 10.18 14.11 23.61 =9.50 1.80 15.91 29.61 -13.70
5580 116 CDD AVG 52 39 50/58.8 (MCS11) 11.97 10.23 14.20 23.61 -9.41 1.80 16.00 29.61 -13.61
CDD AVG 52 40 50/58.8 (MCS11) 11.99 10.21 14.20 23.61 -9.41 1.80 16.00 29.61 -13.61
CDD AVG 52 37 50/58.8 (MCS11) 11.82 10.15 14.07 23.61 -9.54 1.80 15.87 29.61 -13.74
5720 144 CDD AVG 52 39 50/58.8 (MCS11) 11.79 10.19 14.07 23.61 -9.54 1.80 15.87 29.61 -13.74
CDD AVG 52 40 50/58.8 (MCS11) 11.89 10.10 14.09 23.61 -9.52 1.80 15.89 29.61 -13.72
Table 7-147. ISED CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . ) Max e.ir.p.| eir.p.
[mg] Channel | Mode |Detector | RU Size [RU Index|  Data Rate [Mbps] Comitries] Rewes [EEn) Power Limit | Power A"[‘&;]a'" Ma[’;;'r';‘;"" Limit | Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.92 10.22 14.16 23.63 -9.47 -0.20 13.96 29.63 -15.67
5270 54 CDD AVG 52 40 50/58.8 (MCS11) 11.85 10.16 14.10 23.63 -9.53 -0.20 13.90 29.63 -15.73
CDD AVG 52 44 50/58.8 (MCS11) 11.95 10.15 14.15 23.63 -9.48 -0.20 13.95 29.63 -15.68
CDD AVG 52 37 50/58.8 (MCS11) 11.93 10.20 14.16 23.63 -9.47 -0.20 13.96 29.63 -15.67
5310 62 CDD AVG 52 40 50/58.8 (MCS11) 11.98 10.15 14.17 23.63 -9.46 -0.20 13.97 29.63 -15.66
CDD AVG 52 44 50/58.8 (MCS11) 11.99 10.05 14.14 23.63 -9.49 -0.20 13.94 29.63 -15.69
CDD AVG 52 37 50/58.8 (MCS11) 11.89 10.21 14.14 23.61 -9.47 1.80 15.94 29.61 -13.67
5510 102 CDD AVG 52 40 50/58.8 (MCS11) 11.96 10.22 14.19 23.61 -9.42 1.80 15.99 29.61 -13.62
CDD AVG 52 44 50/58.8 (MCS11) 11.85 10.08 14.06 23.61 -9.55 1.80 15.86 29.61 -13.75
CDD AVG 52 37 50/58.8 (MCS11) 11.83 10.08 14.06 23.61 -9.55 1.80 15.86 29.61 -13.75
5550 110 CDD AVG 52 40 50/58.8 (MCS11) 11.93 10.19 14.16 23.61 -9.45 1.80 15.96 29.61 -13.65
CDD AVG 52 44 50/58.8 (MCS11) 11.74 10.22 14.05 23.61 -9.56 1.80 15.85 29.61 1876
CDD AVG 52 37 50/58.8 (MCS11) 11.82 10.02 14.02 23.61 -9.59 1.80 15.82 29.61 -13.79
5710 142 CDD AVG 52 40 50/58.8 (MCS11) 11.95 10.07 14.12 23.61 -9.49 1.80 15.92 29.61 -13.69
CDD AVG 52 44 50/58.8 (MCS11) 11.93 10.19 14.16 23.61 -9.45 1.80 15.96 29.61 -13.65
Table 7-148. ISED CDD Diversity 40MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU52)
Conducted | Conducted . . Max e.i.r.p.| e.ir.p.
[z:g] Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power An[t&;]am Ma[);;.#l;.p. Limit Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
CDD AVG 52 37 50/58.8 (MCS11) 11.89 10.19 14.13 23.63 -9.50 -0.20 13.93 29.63 -15.70
5290 58 CDD AVG 52 44 50/58.8 (MCS11) 11.59 10.20 13.96 23.63 -9.67 -0.20 13.76 29.63 -15.87
CDD AVG 52 52 50/58.8 (MCS11) 11.96 10.24 14.19 23.63 -9.44 -0.20 13.99 29.63 -15.64
CDD AVG 52 37 50/58.8 (MCS11) 11.96 9.97 14.09 23.61 -9.52 1.80 15.89 29.61 S1SN2
5530 106 CDD AVG 52 44 50/58.8 (MCS11) 11.97 10.21 14.19 23.61 -9.42 1.80 15.99 29.61 -13.62
CDD AVG 52 52 50/58.8 (MCS11) 11.84 9.98 14.02 23.61 -9.59 1.80 15.82 29.61 E18i79;
CDD AVG 52 37 50/58.8 (MCS11) 11.77 10.04 14.00 23.61 -9.61 1.80 15.80 29.61 -13.81
5690 138 CDD AVG 52 44 50/58.8 (MCS11) 11.84 10.06 14.05 23.61 -9.56 1.80 15.85 29.61 -13.76
CDD AVG 52 52 50/58.8 (MCS11) 11.95 10.09 14.13 23.61 -9.48 1.80 15.93 29.61 -13.68
Table 7-149. ISED CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power and Max EIRP (RU52)
=l Conducted | Conducted . . Max e.i.r.p.| e.i.r.p.
NS el Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] (CemInEE] FoeEs (L] Power Limit Power an) an N L, Limit P Margli]n
NI B| [MHZ ) [dBi] [dBm]
=3 Antenna 5T Antenna 1b Summed [dBm] Margin [dB] [dBm] [dB]
8 8 -g 50 (1) SDM AVG 52 37 50/58.8 (MCS11) 959} 8.24 12.09 - - -1.38 10.71 22.58 -11.87
= g 5250 SDM AVG 52 52 50/58.8 (MCS11) 9.90 8.17 12.13 = = -1.38 10.75 22.58 -11.83
50 (V) SDM AVG 52 52 50/58.8 (MCS11) 9.86 8.14 12.10 - - -0.80 11.30 23.45 -12.15
Table 7-150. ISED CDD/SDM Diversity 160MHz BW (UNIl) Maximum Conducted Output Power and Max EIRP (RU52)
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FCC CDD Diversity Conducted Output Power Measurements (Highest Power Among Partially-Loaded RU’s)

Conducted Powers [dBm] Conmilieiizs) | Eamlusicd

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

5180 3% CDD AVG 106 53 106.3/125 (MCS11) 14.81 13.04 17.03 23.98 -6.95
CDD AVG 106 54 106.3/125 (MCS11) 14.99 13.14 17.17 23.98 -6.81

5200 40 CDD AVG 106 53 106.3/125 (MCS11) 14.90 13.11 17.11 23.98 -6.87
CDD AVG 106 54 106.3/125 (MCS11) 14.77 13.25 17.09 23.98 -6.89

5240 48 CDD AVG 106 53 106.3/125 (MCS11) 14.77 13.17 17.06 23.98 -6.92
CDD AVG 106 54 106.3/125 (MCS11) 14.89 13.25 17.16 23.98 -6.82

5260 52 CDD AVG 106 53 106.3/125 (MCS11) 14.93 12.95 17.06 23.63 -6.57
CDD AVG 106 54 106.3/125 (MCS11) 14.93 13.14 17.13 23.63 -6.50

5300 60 CDD AVG 106 53 106.3/125 (MCS11) 14.81 13.25 17.11 23.63 -6.52
CDD AVG 106 54 106.3/125 (MCS11) 14.76 13.17 17.05 23.63 -6.58

5320 64 CDD AVG 106 53 106.3/125 (MCS11) 15.00 12.98 17.12 23.63 -6.51
CDD AVG 106 54 106.3/125 (MCS11) 14.88 12.87 17.00 23.63 -6.63

5500 100 CDD AVG 106 58 106.3/125 (MCS11) 14.48 12.72 16.70 23.61 -6.91
CDD AVG 106 54 106.3/125 (MCS11) 14.42 12.74 16.67 23.61 -6.94

5520 104 CDD AVG 106 53 106.3/125 (MCS11) 14.93 13.11 17.13 23.61 -6.48
CDD AVG 106 54 106.3/125 (MCS11) 14.84 13.20 17.11 23.61 -6.50

5580 116 CDD AVG 106 53 106.3/125 (MCS11) 14.95 13.13 17.15 23.61 -6.46
CDD AVG 106 54 106.3/125 (MCS11) 14.76 13.25 17.08 23.61 -6.53

5680 136 CDD AVG 106 53 106.3/125 (MCS11) 15.00 13.07 17.15 23.61 -6.46
CDD AVG 106 54 106.3/125 (MCS11) 14.79 13.01 17.00 23.61 -6.61

5700 140 CDD AVG 106 53 106.3/125 (MCS11) 12.87 11.17 15.12 23.61 -8.49
CDD AVG 106 54 106.3/125 (MCS11) 12.96 11.18 15.17 23.61 -8.44

5720 144 CDD AVG 106 53 106.3/125 (MCS11) 14.99 13.13 17.17 23.61 -6.44
CDD AVG 106 54 106.3/125 (MCS11) 14.81 13.12 17.06 23.61 -6.55

5745 149 CDD AVG 106 53 106.3/125 (MCS11) 16.48 14.62 18.66 30.00 -11.34
CDD AVG 106 54 106.3/125 (MCS11) 16.45 14.68 18.66 30.00 -11.34

5785 157 CDD AVG 106 53 106.3/125 (MCS11) 16.47 14.64 18.66 30.00 -11.34
CDD AVG 106 54 106.3/125 (MCS11) 16.41 14.72 18.66 30.00 -11.34

5825 165 CDD AVG 106 53 106.3/125 (MCS11) 16.28 14.67 18.56 30.00 -11.44
CDD AVG 106 54 106.3/125 (MCS11) 16.42 14.73 18.67 30.00 -11.33

Table 7-151. FCC CDD

Diversity 20MHz

BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

Conducted Powers [dBm] Coniliiizd) | Ealeed

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

5190 38 CDD AVG 242 61 243.8/286.8 (MCS11) 13.73 13.63 16.69 23.98 -7.29
CDD AVG 242 62 243.8/286.8 (MCS11) 13.55 13.67 16.62 23.98 -7.36

5230 26 CDD AVG 242 61 243.8/286.8 (MCS11) 16.98 15.19 19.19 23.98 -4.79
CDD AVG 242 62 243.8/286.8 (MCS11) 16.86 15.23 19.13 23.98 -4.85

5270 54 CDD AVG 242 61 243.8/286.8 (MCS11) 16.81 15.17 19.07 23.63 -4.56
CDD AVG 242 62 243.8/286.8 (MCS11) 16.97 15.16 19.17 23.63 -4.46

5310 62 CDD AVG 242 61 243.8/286.8 (MCS11) 13.30 13.35 16.33 23.63 -7.30
CDD AVG 242 62 243.8/286.8 (MCS11) 13.50 13.33 16.42 23.63 -7.21

5510 102 CDD AVG 242 61 243.8/286.8 (MCS11) 12.46 12.40 15.44 23.61 -8.17
CDD AVG 242 62 243.8/286.8 (MCS11) 12.41 12.48 15.46 23.61 -8.15

5550 110 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 15.21 19.19 23.61 -4.42
CDD AVG 242 62 243.8/286.8 (MCS11) 16.86 15.21 19.12 23.61 -4.49

5590 118 CDD AVG 242 61 243.8/286.8 (MCS11) 16.99 15.24 19.21 23.61 -4.40
CDD AVG 242 62 243.8/286.8 (MCS11) 16.95 15.22 19.18 23.61 -4.43

5630 126 CDD AVG 242 61 243.8/286.8 (MCS11) 16.98 15.15 19.17 23.61 -4.44
CDD AVG 242 62 243.8/286.8 (MCS11) 16.89 15.12 19.10 23.61 -4.51

5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.67 14.66 17.67 23.61 -5.94
CDD AVG 242 62 243.8/286.8 (MCS11) 14.67 14.58 17.64 23.61 -6.97

CDD AVG 106 53 106.3/125 (MCS11) 14.99 13.21 17.20 23.61 -6.41

5710 142 CDD AVG 106 54 106.3/125 (MCS11) 14.93 13.23 17.17 23.61 -6.44
CDD AVG 106 56 106.3/125 (MCS11) 14.74 13.19 17.05 23.61 -6.56

5755 151 CDD AVG 242 61 243.8/286.8 (MCS11) 19.41 17.71 21.66 30.00 -8.34
CDD AVG 242 62 243.8/286.8 (MCS11) 19.43 17.63 21.63 30.00 -8.37

5795 159 CDD AVG 242 61 243.8/286.8 (MCS11) 19.30 17.65 21.56 30.00 -8.44
CDD AVG 242 62 243.8/286.8 (MCS11) 19.48 17.66 21.67 30.00 -8.33

Table 7-152. FCC CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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Conducted Powers [dBm]

Conducted | Conducted

Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]

5210 22 CDD AVG 242 61 243.8/286.8 (MCS11) 13.75 13.53 16.65 23.98 -7.33
CDD AVG 242 62 243.8/286.8 (MCS11) 13.67 13.63 16.66 23.98 -7.32

5290 58 CDD AVG 242 61 243.8/286.8 (MCS11) 13.38 13.28 16.34 23.63 -7.29
CDD AVG 242 62 243.8/286.8 (MCS11) 13.43 13.48 16.47 23.63 -7.16

5530 106 CDD AVG 242 61 243.8/286.8 (MCS11) 12.49 12.41 15.46 23.61 -8.15
CDD AVG 242 62 243.8/286.8 (MCS11) 12.31 12.27 15.30 23.61 -8.31

5610 122 CDD AVG 484 65 487.5/573.5 (MCS11) 16.21 16.19 19.21 23.61 -4.40
CDD AVG 484 66 487.5/573.5 (MCS11) 16.20 16.22 19.22 23.61 -4.39

CDD AVG 106 53 106.3/125 (MCS11) 14.95 13.24 17.19 23.61 -6.42

5690 138 CDD AVG 106 56 106.3/125 (MCS11) 14.87 13.06 17.07 23.61 -6.54
CDD AVG 106 60 106.3/125 (MCS11) 14.96 13.14 17.15 23.61 -6.46

5775 155 CDD AVG 484 65 487.5/573.5 (MCS11) 15.83 15.89 18.87 30.00 -11.13
CDD AVG 484 66 487.5/573.5 (MCS11) 15.80 15.94 18.88 30.00 -11.12

Table 7-153. FCC CDD Diversity 80MHz BW (UNIl) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)

N ducted P dB Conducted | Conducted
% 'c_-: Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] ComEeEd (R (1] Power Limit Power
g3 Antenna 5T Antenna 1b Summed [dBm] Margin [dB]
s} .g 5250 50 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.78 9.77 12.78 23.98 -11.20
E % 5250 50 (U) CDD AVG 996 67 1020.8/1201 (MCS11) 9.88 9.81 12.86 23.98 -11.12
[GRA] 5570 114 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 10.15 10.15 13.16 30.00 -16.84
0 5570 114 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 10.24 10.21 13.24 30.00 -16.76

Table 7-154. FCC CDD Diversity 160MHz BW (UNIl) Maximum Conducted Output Power (Highest Power Among Partially-Loaded RU’s)
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@ clement

ISED CDD/SDM Diversity Conducted Output Measurements(Highest Power Among Partially-Loaded RU’s)

Conducted | Conducted . . Max e.i.r.p.| e.i.r.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Comirsed Rowe (EEn) Power Limit Po_wer An[t&;?m Ma[);;rl"gp Limit Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
5180 36 SDM AVG 106 53 106.3/125 (MCS11) 14.61 12.95 16.87 = = -1.38 15.49 22.58 -7.09
SDM AVG 106 54 106.3/125 (MCS11) 14.69 12.99 16.93 - - -1.38 15.55 22.58 -7.03
5000 SDM AVG 106 53 106.3/125 (MCS11) 14.62 12.80 16.82 = = -1.38 15.44 22.58 -7.14
SDM AVG 106 54 106.3/125 (MCS11) 14.74 12.92 16.93 - - -1.38 15.55 22.58 -7.03
5040 SDM AVG 106 53 106.3/125 (MCS11) 14.63 12.98 16.89 = = -1.38 15.51 22.58 -7.07
SDM AVG 106 54 106.3/125 (MCS11) 14.52 12.90 16.79 - - -1.38 15.41 22.58 =707
5260 52 CDD AVG 106 53 106.3/125 (MCS11) 14.93 12.95 17.06 23.63 -6.57 -0.20 16.86 29.63 -12.77
CDD AVG 106 54 106.3/125 (MCS11) 14.93 13.14 17.13 23.63 -6.50 -0.20 16.93 29.63 -12.70
5300 60 CDD AVG 106 53 106.3/125 (MCS11) 14.81 13.25 17.11 23.63 -6.52 -0.20 16.91 29.63 -12.72
CDD AVG 106 54 106.3/125 (MCS11) 14.76 13.17 17.05 23.63 -6.58 -0.20 16.85 29.63 -12.78
5320 64 CDD AVG 106 53 106.3/125 (MCS11) 15.00 12.98 17.12 23.63 -6.51 -0.20 16.92 29.63 -12.71
CDD AVG 106 54 106.3/125 (MCS11) 14.88 12.87 17.00 23.63 -6.63 -0.20 16.80 29.63 -12.83
5500 100 CDD AVG 106 53 106.3/125 (MCS11) 14.48 12.72 16.70 23.61 -6.91 1.80 18.50 29.61 =11.11
CDD AVG 106 54 106.3/125 (MCS11) 14.42 12.74 16.67 23.61 -6.94 1.80 18.47 29.61 -11.14
5520 104 CDD AVG 106 53 106.3/125 (MCS11) 14.93 13.11 17.13 23.61 -6.48 1.80 18.93 29.61 -10.68
CDD AVG 106 54 106.3/125 (MCS11) 14.84 13.20 17.11 23.61 -6.50 1.80 18.91 29.61 -10.70
5580 116 CDD AVG 106 53 106.3/125 (MCS11) 14.95 13.13 17.15 23.61 -6.46 1.80 18.95 29.61 -10.66
CDD AVG 106 54 106.3/125 (MCS11) 14.76 13.25 17.08 23.61 -6.53 1.80 18.88 29.61 -10.73
5680 136 CDD AVG 106 53 106.3/125 (MCS11) 15.00 13.07 17.15 23.61 -6.46 1.80 18.95 29.61 -10.66
CDD AVG 106 54 106.3/125 (MCS11) 14.79 13.01 17.00 23.61 -6.61 1.80 18.80 29.61 -10.81
5700 140 CDD AVG 106 53 106.3/125 (MCS11) 12.87 1117 15.12 23.61 -8.49 1.80 16.92 29.61 -12.69
CDD AVG 106 54 106.3/125 (MCS11) 12.96 11.18 15.17 23.61 -8.44 1.80 16.97 29.61 -12.64
5720 144 CDD AVG 106 53 106.3/125 (MCS11) 14.99 13:13 17.17 23.61 -6.44 1.80 18.97 29.61 -10.64
CDD AVG 106 54 106.3/125 (MCS11) 14.81 13.12 17.06 23.61 -6.55 1.80 18.86 29.61 -10.75
5745 149 CDD AVG 106 53 106.3/125 (MCS11) 16.48 14.62 18.66 30.00 -11.34 2.40 21.06 = =
CDD AVG 106 54 106.3/125 (MCS11) 16.45 14.68 18.66 30.00 -11.34 2.40 21.06 ° °
5785 157 CDD AVG 106 53 106.3/125 (MCS11) 16.47 14.64 18.66 30.00 -11.34 2.40 21.06 - -
CDD AVG 106 54 106.3/125 (MCS11) 16.41 14.72 18.66 30.00 -11.34 2.40 21.06 = =
5825 165 CDD AVG 106 53 106.3/125 (MCS11) 16.28 14.67 18.56 30.00 -11.44 2.40 20.96 - -
CDD AVG 106 54 106.3/125 (MCS11) 16.42 14.73 18.67 30.00 -11.33 2.40 21.07 =

Table 7-155. ISED CDD/SDM Diversity 20MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partlally—Loaded RU’s)

Conducted | Conducted . . Max e.i.r.p.| e.ir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] (EEnGIEE] (RO (L] Power Limit Power An[t&;]am Ma[)«(j;rlngp Limit Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
5190 a8 CDD AVG 242 61 243.8/286.8 (MCS11) 13.69 13.64 16.68 - - -1.00 15.68 22.58 -6.90
CDD AVG 242 62 243.8/286.8 (MCS11) 13.74 13.71 16.73 = = -1.00 15.73 22.58 -6.85
5230 46 SDM AVG 242 61 243.8/286.8 (MCS11) 16.71 14.95 18.93 - - -1.38 17.55 22.58 -5.03
SDM AVG 242 62 243.8/286.8 (MCS11) 16.67 14.96 18.91 = = -1.38 17.53 22.58 -5.05
5070 54 CDD AVG 242 61 243.8/286.8 (MCS11) 16.81 15.17 19.07 23.63 -4.56 -0.20 18.87 29.63 -10.76
CDD AVG 242 62 243.8/286.8 (MCS11) 16.97 15.16 19.17 23.63 -4.46 -0.20 18.97 29.63 -10.66
5310 62 CDD AVG 242 61 243.8/286.8 (MCS11) 13.30 13.35 16.33 23.63 -7.30 -0.20 16.13 29.63 -13.50
CDD AVG 242 62 243.8/286.8 (MCS11) 13.50 13.33 16.42 23.63 =7.21 -0.20 16.22 29.63 -13.41
5510 102 CDD AVG 242 61 243.8/286.8 (MCS11) 12.46 12.40 15.44 23.61 -8.17 1.80 17.24 29.61 -12.37
CDD AVG 242 62 243.8/286.8 (MCS11) 12.41 12.48 15.46 23.61 -8.15 1.80 17.26 29.61 -12.35
5550 110 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 15.21 19.19 23.61 -4.42 1.80 20.99 29.61 -8.62
CDD AVG 242 62 243.8/286.8 (MCS11) 16.86 15.21 19.12 23.61 -4.49 1.80 20.92 29.61 -8.69
5670 134 CDD AVG 242 61 243.8/286.8 (MCS11) 14.67 14.66 17.67 23.61 -5.94 1.80 19.47 29.61 -10.14
CDD AVG 242 62 243.8/286.8 (MCS11) 14.67 14.58 17.64 23.61 -5.97 1.80 19.44 29.61 -10.17
CDD AVG 106 53 106.3/125 (MCS11) 14.99 13.21 17.20 23.61 -6.41 1.80 19.00 29.61 -10.61
5710 142 CDD AVG 106 54 106.3/125 (MCS11) 14.93 13:23 A7 il7 23.61 -6.44 1.80 18.97 29.61 -10.64
CDD AVG 106 56 106.3/125 (MCS11) 14.74 13.19 17.05 23.61 -6.56 1.80 18.85 29.61 -10.76
5755 151 CDD AVG 242 61 243.8/286.8 (MCS11) 19.41 17.71 21.66 30.00 -8.34 2.40 24.06 ° o
CDD AVG 242 62 243.8/286.8 (MCS11) 19.43 17.63 21.63 30.00 -8.37 2.40 24.03 - -
5705 159 CDD AVG 242 61 243.8/286.8 (MCS11) 19.30 17.65 21.56 30.00 -8.44 2.40 23.96 = =
CDD AVG 242 62 243.8/286.8 (MCS11) 19.48 17.66 21.67 30.00 -8.33 2.40 24.07 -

Table 7-156. ISED CDD/SDM Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partlally-Loaded RU’s)

Conducted | Conducted q q Max e.i.r.p.| eir.p.
[z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Carir=Ey) Rewam () Power Limit Power An[t&;?" Maf;;gp Limit ’ Marg?n
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]
5210 42 CDD AVG 484 65 487.5/573.5 (MCS11) 13.68 11.80 15.85 = = -1.00 14.85 22.58 -7.73
CDD AVG 484 66 487.5/573.5 (MCS11) 13.53 11.96 15.82 ° ° -1.00 14.82 22.58 SAE]
5290 58 CDD AVG 242 61 243.8/286.8 (MCS11) 13.38 13.28 16.34 23.63 -7.29 -0.20 16.14 29.63 -13.49
CDD AVG 242 62 243.8/286.8 (MCS11) 13.43 13.48 16.47 23.63 -7.16 -0.20 16.27 29.63 -13.36
5530 106 CDD AVG 242 61 243.8/286.8 (MCS11) 12.49 12.41 15.46 23.61 -8.15 1.80 17.26 29.61 -12.35
CDD AVG 242 62 243.8/286.8 (MCS11) 12.31 12.27 15.30 23.61 -8.31 1.80 17.10 29.61 -12.51
CDD AVG 106 53 106.3/125 (MCS11) 14.95 13.24 17.19 23.61 -6.42 1.80 18.99 29.61 -10.62
5690 138 CDD AVG 106 56 106.3/125 (MCS11) 14.87 13.06 17.07 23.61 -6.54 1.80 18.87 29.61 -10.74
CDD AVG 106 60 106.3/125 (MCS11) 14.96 13.14 17.15 23.61 -6.46 1.80 18.95 29.61 -10.66
5775 155 CDD AVG 484 65 487.5/573.5 (MCS11) 15.83 15.89 18.87 30.00 -11.13 2.40 21.27 - -
CDD AVG 484 66 487.5/573.5 (MCS11) 15.80 15.94 18.88 30.00 Al 2.40 21.28 o
Table 7-157. ISED CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (Highest Power Among Partlally-Loaded RU’s)
= Conducted | Conducted . . Max e.i.r.p.| eir.p.
N E % [z:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Gy R (] Power Limit Power An[t&:i]aln Ma[);;';;p Limit P Marg’ijn
G532 Antenna5T | Antennalb | Summed [dBm] | Margin [dB] [dBm] | [dB]
(2 g % 5250 50 (L) CDD AVG 996 67 1020.8/1201 (MCS11) 9.90 9.92 12.92 - - -1.00 11.92 22.58 -10.66
o 5250 50 (V) CDD AVG 996 67 1020.8/1201 (MCS11) 9.98 9.97 12.99 -0.20 12.79 23.45 -10.66

Table 7-158. ISED CDD Diversity 160MHz BW (UNIl) Maximum Conducted Output Power (nghest Power Among Partially-Loaded RU’s)
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@ clement

FCC CDD Diversity Conducted Output Power Measurements (Fully-loaded RU)

. Conducted Powers [dBm] Conduc?eq Cenlusic]
Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power

Antenna 5T Antenna 1b Summed [dBm] Margin [dB]
5180 36 CDD AVG 242 61 243.8/286.8 (MCS11) 14.81 13.25 17.11 23.98 -6.87
5200 40 CDD AVG 242 61 243.8/286.8 (MCS11) 17.00 15.17 19.19 23.98 -4.79
5240 48 CDD AVG 242 61 243.8/286.8 (MCS11) 16.92 15.08 19.10 23.98 -4.88
5260 52 CDD AVG 242 61 243.8/286.8 (MCS11) 16.86 15.09 19.08 23.63 -4.55
5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.99 15.20 19.20 23.63 -4.43
5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.39 13.71 17.64 23.63 -5.99
5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 14.50 12.74 16.72 23.61 -6.89
5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 15.20 19.18 23.61 -4.43
5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.92 15.09 19.11 23.61 -4.50
5680 136 CDD AVG 242 61 243.8/286.8 (MCS11) 16.95 14.99 19.09 23.61 -4.52
5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 12.89 11.25 15.16 23.61 -8.45
5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 16.93 15.25 19.18 23.61 -4.43
5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 19.46 17.70 21.68 30.00 -8.32
5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 19.45 17.63 21.64 30.00 -8.36
5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 19.45 17.58 21.62 30.00 -8.38

Table 7-159. FCC

CDD Diversity 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted | Conducted
Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power

Antenna 5T Antenna 1b Summed [dBm] Margin [dB]
5190 38 CDD AVG 484 65 487.5/573.5 (MCS11) 13.71 11.65 15.81 23.98 -8.17
5230 46 CDD AVG 484 65 487.5/573.5 (MCS11) 18.85 17.17 21.10 23.98 -2.88
5270 54 CDD AVG 484 65 487.5/573.5 (MCS11) 18.41 16.70 20.65 23.63 -2.98
5310 62 CDD AVG 484 65 487.5/573.5 (MCS11) 13.32 11.71 15.60 23.63 -8.03
5510 102 CDD AVG 484 65 487.5/573.5 (MCS11) 12.38 10.59 14.59 23.61 -9.02
5550 110 CDD AVG 484 65 487.5/573.5 (MCS11) 17.48 15.56 19.64 23.61 -3.97
5590 118 CDD AVG 484 65 487.5/573.5 (MCS11) 19.35 17.58 21.57 23.61 -2.04
5630 126 CDD AVG 484 65 487.5/573.5 (MCS11) 18.99 17.15 21.18 23.61 -2.43
5670 134 CDD AVG 484 65 487.5/573.5 (MCS11) 14.75 12.69 16.85 23.61 -6.76
5710 142 CDD AVG 484 65 487.5/573.5 (MCS11) 19.48 17.72 21.70 23.61 -1.91
5755 151 CDD AVG 484 65 487.5/573.5 (MCS11) 19.47 17.70 21.68 30.00 -8.32
5795 159 CDD AVG 484 65 487.5/573.5 (MCS11) 19.45 17.71 21.68 30.00 -8.32

Table 7-160. FCC

CDD Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

. Conducted Powers [dBm] ConducFer_j O eC
Freq [MHz] | Channel | Mode |Detector | RU Size [RU Index| Data Rate [Mbps] Power Limit Power
Antenna 5T Antenna 1b Summed [dBm] Margin [dB]
5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 13.68 11.98 15.92 23.98 -8.06
5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 13.47 11.66 15.67 23.63 -7.96
5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 12.42 10.68 14.65 23.61 -8.96
5610 122 CDD AVG 996 67 1020.8/1201 (MCS11) 16.16 14.47 18.41 23.61 -5.20
5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 19.20 17.68 21.51 23.61 -2.10
5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 15.86 14.19 18.11 30.00 -11.89
Table 7-161. FCC CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
= Conducted | Conducted
o % Freq [MHz] |Channel | Mode |Detector | RU Size |RU Index| Data Rate [Mbps] Camelieet] (RS (RIS Power Limit Power
Gl 2 Antenna 5T Antenna 1b Summed [dBm] Margin [dB]
0 g % 5250 50 CDD AVG 996x2 68 2041.6/2402 (MCS11) 9.95 8.22 12.18 23.98 -11.80
o 5570 114 CDD AVG 996x2 68 2041.6/2402 (MCS11) 10.16 8.49 12.42 30.00 -17.58

Table 7-162. FCC CDD Diversity 160MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)
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@ clement

ISED CDD/SDM Diversity Conducted Output Power Measurements (Fully-loaded RU)

Conducted | Conducted . . Max e.i.r.p.| eir.p.

[E:g] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] Conducted Powers [dBm] Power Limit Power An[t&;;am Ma[);;.';g.p. Limit ’ Marg?n
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]

5180 36 SDM AVG 242 61 243.8/286.8 (MCS11) 14.98 13.37 17.26 = - -1.38 15.88 22.58 -6.70
5200 40 SDM AVG 242 61 243.8/286.8 (MCS11) 16.51 14.81 18.75 = = -1.38 17.37 22.58 4521
5240 48 SDM AVG 242 61 243.8/286.8 (MCS11) 16.63 14.81 18.82 - - -1.38 17.44 22.58 -5.14
5260 52 CDD AVG 242 61 243.8/286.8 (MCS11) 16.86 15.09 19.08 23.63 -4.55 -0.20 18.88 29.63 -10.75
5300 60 CDD AVG 242 61 243.8/286.8 (MCS11) 16.99 15.20 19.20 23.63 -4.43 -0.20 19.00 29.63 -10.63
5320 64 CDD AVG 242 61 243.8/286.8 (MCS11) 15.39 13.71 17.64 23.63 -5.99 -0.20 17.44 29.63 -12.19
5500 100 CDD AVG 242 61 243.8/286.8 (MCS11) 14.50 12.74 16.72 23.61 -6.89 1.80 18.52 29.61 -11.09
5520 104 CDD AVG 242 61 243.8/286.8 (MCS11) 16.97 15.20 19.18 23.61 -4.43 1.80 20.98 29.61 -8.63
5580 116 CDD AVG 242 61 243.8/286.8 (MCS11) 16.92 15.09 19.11 23.61 -4.50 1.80 20.91 29.61 -8.70
5680 136 CDD AVG 242 61 243.8/286.8 (MCS11) 16.95 14.99 19.09 23.61 -4.52 1.80 20.89 29.61 -8.72
5700 140 CDD AVG 242 61 243.8/286.8 (MCS11) 12.89 11.25 15.16 23.61 -8.45 1.80 16.96 29.61 -12.65
5720 144 CDD AVG 242 61 243.8/286.8 (MCS11) 16.93 15.25 19.18 23.61 -4.43 1.80 20.98 29.61 -8.63
5745 149 CDD AVG 242 61 243.8/286.8 (MCS11) 19.46 17.70 21.68 30.00 -8.32 2.40 24.08 = =
5785 157 CDD AVG 242 61 243.8/286.8 (MCS11) 19.45 17.63 21.64 30.00 -8.36 2.40 24.04 - -
5825 165 CDD AVG 242 61 243.8/286.8 (MCS11) 19.45 17.58 21.62 30.00 -8.38 2.40 24.02

Table 7-163. ISED CDD/SDM Diversity 20MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted | Conducted i . Max e.ir.p.| e.ir.p.

[mg] Channel | Mode |Detector | RU Size |RU Index|  Data Rate [Mbps] Gtz Rewes [EEn) Power Limit | Power A"[‘&;]a'" Ma[’;;#;"" Limit | Margin
Antenna 5T Antenna 1b [dBm] Margin [dB] [dBm] [dB]

5190 38 | cob | AVG | 484 65 | 487.5/573.5 (MCSL1) 13.74 11.89 15.92 g 3 -1.00 14.92 2258 | -7.66
5230 26 | SDM | AVG | 484 65 | 487.5/573.5 (MCS11) 18.99 17.14 2117 g - 138 19.79 2258 | 2.79
5270 54 | cob | AVG | 484 65 | 487.5/573.5 (MCSL1) 18.41 16.70 2065 23.63 2.98 -0.20 2045 2063 | 9.8
5310 62 | cobD | AVG | 484 65 | 487.5/573.5 (MCS11) 13.32 171 15.60 23.63 8.03 20.20 15.40 2063 | -14.23
5510 102 | cob | AVG | 4sa 65 | 487.5/573.5 (MCSL1) 12.38 1050 14.59 23.61 9.02 1.80 16.39 2061 | -13.22
5550 10 | cpob | AVG | 4sa 65 | 487.5/573.5 (MCS1L) 17.48 15.56 19.64 2361 3.97 1.80 21.44 2061 | 817
5670 13¢_| cpob | AVG | 4sa 65 | 487.5/573.5 (MCSLL) 14.75 12.60 16.85 23.61 6.6 1.80 18.65 2061 | -10.96
5710 142 | cpob | AVG | 4sa 65 | 487.5/573.5 (MCS11) 19.48 17.72 21.70 2361 T 1.80 23.50 2061 | 611
5755 151 | cpob | AVG | 4sa 65 | 487.5/573.5 (MCSLL) 19.47 17.70 2168 30.00 8.32 2.40 24.08 z z
5795 150 | cpbb | AVG | 4sa 65 | 487.5/573.5 (MCSLL) 19.45 17.71 21.68 30.00 832 240 24.08

Table 7-164. ISED CDD/SDM Diversity 40MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

Conducted | Conducted . . Max e.i.r.p.| eir.p.

[3:3] Channel | Mode |[Detector | RU Size |RU Index| Data Rate [Mbps] CamritrEs) Rewam () Power Limit Po.wer An[t&;;am Ma[);;.';g.p. Limit Margin
Antenna 5T Antenna 1b Summed [dBm] Margin [dB] [dBm] [dB]

5210 42 CDD AVG 996 67 1020.8/1201 (MCS11) 13.57 11.97 15.85 = - -1.00 14.85 22.58 -7.73
5290 58 CDD AVG 996 67 1020.8/1201 (MCS11) 13.47 11.66 15.67 23.63 -7.96 -0.20 15.47 29.63 -14.16
5530 106 CDD AVG 996 67 1020.8/1201 (MCS11) 12.42 10.68 14.65 23.61 -8.96 1.80 16.45 29.61 -13.16
5690 138 CDD AVG 996 67 1020.8/1201 (MCS11) 19.20 17.68 21.51 23.61 -2.10 1.80 23.31 29.61 -6.30
5775 155 CDD AVG 996 67 1020.8/1201 (MCS11) 15.86 14.19 18.11 30.00 -11.89 2.40 20.51 -

Table 7-165. ISED CDD Diversity 80MHz BW (UNII) Maximum Conducted Output Power (Fully-loaded RU)

NE Conducted Powers [dBm] Conducted | Conducted q q Max e.i.r.p.| eir.p.
I § i e Channel | Mode |Detector | RU Size |[RU Index| Data Rate [Mbps] L J Power Limit Power ant; Qam 2SN, Limit Margin
33| M [@Bm] | Margin[ag) | (9B e [dBm] [dB]
o 9 = Antenna 5T Antenna 1b Summed 9
- ®©
& 5250 50 CDD AVG 996x2 68 2041.6/2402 (MCS11) 10.00 8.21 12.21 - -0.20 12.01 22.58 -10.57
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Note:

Per ANSI C63.10-2013 and KDB 662911 v02r01 Section E)1), the conducted powers at Antenna 5T and Antenna
3b were first measured separately during CDD/SDM transmission as shown in the section above. The measured

values were then summed in linear power units then converted back to dBm.

Per ANSI C63.10-2013 Subclause 14.4.3, the correlated directional gain is calculated using the following formula,

where Gn is the gain of the nth antenna and Nant, the total number of antennas used.

Directional gain = Gant + Array Gain dBi

Per ANSI C63.10-2013 Subclause 14.4.3, the uncorrelated directional gain is calculated using the following

formula, where Gn is the gain of the nth antenna and Nanr, the total number of antennas used.

Directional gain = 10 log[(10%¥10 + 10710 + ., + 10°6V10) / Nant] dBi

Sample CDD/SDM Calculation:

At 5180MHz in 802.11ax (20MHz BW) mode, the average conducted output power was measured to be 8.61 dBm
for Antenna 5T and 8.64 dBm for Antenna 3b.

(8.61 dBm + 8.64 dBm) = (7.26 mW + 7.31 mW) = 14.57 mW = 11.63 dBm

Sample e.i.r.p. Calculation:

Antenna 5T + Antenna 3b = SDM

At 5180MHz in 802.11ax (20MHz BW, SDM) mode, the average SDM conducted power was calculated to be 11.63
dBm with directional gain of -1.54 dBi.

e.i.r.p. (dBm) = Conducted Power (dBm) + Ant gain (dBi)

11.63 dBm + (-1.54) dBi = 10.09 dBm

1C2311270066-25-R1.BCG
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7.5

Maximum Power Spectral Density — 802.11ax OFDMA

§15.407(a.1.iv) §15.407(a.2) §15.407(a.3); RSS-247 [6.2]

Test Overview and Limit

The spectrum analyzer was connected to the antenna terminal while the EUT was operating at its maximum duty
cycle, at its maximum power control level, as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, and at
the appropriate frequencies. Method SA-1, as defined in ANSI C63.10-2013 and KDB 789033 D02 v02r01, was
used to measure the power spectral density.

In the 5.15 — 5.25GHz, 5.25 - 5.35GHz, 5.47 — 5.725GHz bands, the maximum permissible power spectral
density is 11dBm/MHz.

In the 5.725 - 5.850GHz band, the maximum permissible power spectral density is 30dBm/500kHz.

Test Procedure Used

ANSI C63.10-2013 — Subclause 12.3.2.2

KDB 789033 D02 v02r01 — Section F

ANSI C63.10-2013 — Subclause 14.3.2.2 Measure-and-Sum Technique
KDB 662911 v02r01 — Section E)2) Measure-and-Sum Technique

Test Settings

1.

© ©® N o g bk w D

Analyzer was set to the center frequency of the UNII channel under investigation
Span was set to encompass the entire emission bandwidth of the signal

RBW = 1MHz for U-NII 1, 500kHz for U-NII 3

VBW = 3MHz for U-NII 1, = 3 x RBW for U-NII 3

Number of sweep points > 2 x (span/RBW)

Sweep time = auto

Detector = power averaging (RMS)

Trigger was set to free run for all modes

Trace was averaged over 100 sweeps

10. The peak search function of the spectrum analyzer was used to find the peak of the spectrum.

Test Setup
The EUT and measurement equipment were set up as shown in the diagram below.

P S -? E l. Illﬁg &—' EUT

Figure 7-4. Test Instrument & Measurement Setup

Test Notes

1.

All of the partially-loaded RU configurations have been investigated for Power Spectral Density
measurement and among all partially-loaded RU configurations, the RU26 configuration was found to be
the worst case. Therefore, only the RU26 (Partially-loaded RU) and RU242 (Fully-loaded RU) data are
included in this section.

2. Low, mid, and high channels were tested and tabular data has been reported. Only mid channel psd plots
have been reported.
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Antenna 5T Power Spectral Density Measurements

Frequency | Channel 802.11 Measured Power Max Power Margin
[MHz] — e RU Size |RU Index| Data Rate [Mbps] Density Density [dB]
[dBm/MHz] [dBm/MHz]

26 0 12.5/14.7 (MCS11) 7.59 11.0 -3.42

5180 36 ax (20MHz) 26 4 12.5/14.7 (MCS11) 6.23 11.0 -4.77

26 8 12.5/14.7 (MCS11) 7.73 11.0 -3.27

26 0 12.5/14.7 (MCS11) 7.80 11.0 -3.20

5200 40 ax (20MHz) 26 4 12.5/14.7 (MCS11) 6.70 11.0 -4.30

26 8 12.5/14.7 (MCS11) 7.78 11.0 -3.22

26 0 12.5/14.7 (MCS11) 6.95 11.0 -4.05

. 5240 48 ax (20MHz) 26 4 12.5/14.7 (MCS11) 6.59 11.0 -4.41
° 26 8 12.5/14.7 (MCS11) 7.01 11.0 -3.99
g 26 0 12.5/14.7 (MCS11) 7.73 11.0 -3.28
5190 38 ax (40MHz) 26 8 12.5/14.7 (MCS11) 7.71 11.0 -3.29

26 17 12.5/14.7 (MCS11) 8.07 11.0 -2.93

26 0 12.5/14.7 (MCS11) 8.19 11.0 -2.82

5230 46 ax (40MHz) 26 8 12.5/14.7 (MCS11) 7.97 11.0 -3.03

26 17 12.5/14.7 (MCS11) 8.55 11.0 -2.45

26 0 12.5/14.7 (MCS11) 7.89 11.0 -3.11

5210 42 ax (80MHz) 26 18 12.5/14.7 (MCS11) 7.17 11.0 -3.83

26 36 12.5/14.7 (MCS11) 8.40 11.0 -2.61

Table 7-167. Bands 1 Power Spectral Density Measurements Antenna 5T (RU26)
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Frequency | Channel 802.11 Measured Power Max Power Margin
[MHz] — e RU Size |RU Index| Data Rate [Mbps] Density Density [dB]
[dBm/MHz] [dBm/MHz]
© « 50 (1) 52 37 25/29.4 (MCS11) 5.94 11.0 -5.06
g g 5250 ax (160MHz) 52 52 25/29.4 (MCS11) 5.58 11.0 -5.42
50 (U) 52 52 25/29.4 (MCS11) 4.88 11.0 -6.12
52 37 25/29.4 (MCS11) 7.69 11.0 -3.31
5260 52 ax (20MHz) 52 38 25/29.4 (MCS11) 7.83 11.0 -3.17
52 40 25/29.4 (MCS11) 7.44 11.0 -3.56
52 37 25/29.4 (MCS11) 7.41 11.0 -3.59
5300 60 ax (20MHz) 52 38 25/29.4 (MCS11) 7.63 11.0 -3.37
52 40 25/29.4 (MCS11) 7.70 11.0 -3.30
52 37 25/29.4 (MCS11) 7.86 11.0 -3.14
< 5320 64 ax (20MHz) 52 38 25/29.4 (MCS11) 7.45 11.0 -3.55
S 52 40 25/29.4 (MCS11) 7.45 11.0 -3.55
§ 52 37 25/29.4 (MCS11) 8.31 11.0 -2.69
5270 54 ax (40MHz) 52 40 25/29.4 (MCS11) 8.62 11.0 -2.38
52 44 25/29.4 (MCS11) 7.85 11.0 -3.15
52 37 25/29.4 (MCS11) 8.10 11.0 -2.90
5310 62 ax (40MHz) 52 40 25/29.4 (MCS11) 7.80 11.0 -3.20
52 44 25/29.4 (MCS11) 7.88 11.0 -3.12
52 37 25/29.4 (MCS11) 8.47 11.0 -2.54
5290 58 ax (80MHz) 52 44 25/29.4 (MCS11) 8.23 11.0 -2.77
52 52 25/29.4 (MCS11) 7.48 11.0 -3.52
52 37 25/29.4 (MCS11) 7.87 11.0 -3.13
5500 100 ax (20MHz) 52 38 25/29.4 (MCS11) 7.67 11.0 -3.33
52 40 25/29.4 (MCS11) 7.47 11.0 -3.53
52 37 25/29.4 (MCS11) 7.53 11.0 -3.48
5580 116 ax (20MHz) 52 38 25/29.4 (MCS11) 7.26 11.0 -3.74
52 40 25/29.4 (MCS11) 7.35 11.0 -3.65
52 37 25/29.4 (MCS11) 7.72 11.0 -3.29
5720 144 ax (20MHz) 52 38 25/29.4 (MCS11) 7.85 11.0 -3.15
52 40 25/29.4 (MCS11) 7.44 11.0 -3.56
52 37 25/29.4 (MCS11) 8.00 11.0 -3.01
5510 102 ax (40MHz) 52 40 25/29.4 (MCS11) 7.90 11.0 -3.10
52 44 25/29.4 (MCS11) 7.11 11.0 -3.89
52 37 25/29.4 (MCS11) 8.10 11.0 -2.91
%) 5550 110 ax (40MHz) 52 40 25/29.4 (MCS11) 8.05 11.0 -2.95
S 52 44 25/29.4 (MCS11) 7.85 11.0 -3.15
§ 52 37 25/29.4 (MCS11) 7.51 11.0 -3.49
5710 142 ax (40MHz) 52 40 25/29.4 (MCS11) 7.72 11.0 -3.28
52 44 25/29.4 (MCS11) 8.04 11.0 -2.96
52 37 25/29.4 (MCS11) 7.30 11.0 -3.70
5530 106 ax (80MHz) 52 44 25/29.4 (MCS11) 6.72 11.0 -4.28
52 52 25/29.4 (MCS11) 6.46 11.0 -4.54
52 37 25/29.4 (MCS11) 7.51 11.0 -3.50
5610* 122 ax (80MHz) 52 44 25/29.4 (MCS11) 7.18 11.0 -3.82
52 52 25/29.4 (MCS11) 7.96 11.0 -3.04
52 37 25/29.4 (MCS11) 7.50 11.0 -3.50
5690 138 ax (80MHz) 52 44 25/29.4 (MCS11) 8.12 11.0 -2.88
52 52 25/29.4 (MCS11) 7.89 11.0 -3.11
114 (1) 52 37 25/29.4 (MCS11) 5.04 11.0 -5.96
5570* ax (160MHz) 52 52 25/29.4 (MCS11) 4.01 11.0 -6.99
114 (U) 52 52 25/29.4 (MCS11) 4.50 11.0 -6.51

Table 7-168. Bands 1, 2A, 2C Power Spectral Density Measurements Antenna 5T (RU52)
*TDWR channel is not supported for ISED (denoted by a * next to the frequency)
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Frequency 802.11 Measured Power Max Power Margin
[MHz] Channel e RU Size |RU Index| Data Rate [Mbps] Density Density [dB]
[dBm/MHz] [dBm/MHz]
5180 36 ax (20MHz) 242 61 121.9/143.4 (MCS11) 4.86 11.0 -6.14
o 5200 40 ax (20MHz) 242 61 121.9/143.4 (MCS11) 7.84 11.0 -3.16
° 5240 48 ax (20MHz) 242 61 121.9/143.4 (MCS11) 8.26 11.0 -2.74
& 5190 38 ax (40MHz) 484 65 243.8/286.8 (MCS11) 0.21 11.0 -10.79
5230 46 ax (40MHz) 484 65 243.8/286.8 (MCS11) 5.60 11.0 -5.40
5210 42 ax (80MHz) 996 67 510.4/600.5 (MCS11) -2.86 11.0 -13.86
Band 1/2A 5250 50 ax (160MHz) 996x2 68 1020.8/1201 (MCS11) -8.16 11.0 -19.16
5260 52 ax (20MHz) 242 61 121.9/143.4 (MCS11) 8.16 11.0 -2.84
ﬁ 5300 60 ax (20MHz) 242 61 121.9/143.4 (MCS11) 7.81 11.0 -3.19
= 5320 64 ax (20MHz) 242 61 121.9/143.4 (MCS11) 3.71 11.0 -7.29
§ 5270 54 ax (40MHz) 484 65 243.8/286.8 (MCS11) 5.86 11.0 -5.14
5310 62 ax (40MHz) 484 65 243.8/286.8 (MCS11) 0.30 11.0 -10.70
5290 58 ax (80MHz) 996 67 510.4/600.5 (MCS11) -2.95 11.0 -13.95
5500 100 ax (20MHz) 242 61 121.9/143.4 (MCS11) 3.36 11.0 -7.64
5580 116 ax (20MHz) 242 61 121.9/143.4 (MCS11) 7.72 11.0 -3.28
5720 144 ax (20MHz) 242 61 121.9/143.4 (MCS11) 7.69 11.0 -3.31
o 5510 102 ax (40MHz) 484 65 243.8/286.8 (MCS11) -1.26 11.0 -12.26
g 5550 110 ax (40MHz) 484 65 243.8/286.8 (MCS11) 3.56 11.0 -7.44
§ 5710 142 ax (40MHz) 484 65 243.8/286.8 (MCS11) 5.67 11.0 -5.33
5530 106 ax (80MHz) 996 67 510.4/600.5 (MCS11) -4.28 11.0 -15.28
5610* 122 ax (80MHz) 996 67 510.4/600.5 (MCS11) -0.64 11.0 -11.64
5690 138 ax (80MHz) 996 67 510.4/600.5 (MCS11) 2.65 11.0 -8.35
5570* 114 ax (160MHz) 996x2 68  |1020.8/1201 (MCS11) -10.11 11.0 -21.11

Table 7-169. Bands 1, 2A, 2C Power Spectral Density Measurements Antenna 5T (Fully-loaded RU)

*TDWR channel is not supported for ISED (denoted by a * next to the frequency)
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Plot 7-172. PSD Antenna 5T (20MHz BW 1lax— RU242 — Ch.40)

= Keysight Spectrum Analyzer - Suept SA
BT

#Avg Type: RMS
Trig: Free Run Avg]Hold: 100/100

#Atten: 26 dB.

Ref Offset 0.37 dB
Ref 20.37 dBm

Center Freq
5.200000000 GHz

StartFreq|
5.185000000 GHz|

Stop Freq|
6.215000000 GHz

CF Step
3.000000 MHz|
auto Man

Scale Type

Span 30.00 MHz |5 Lin
Sweep 1.000 ms (1001 pts)

Center 5.20000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

ST

— Keysight Spectrum Analyzer - Suwept SA
AT

#Avg Type:RMS
PHO: Fost Trig: Free Run AvglHold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 5.211 88 G

Ref Offset 0.32 dB
ef 20,32 dE 8.185 dBm

Ref 20.32 dBm

Center Freq
5.230000000 GHz

StartFreq|
5.200000000 GHz|

Stop Freq|
5.260000000 GHz

Wbt
I T‘l ﬂ,f‘wl. it li-m'l‘uﬂﬂ"ﬁll}ll'ﬁhi rM;w o ; z us :fﬂl:
Auto Man

Scale Type

Span 60.00 MHz |5] Lin
Sweep 1.000 ms (1001 pts)

Center 5.23000 GHz
#Res BW 1.0 MHz

#VBW 3.0 MHz*

Plot 7-170. PSD Antenna 5T (20MHz BW 1lax Index 4 — RU26 — Ch.40)

Plot 7-173. PSD Antenna 5T (40MHz BW 1lax Index 0 — RU26 — Ch.46)

= Keysight Spectrum SueptSA
BT

#hvg Type: RMS

® Trig: Free Run AvglHold: 100/100

do
IFGain:Low #Atten: 26 dB

Mkr1 5.208 22 GHz,

Ref Offset 0.37 dB -
ef 20,3 7.784 dBm

Ref 20.37 dBm
Center Freq
5.200000000 GHz

StartFreq|
5.185000000 GHz|

Stop Freq|
6.215000000 GHz

Scale Type

Center 5.20000 GHz
#Res BW 1.0 MHz

Span 30.00 MHz |5 Lin

#VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

— Keysight Spectrum Analyzer - Suept SA
AT -
#Avg Type: RMS
Trig: Free Run AvglHold: 100/100
#Atten: 26 dB

PNO: Fast 5~
IFGain:Low

Ref Dffset 0.32 dB
Ref 20.32 dBm

Center Freq
5.230000000 GHz

StartFreq|
5.200000000 GHz|

Stop Freq|
l']vhwh 5.260000000 GHz
. Mwn-ww.ﬂh,, oy

l
"o

Scale Type

Span 60.00 MHz |5] Lin
Sweep 1.000 ms (1001 pts)

Center 5.23000 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz*

Plot 7-171. PSD Antenna 5T (20MHz BW 1lax Index 8- RU26 — Ch.40)
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